Einbau-, Montage- und Betriebsanleitung
Gegenstrom-Schwimmanlagen far

eingebaute Becken und Aufstellbecken G

BADU®Jdet

gepriifte
Sicherheit

| %@ gtancar*c.
impulse  swing action

1. - Allgemeines
Speck-Pumpen Verkaufsgesellschaft Karl Speck GmbH & Co., 91233 Neunkirchen

Ursprungsland: Bundesrepublik Deutschland

Einsatzbereich:

Die Gegenstromschwimm-Anlagen sind fur den Betrieb an Schwimmbecken konstru-
iert. Es muss auf die Angaben in der Einbau-, Montage- und Betriebsanleitung geach-
tet werden, da besondere Anforderungen fur Pumpen zur Verwendung an Schwimm-
becken bestehen.

Alle Anlagen auch
erhaltlich als:

- spot
(Scheinwerfer)
(Nicht BADU Jet
active)

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd /I



2. - Sicherheit

2.1

Diese Betriebsanleitung enthalt grundlegende Hinweise, die bei Aufstellung,
Betrieb und Wartung zu beachten sind. Daher ist diese Betriebsanleitung
unbedingt vor Montage und Inbetriebnahme vom Monteur sowie dem
zustandigen Fachpersonal/Betreiber zu lesen und muss standig am Einsatzort
der Maschine/Anlage verfugbar sein.

Es sind nicht nur die unter diesem Hauptpunkt Sicherheit aufgefihrten, all
gemeinen Sicherheitshinweise zu beachten, sondern auch die unter den
anderen Hauptpunkten eingefugten, speziellen Sicherheitshinweise, so z. B.
fur den privaten Gebrauch.

Kennzeichnung von Hinweisen in der Betriebsanleitung
Die in dieser Betriebsanleitung enthaltenen Sicherheitshinweise, die bei

Nichtbeachtung Gefahrdungen fur Personen hervorrufen konnen, sind mit
allgemeinen Gefahrensymbolen

Sicherheitszeichen nach DIN 4844 - W 9
bei Warnung vor elektrischer Spannung mit

ACHTUNG

eingefugt.
Direkt an der Maschine angebrachte Hinweise wie z. B.

- Drehrichtungspfeil
- Kennzeichen fur Fluidanschlisse

mussen unbedingt beachtet und in vollstandig lesbarem Zustand gehalten
werden.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



2.2

2.3

24

2.5

Personalqualifikation und -schulung

Das Personal fur Bedienung, Wartung, Inspektion und Montage muss die
entsprechende Qualifikation fur diese Arbeiten aufweisen.
Verantwortungsbereich, Zustandigkeit und die Uberwachung des Personals
mussen durch den Betreiber genau geregelt sein. Liegen bei dem Personal
nicht die notwendigen Kenntnisse vor, so ist dieses zu schulen und zu
unterweisen. Dies kann, falls erforderlich, im Auftrag des Betreibers

der Maschine durch den Hersteller/Lieferanten erfolgen.

Weiterhin ist durch den Betreiber sicherzustellen, dass der Inhalt der
Betriebsanleitung durch das Personal voll verstanden wird.

Gefahren bei Nichtbeachtung der Sicherheitshinweise
Die Nichtbeachtung der Sicherheitshinweise kann sowohl eine Gefahrdung fur
Personen als auch fur Umwelt und Maschine zur Folge haben. Die Nichtbe-
achtung der Sicherheitshinweise kann zum Verlust jeglicher Schadenersatz-
anspruche fuhren. Im einzelnen kann Nichtbeachtung beispielsweise
folgende Gefahrdungen nach sich ziehen:

- Versagen wichtiger Funktionen der Maschine/Anlage

- Versagen vorgeschriebener Gefahrdungen von Personen durch
elektrische, mechanische und chemische Einwirkungen

- Gefahrdung der Umwelt durch Leckage von gefahrlichen Stoffen

- Beschadigung von Einrichtungen und Bauwerken

Sicherheitsbewusstes Arbeiten

Die in der Betriebsanleitung aufgeflhrten Sicherheitshinweise, die be-
stehenden nationalen Vorschriften zur Unfallverhitung sowie eventuelle
interne Arbeits-, Betriebs- und Sicherheitsvorschriften des Betreibers sind zu
beachten.

Allgemeine Sicherheitshinweise fir den Betreiber/Bediener

FUhren heil3e oder kalte Maschinenteile zu Gefahren, mussen diese Teile
bauseitig gegen Beruhrung gesichert sein.

Beruhrungsschutz fur sich bewegende Teile (z. B. Kupplung) darf bei sich in
Betrieb befindlicher Maschine nicht entfernt werden.

Leckagen (z. B. der Wellendichtung) gefahrlicher Férderguter (z. B. explosiv,
giftig, heil3) missen so abgeflhrt werden, dass keine Gefahrdung fur
Personen und die Umwelt entsteht.

Gesetzliche Bestimmungen sind einzuhalten.

Gefahrdungen durch elektrische Energie sind auszuschliel3en (Einzelheiten
hierzu siehe z. B. in den Vorschriften des VDE und der 6rtlichen Energiever-
sorgungsunternehmen).

Es ist auf eine ordnungsgemale Nutzung durch die Badegaste zu achten.
Die Gegenstrom-Schwimmanlage ist nur zum Gegenschwimmen und
Massieren geeignet.

Bei anderer Nutzung oder vom Hersteller nicht genehmigten Umbauten
erlischt jeglicher Garantie- und Haftungsanschpruch.

Es ist darauf zu achten, dass die Wassertemperatur 35°C nicht
ubersteigt!

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



2.6 Sicherheitshinweise fur Wartungs-, Inspektions- und Montagearbeiten
Der Betreiber hat dafir zu sorgen, dass alle Wartungs-, Inspektions- und
Montagearbeiten von autorisiertem und qualifiziertem Fachpersonal ausge
fuhrt werden, das sich durch eingehendes Studium der Betriebsanleitung aus-
reichend informiert hat.

Die Unfallverhitungsvorschriften sind zu beachten.

Grundsatzlich sind Arbeiten an der Maschine nur im Stillstand durchzuftihren.
Die in der Betriebsanleitung beschriebene Vorgehensweise zum Stillstand der
Maschine muss unbedingt eingehalten werden.

Pumpen oder -aggregate, die gesundheitsgefahrdende Medien fordern,
mussen dekontaminiert werden.

Unmittelbar nach Abschluss der Arbeiten miussen alle Sicherheits- und Schutz-
einrichtungen wieder angebracht bzw. in Funktion gesetzt werden.

Vor der Wiederinbetriebnahme sind die im Abschnitt Erstinbetriebnahme
aufgeflhrten Punkte zu beachten.

2.7 Eigenmaé&chtiger Umbau und Ersatzteilherstellung
Umbau oder Veranderungen der Maschine sind nur nach Absprache mit dem
Hersteller zulassig. Originalersatzteile und vom Hersteller autorisiertes
Zubehor dienen der Sicherheit. Die Verwendung anderer Teile kann die
Haftung fir die daraus entstehenden Folgen aufheben.

2.8 Unzuléssige Betriebsweisen
Die Betriebssicherheit der gelieferten Maschine ist nur bei bestimmungs-
gemaler Verwendung entsprechend Abschnitt 1 - Allgemeines - der Betriebs-
anleitung gewahrleistet. In den Datenblattern angegebene Grenzwerte drfen
auf keinen Fall Gberschritten werden.

Zitierte Normen und andere Unterlagen
DIN 4844 Teil 1 Sicherheitskennzeichnung; Sicherheitszeichen W 8
Beiblatt 13

DIN 4844 Teil 1 Sicherheitskennzeichnung; Sicherheitszeichen W 9
Beiblatt 14

3. - Transport und Zwischenlagerung
Bei Becken im Um ein Beschadigen und den Verlust von Einzelteilen zu vermeiden, sollte die
Freien bietet sich FPr R -
die Originalver- Originalverpackung erst vor dem Einbau gedffnet werden.
packung zum
Uberwintern der
Anlage an.

Werfen Sie die
Verpackung also
nicht weg. Nach
dem Entleeren der
Anlage diese in der
Verpackung an
einem trockenen
Ort Uberwintern.

4 27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



4. - Beschreibung

Die BADU Jet Einhange-Gegenstrom-Schwimmanlagen, kdnnen an jedem
Becken betrieben werden.

Eine leistungsstarke Jet-Pumpe ist Gber eine Saug- und Druckleitung mit dem
Kunststoffgehduse verbunden, welches auf den Beckenrand montiert wird.
Uber die Offnungen im Gehause wird das Badewasser mit geringer Stromung
von der Jet-Pumpe angesaugt und mit hohem Druck Uber die Duse in das
Schwimmbecken zuruckgefordert.

Die Ein- und Ausschaltung der Jet-Pumpe erfolgt Gber einen Pneumatik-
Taster, der in der Haube eingebaut ist.

Uber die regelbare Diise* kann der Férderstrom und damit die Wirkung der
Anlage individuell eingeregelt werden. Mit einer Luftregulierung kann dem
Dusenstrom wahlweise Luft beigemischt werden.

5. - Montage

5.1

5.2

5.3

5.4

5.5

5.6

5.7

5.8

5.9

5.10

5.1

Aufstellungsort wahlen und nach S. 23 Abb.17 & S.25 Abb. 20 vorbereiten.
Wenn die Anlage fur ein Aufstellbecken verwendet wird, muss der Sicherheits-
teleskopstutzfull verwendet werden. Siehe S.24 Abb.18 & S. 25 Abb. 19
Anlage anhand der Packliste auf Vollstandigkeit GUberprifen.

Anlage auf Beckenrand aufsetzen und Befestigungslécher markieren.

Anlage abheben und an markierten Stellen @ 10 mm bohren.
Messingspreitzdubel (25) einsetzen und Schwingmetallpuffer (26) aufschrau-
ben (S.17 Abb. 10). Es ist darauf zu achten, dass die Dubel mit den Puffern
fest im Untergrund verankert sind, damit die Anlage spater einen festen Sitz

hat.

Anlage auf die Schwingmetallpuffer aufsetzen und durch Sechskantschrauben
(32) mit Zahnscheiben (31) und Beilagscheibe (30) befestigen (S.17 Abb. 10).

Durch den Distanzausgleich wird der Abstand zwischen Gehause und
Beckenrand ausgeglichen. Dies gibt der Anlage eine zusatzliche Stabilitat.

Gewebeschlauch (6) @ 14 mm, fir Luftperlbad, auf die Tllle der Luftregulie-
rung aufstecken und mit Klemme (7) befestigen (S.17 Abb. 7&8).
Der Anschluss befindet sich in der Abdeckhaube.

Kunststoffschlauch (36)(S.17 Abb. 7&8) & 3 x 1,5 mm vom Pneumatiktaster
auf die Tulle des Druckwandlers am Schaltkasten** aufstecken.

Vor dem Anschluss der Netzleitung, muss Punkt 7 - Elektrischer Anschluss
und Punkt 8 - ,Bauseitiger Anschluss® berucksichtigt werden.

Netzanschluss nach Punkt 7 - ,Elektrischer Anschluss®

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

Als Option sind
eine aufsteckbare
Massagedise,
ein Massage-
schlauch, ein
Massageschlauch
mit Pulsator und
ein aufsteckba-
rer Pulsator im
Lieferprogramm.

*) Nicht bei

BADU Jet active u.
BADU Jet
standard

/\

**) Bei BADU Jet
active den Schlauch
am Klemmkasten
aufstecken.

5



A\

Der Betrieb der An-
lage ohne Haube
ist nicht zulassig.
Dies dient lhrer
Sicherheit und der
Ihrer Badegaste!

/\

Die Anlage saugt
nach dem Befiillen
innerhalb  kurzer
Zeit selbsttatig an.
Sollte dies nicht
der Fall sein wie-
derholen Sie das
Befiillen wie be-
schrieben.

*) Nur nétig bei
400 V 50 Hz 3~
Anlagen

**) Schrauben nur
handfest anziehen
- keine Gewalt an-
wenden!

5.12

5.13

ACHTUNG - Bitte unbedingt beachten!

Beim Aufsetzen der Haube darauf achten, dass diese korrekt Uber dem Posi-
tions schalter einrastet. (S.18 Abb 12a) Die Haube dann am Gehauseunterteil
befestigen**.

Dadurch wird der Stromkreis geschlossen, die Anlage ist funktionsbereit

Sicherung der Haube
Haube (S. 17 Abb.9) mit dem Gehauseunterteil verbinden.

6. - Auffillen der Anlage und Inbetriebnahme

6.1.1

6.1.2

6.2

6.3

6.4

Bei BADU Jet impulse Version 2 den Massageschlauch auf die Duse
aufstecken, danach einen Wasserschlauch ( z.B. Gartenschlauch) auf die
Massageduse aufstecken, Entliftungshahnchen an der Pumpe 6ffnen und
Anlage mit Wasser flllen. Es ist darauf zu achten, dass die Anlage gut
entluftet wird. Nach dem Wasser aus dem Entluftungshahnchen austritt, Hahn
schliellen und Massageschlauch abnehmen.

Bei BADU Jet standard Version 2, Wasserschlauch (z.B. Gartenschlauch) in
die Diise stecken und restliche Offnung mit der Hand abdecken.
Entliftungshahnchen an der Pumpe 6ffnen und Anlage mit Wasser fllen. Es
ist darauf zu achten, dass die Anlage gut entliftet wird. Nachdem Wasser aus
dem EntlGftungshahnchen austritt, Hahn schlielen und Wasserschlauch
entfernen.

Bei BADU Jet swing Version 2 und BADU Jet action Version 2, den roten
Auffullstopfen an der Pumpe abnehmen und mit einem Wasserschlauch oder
einer Giel3kanne auffullen (ca. 20 Liter). Anschlieend den roten Auffullstopfen
sorgfaltig von Hand festziehen. Die Pumpe saugt dann das Wasser selbst an.

Haube aufsetzen und die Anlage mit dem Pneumatikschalter in der Haube
kurz ein- und ausschalten um die Drehrichtung zu kontrollieren. Bitte den Pfeil
auf der Pumpe beachten.

Bei falscher Drehrichtung, 2 Phasen vertauschen.”)

Abdeckhaube aufsetzen festschrauben**. Bei der Montage auf den
Positionsschalter achten! (S.18 Abb. 12a)

Nach Beachtung aller angegebenen Vorschriften, Anlage Uber Taster
einschalten.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



6.5 Auffullen der Anlage BADU Jet active Version 2

Die Pumpe wird mit Hilfe des Schlauches lhres Handbodenreinigers und der
Filteranlage entliftet bzw. aufgefiillt.

Dieser Vorgang wird wie folgt vorgenommen:
Nachdem die BADU Jet active fest am Beckenrand befestigt wurde.

Achtung: Sehr wichtig! Fur den Ansaug- bzw. EntlGftungsvorgang muss die
Luftregulierung unbedingt geschlossen sein, weil sonst daruber Luft
angesaugt werden kann.

6.5.1 Entluften bzw. fullen Sie den Schlauch lhres Handbodenreinigers, in dem Sie
ihn unter Wasser drticken und stecken ein Ende auf die DUse der Jet-Anlage
und das andere Ende, nachdem der Schlauch ganz entliftet wurde, in den
Saugschlauch im Skimmer.

6.5.2 Nachdem Sie sich vergewissert haben, dass der Schlauch sauber entliftet ist,
schalten Sie die Filterpumpe ein. Die Filterpumpe saugt nun durch die
Jet-Anlage und entliftet bzw. beflillt diese. Wenn nun Luft in die Filterpumpe
kommt, kann es kurz zum Abreisen des Volumenstromes kommen. Kurz
abwarten, bis die Pumpe wieder angesaugt hat und diesen Vorgang so lange
wiederholen, bis man sicher davon ausgehen kann, dass die Anlage
vollkommen entliftet ist. Deshalb ist es sinnvoll, dass die Filterpumpe einige
Minuten durch die Jet-Anlage saugt, um so ein einwandfreies Entliften zu
gewabhrleisten.

6.5.3 ACHTUNG!
Wenn Sie eine Einhange-Filteranlage mit einer normalsaugenden
Filterpumpe haben, ist diese Pumpe gemal Herstellerangaben durch
mehrmaliges Pumpen mit dem Schwimmskimmer und Blindplatte zu beflllen.
AnschlieRend die Filterpumpe einschalten. Nachdem Sie den Schlauch des
Handbodenreinigers sorgfaltig entllftet und beflllt haben, stecken Sie ein
Ende auf die Duse der Jet-Anlage und das andere Ende auf den
Schwimmskimmer der laufenden Filteranlage. Beim Aufsetzen der Abdeck-
platte den Schwimmskimmer etwas nach unten driicken. Nun wird die
Jet-Anlage durch die Filteranlage entluftet bzw. befullt.
Sollte die Wasserférderung abreil3en, ist dieser gesamte Vorgang nochmals
zu wiederholen. Es ist sinnvoll ca. 1 Minute durch die Jet-Anlage zu saugen.
Anschliessend die Filterpumpe abschalten und den Schlauch abnehmen.

6.5.4 Jetzt kann die Anlage eingeschaltet werden und sie ist betriebsbereit.
WICHTIG! Unbedingt darauf achten, dass wahrend des Entluftungs- bzw.

Befullvorgangs die Luftregulierung geschlossen ist, da hier unter Umstanden
Luft angesaugt werden konnte.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



/\

Schaltpléane finden
Sie auf den Seiten
19-22.

A\
/\

Siehe auch
Seite 17 Abb. 11

7. - Elektrischer Anschluss

Elektrisches Netz 1~ 230V, 50 Hz bzw. 3N~ 400/230V 50 Hz

Die elektrischen Anschlussarbeiten sind unter Berucksichtigung der Bestim-
mungen nach EN 60335-2-41 : 1996; IEC 64/906/FDIS; E DIN IEC 64/906/
FDIS und VDE 0100 Teil 702/ A1 : 1997 von einem Elektrofachmann durch
zu fahren. Die Anlage ist gemal Anschlussschema ans Elektronetz
anzuschlieRen.

Das Leerrohr fir das Erdkabel muss mindestens 60 cm - 80 cm tief in die
Erde eingebracht werden. Als Leerrohr ist ein Kunststoff- Panzerrohr zu
verwenden.

ACHTUNG!
Das Motorgehduse muss an den Potentialausgleich (Erdungsband) ange-
schlossen werden. Eine entsprechende Klemme befindet sich am Motorge-
hause.

8. - Bauseitiger Anschluss

Diese Teile sind nicht im Lieferumfang inbegriffen und missen vor der
Installation der Anlage, bauseitig bereitgestellt werden.

1. FiSchalter, |, = 30mA.
2.  Sicherung 16 A trage bei 230 V und 400 V.
3.  Allpolig schaltender Schalter mit

0- und 1- Kennzeichnung.

9. - Aufbauvorschlag

Bereich 2 Bereich 1 Bereich 1

i
///

/ B
\ ] \
~ L7 IHE
& ...................................................................... ) ’ e
Bereich 2 (1,5m) Bereich 1 (2m)
_ | — -
I = Bereich 0
Leerrohr fiir NetzanschluRBkabel L
7
Erdungsband Qo )
Distanzausgleich

Abb.1

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



10. - Bedienundg

10.1

10.2

10.3

10.4

10.5

10.6

10.7

Das Ein- und Ausschalten der Anlage wird durch Druck auf den in der Haube
eingebauten Pneumatiktaster vorgenommen (S. 17 Abb. 7&8). Der Taster
kann vom Becken aus betatigt werden.

Die Luftregulierung ermoglicht es, Gber die Dise Luft anzusaugen um so
einen Perlbad effekt zu erreichen. Die Luftmenge ist vom Becken aus
einstellbar (S.17 Abb. 7&8).

Die Kugelduse ist richtungsverstellbar. Im Normalfall ist die Duse waagrecht
oder leicht nach oben zu stellen. Hier wird der grof3te Effekt zum Gegen-
schwimmen erreicht.

Achtung! Bei Anlagen mit regelbarer Duse* diese vor Inbetriebnahme ganz
offnen (gegen den Uhrzeigersinn drehen)

Achtung! Die Haube ist nicht begehbar.

Zur Uberwinterung muss die Anlage aus dem Becken herausgenommen,
entleert und an einem trockenem Ort aufbewahrt werden.

Achtung! Maximalen Wasserstand beachten (s. Abb. 3-6 und Markierung an
der Anlage).

Im Lieferumfang enthalten (nur bei BADU Jet impulse)
- Massageschlauch fur grof3e Dise, 40mm
- Pulsator fiir grof3e Dise, 40mm

Zubehor (Mehrpreis)

- Massageschlauch fur grof3e Duse, 40 mm

- Massageschlauch fur kleine Duse, 28 mm

- Massageschlauch mit pulsierender Massageduse fur grol3e Duse, 40 mm
- Massageschlauch mit pulsierender Massageduse fur kleine Duse, 28 mm
- Pulsator fur grofde Duse, 40 mm

- Pulsator fur kleine Duse, 28 mm

- Punktmassageduse flr grof3e Dise, 40 mm

- Punktmassageduse fur kleine Dise, 28 mm

- Blindkupplung flr gro3e Dise, 40 mm

- Blindkupplung fir kleine Dise, 28 mm

- Teleskopstutzful® fir Aufstellbecken

Verwendung des Massageschlauches

a)

Die Verwendung des Massageschlauches, d. h. das Massieren, sollte nur
nach arztlicher Rucksprache erfolgen. Es muss darauf geachtet werden, dass
der Massageschlauch nicht von Kindern benutzt wird.

Die Luftregulierung ist vor der Massage zu schliel3en, da durch den erhohten
Druck Wasser austritt.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

A\
A\

Bei nicht

optimalen Wasser-
stand kann es zu
einer unzureichen-
den Funktion der
Anlage kommen.

A

*) Nlcht bei
BADU Jet standard
& BADU Jet active



A
/\

*) Nicht bei
BADU Jet active!

/\

Elektrischer
Anschlussplan
des Unterwasser-
scheinwerfers
siehe Seite 17
Abb. 12

VAN

Es ist unbedingt
darauf zu achten
dass sich der
Scheinwerfer beim
Einschalten im
Wasser befindet.
Der Betrieb
auBerhalb des
Wassers fluhrt
mangels Kihlung
zur Zerstdrung des
Scheinwerfers.

10

11. - Wartung und Instandhaltung

- Die Anlage ist von Zeit zu Zeit auf ihre Betriebssicherheit zu Uberprifen.
Besondere Punkte sind hierbei:

1. Dichtheit der Hydraulikteile zum Motor

2. Standfestigkeit, sowie das Reinigen von Verschmutzungen
3. Elektroverbindungen allgemein

4. Separater Potientialanschluss

Bitte beachten Sie auch die VDE 0100 Teil 620

- Die Pumpe darf nur vom Hersteller, oder einer autorisierten
Fachwerkstatt repariert werden.

- Bei Undichtigkeit der Pumpe darf die Anlage nicht betrieben- und muss
vom Netz getrennt werden.

Technische Anderungen vorbehalten.

12. - Ausfuhrung SPOT mit Unterwasserscheinwerfer*

Die Ausfuhrung hat gegentber der Grundanlage zusatzlich

- nach unten verlangertes Gehause

- lose mitgelieferten Trenntrafo 12 V~, 300 VA /12 V~ 50 VA

- eingebauten Unterwasserscheinwerfer m. 300 W, @173 mm bzw.
50 W, @100 mm

- Verteilerdose mit Trenntrafoanschluss

Der nach DIN VDE 0551 bzw. EN 60742 gepruften Trenntransformator ist mit
einer vergossenen Netzanschlussleitung von 2 m Lange ausgestattet. Er be
sitzt einen thermischen Uberlast- und Kurzschlussschutz und ist auf der
Sekundarseite mit einem 10 m langen Kabel vergossen. Der Trafo ist strahl-
wassergeschutzt.

Die 300 W - Scheinwerfer sind nach DIN VDE 0711 Teil 1 und Teil 218

bzw. EN 60598-2-18 gepruft. Aufgrund der bestehenden Sicherheitsvorschrif-
ten ist im Scheinwerfergehause ein Temperaturwachter eingebaut. (Bei
langerem Betriebs des 300 W Scheinwerfers kann es zur automatischen Aus-
und nach Abkuhlung des Temperaturwachters zur Wiedereinschaltung der
Leuchte kommen.)

Die Scheinwerfer werden mit 12 V~ betrieben und sind daher absolut
ungefahrlich.

Vor einem Austausch der defekten Scheinwerferbirne muss die Anlage aus
dem Becken gezogen werden.

Elektrischer Anschluss

1. Der Trenntrafo muss aulerhalb des Schutzbereiches (mind. 3,5 m vom
Beckenrand) installiert werden. Bauseitig ist ein Schalter zum Abschalten
der Leuchte vorzusehen.

2. Das Scheinwerferkabel ist in der Verteilerdose vormontiert und wird mit
dem zweipoligen Kabel des Trenntrafos in den Klemmen
zusammengefuhrt.

3. Der Unterwasserscheinwerfer darf nur unter Wasser in Betrieb
genommen werden.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Austausch der Scheinwerferbirne f f

Bitte beachten!

Aus technischen Griinden sollte die 300 W-Scheinwerferbirne mit dem Schein-
werfereinsatz ausgetauscht werden.

Um sicherzugehen, dass die Scheinwerferbirne defekt ist und nicht das
Thermostat abgeschaltet hat (siehe Punkt 12 der Betriebsanleitung), sollte der
Scheinwerfer nach ca. 30 Minuten wieder eingeschaltet werden.

Bitte gehen Sie beim Ausbau des Scheinwerfereinsatzes wie folgt vor:

1.  Gerat an der Abdeckhaube ausschalten

2.  Pumpe und Scheinwerfer vom Netz trennen.

3. Haube abschrauben

4.  Anlage vom Beckenrand I6sen

5.  Anlage aus dem Becken ziehen und ablegen

6. Scheinwerferanschlusskabel von der Verteilerdose I6sen und
herausziehen.

7.  Die zwei Schrauben an der Frontblende des Scheinwerfer 16sen
8.  Scheinwerfereinsatz mit Anschlusskabel aus dem Anbaugehause ziehen

9. Scheinwerfereinsatz zum Austausch an lhren Schwimmbadhandler oder
direkt ans Werk schicken

10. Nach dem Austausch den Scheinwerfereinsatz in der umgekehrten
Reihenfolge einbauen

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd /I /I



*) Abhéngig von
der Ausfiihrung
z.B. standard,
standard-spot,
oder mit optionalen
Sichterheits-
Teleskop-StutzfulR

12

13. - Technische Daten bei 50 Hz

BADU®Jet standard BADU®Jet impulse
JET-PUmMpPe....ceeiiiiiiiie e 21-40/55 G 21-50/43 T
Spannung
Drehstrom / Wechselstrom.............ccc.ee.... 1~ 230V i 3N~400V / 230V /1~ 230V
Forderstrom der Pumpe (m®/h)................... ~ 25 ~40
Leistungsaufnahme P, (KW)....................... 1,40 e 2.1 / 2,30
Leistungsabgabe P, (KW)........................... 1,00, 1,60 / 1,60
Ausstromdruck an der Dise (bar) .............. 0,80, ., 0,90
Ausstromgeschw. 2m vor Dise (m/s)......... 0,80, 1,10
Massagedruck (bar) max.......ccccccceeveeeeeennnne 1,20 e 1,80 / 1,80
Dusen Anzahl/Durchmesser (mm).............. /28 1/ 40 regelbar
Duse allseitigschwenkbar (Grad)................ B0, e 60
StEUEIUNG .. Pneumatik.........occoeeeeiiiinnenne, Pneumatik
Ein- /Ausschaltung vom Becken................. JB e ja
Massageschlauch aufsteckbar................... Mehrpreis.........cccccoviii, im Lieferumfang
Pulsator aufsteckbar............ccccoovvveevieeeennnn. Mehrpreis.......cccocveeeeieeeeeieeicns im Lieferumfang
Teleskop-StUtzfuld.........cccvvveeveeeieeeeiiieins Mehrpreis........ccooveeeeeeeeeeiieiinas Mehrpreis
Gewicht (Kg) ...ooooviiiieeeeee e, ca. 37-55" ., ca. 36-59*

Technische Anderungen vorbehalten!
BADU®Jet swing BADU®Jet action

JET-PUMPE....ccoviiieiiiiee e 21-80/32 S 21-80/33 S
Spannung
Drehstrom / Wechselstrom...............c......... 3N~400V /230V/1~230V ....... 3N~400V / 230V /1~ 230 V
Forderstrom der Pumpe (m3/h)................... ~ 58 154 i, ~75 / 54
Leistungsaufnahme P, (kKW)...................... 3,30 /2,90 ..o 3,80 /2,90
Leistungsabgabe P, (KW)..........cccccerinnine 2,60 12,20 ............... 3,00 /2,20
Ausstromdruck an der Dise (bar) .............. 1,10 /1,00 ............... 1,00 /1,00
Ausstromgeschw. 2m vor Dise (m/s)......... 1,20 [1,15 1,40 /1,15
Massagedruck (bar) max........cccccceeveeeeeennn. 1,60 /1,60 ............... 1,60 /1,60
Dusen Anzahl/Durchmesser (mm).............. 1/40regelbar..........cccccvvvvveenn... 2/ 40 regelbar / 2/ 28
Duse allseitigschwenkbar (Grad)................ B0. . 60
SteUEIUNG ..o Pneumatik..........coovvvviiiiiiiiiinnnn, Pneumatik
Ein- /Ausschaltung vom Becken................. - R ja
Massageschlauch aufsteckbar................... Mehrpreis.........cocvvciciiiiieeeee. Mehrpreis
Pulsator aufsteckbar..............ccccveeeen. Mehrpreis........cccccovvvvveiiiiiiiinnn Mehrpreis
Teleskop-Statzfuld..........cccvvveeeeeiieeiiiin, Mehrpreis........cccoceeeeeeeeeiiieiinn, Mehrpreis
Gewicht (KG) .ooooieieeeeeee e Ca. 52-69% ..o ca. 54-71*

Technische Anderungen vorbehalten!

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



BADU®Jet active

JET= PUIMPE .ttt 21-40/54 H
Spannung

WECNSEISIIOM ... 1~230V
Forderstrom der PUmpe (M3/0) ... ~ 24
Leistungsaufnahme P, (KW) ... 1,10
Leistungsabgabe P, (KW) ..o 0,75
Ausstromdruck an der DUSE (Dar) ........cccuvvieiiiiiiiie e 0,80
Ausstromgeschw. 2m VOr DUSE (M/S)...uuuuureeeeieieeae e 0,80
Massagedruck (Dar) MaX.........cueeeiiiiiiiii e 1,20
Disen Anzahl/DurchmesSser (IMM)........oooiiiiiioiiiiee e 1/ 28
Duise allseitigschwenkbar (Grad)............oocueiiiiiiiiie e 60

1 (=T 01T 0 oo PSR PRSPPI Pneumatik
Ein- /Ausschaltung vom Becken ... ja
Massageschlauch aufsteckbar ... Mehrpreis
Pulsator aufsteCkbar..........cooiiiiiiiii Mehrpreis
TeleSKOP-STUTZIUR ... . Mehrpreis
GEWICHE (KG) -reeeeeeiiiiiee e e ca. 33-36*

Technische Anderungen vorbehalten!

Maldzeichnungen Badu Jet Version 2

BADUJet o*%e

— =

450 - 296

//===\x — 2
o
&
£ ®o | =
- — | —
g |7 <
A |
— N~ —1
o
<45mm PN L P
- —— (nach EN 13451) ?’@20 . EEH | o g
Q\e:r’pl N
~
000t | 1 ) 0000 >
194 £

NI

Badu Jet active
Z-Nr.: 23.0.076.1

Abb.2

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

13



BADU®Jet standard

568 382
W TR < 17\l e
&l | &l |
|_l T T ‘ I3 =
Sk W
§ § (eI = [@am=i |
8 o o
N (2]
«
’7ﬂﬂ“ ﬂﬂ‘* <45mm %
< 45mm (nach EN 13451) &
h EN 13451 —
7 TN W A S
”g:rul " ! ‘:: Y g : ! 711:7 H: " <
| N N | .
! L‘JD@W ‘iﬁl}}}}&w t@@@ :
200 )
N NANIN
BADU Jet standard Version 2
Z-Nr.: 23.0.072.1
Abb.3
BADU“Jet impulse
568 382
. 7o\ ? A
° o ® &l |
o - | T —
% N
g y 1] 1]
-| o
[}
SIS 3
45 3
(<naih5 $T3451) (<nach lrzrl]\lTaztsw) é
";';H |MM‘ k:.} — ) ‘2 "'{;H \H""""ﬂmm\‘ E
o N TR :
L g 5 g )
212
N NN

BADU Jet impulse Version 2
Z-Nr.: 23.0.073.1

Abb.4

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



BADU®Jet SWiV\9

428

7

L
T T

e °

(2]

J 3

©

o

@®©

£

< 45mm ~

(nach EN 13451) ~

4] ~

L <

e S
i
b,
1N

N NRNR

BADUJet action

470

L oot
L]
=

212

700
gf / IIIIIIIIIIIIIII‘
) _ II
2 o .
el ‘_'_=
g —
-~ o
&
<45mm
(nach EN 13451)
212
700
%g——ﬂ\
%/ |||||||||||||||‘ .
| ¥
) — _|
g3 '
0 ‘_-_=
g —
-~ o
&
—Iﬁ‘ <45mm
(nach EN 13451)

BADU Jet swing Version 2

Z-Nr.: 23.0.074.1

<45mm

(nach EN 13451)

AL Momomy

Abb.5

min. 777 / max. 1390

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

NN\ N

BADU Jet action Version 2
Z-Nr.: 23.0.075.1

Abb.6

15



Zeichnungen BADU Jet Version 2

Luftregulierung 18

Luftregulierung
W _
Pneumatiktaster

r
Ep=,

Pneumatiktaster 1-0 EIN-AUS

Abb.7

Haube

Waulstscheibe

Schraube

Gehauseunterteil

Abb.9

Abb.10

43150'%/ ggov 230 V~ 50Hz

L1 N
Fl-Schalter
IAN £ 30 mA F

} Klemmkasten
Sicherung Sicherung 2
16 A trag bei 400V 16 A trag bei 230V 6
50Hz 50Hz

A B

INININ N o
Allpolig schaltender O - I Allpolig schaltendel 300 W / 50 W
Not-Aus- Not-Aus-

Hauptschalter Hauptschalter 1 2V~

300VA / 50 VA
Abb.11 Abb.12

I Fl-Schalter
Iz £ 30 MA

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Information zum Sicherheitspositionsschalter

Schlussel

Schalter

SN

Umstellung auf neuen Sicherheitspositionsschalter Art. Nr. 5880800410
Bitte beachten, dass beim Aufsetzen der Haube der Schliissel in den

Schalter eingefiihrt wird.
Eine Sichtkontrolle ist durch die Liftungsschlitze moglich.

09.04.2008 TB-b sicherheitspositionsschalter.ai

Abb.12a

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd /I 7



18

Schaltplan BADU Jet active Version 2

230 V50 Hz 1~

230V /1/N/PE/50Hz

L *
N *
PE »
FI-Schalter
H\\\ Sicherung
16A trag bei 230V 50Hz
N Allpolig
schaltender Not-Aus-
Hauptschalter
ACHTUNG!
Auf phasenrichtigen .
Anschluf® achten L N Listerklemme
Ol 1O 10| O
Sicherung [[]
10A trag Ol 10| 10| O
Bei Stérung Sicherung
liberpriifen!
.. 13 I
Positios-  g10—\ 1l
schalter 14 C
Druckschalter S2 @-v-\
U1 Z2
O,
/ u2 Z1
Wicklung

S1 Positionsschalter PS05S11
S2 Druckschalter TVA

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

Abb.13



Schaltplan BADU Jet standard Version 2
230 V50 Hz 1~

BADU®Jet standard 230V 1~

L
N @& - ] .
PE
Fi-Schalter
[an}
= I Sicherung
2 ] 16 A trag
<C
g,
= Allpolig
& I~ — AN schaltender Not-Aus-
z \T N Hauptschalter
Klemme Anschliisse
beachten!
F1 L N
10A trag |[]
152
3 Druckwandler
/w\
. %
Positionsschalter —
1
S2 —]
1 13 ]
A1 A1
KLT)-——+—4 k1 7]
Stromstofrelais | A2 2 4 Az
Pneumatikschalter
&)
Schaltkast
|::| g chaltkasten

/ Pumpenmotor

Abb.14

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd /IQ



Schaltplan BADU Jet impulse/ swing/ action
Version 2 - 230V 50 Hz 1~

BADU®Jet impulse-swing-action 230V 1~

N @& - ] -
PE E
» — Fi-Schalter
2 IAN = 30 mA
2 | — AN
O
(%)
C
< [—| Sicherung
o) H 16A trage
Ko
‘©
(%)
3 N Allpolig
m — ,—\T schaltender Not-Aus-
N Hauptschalter
Schaltkasten
113 |5 F1 H
KTH-— 6,3At
// K2 P Positionsschalter
Schitz 1 /
| FIERRIE] o B
Motorschutz R 1%
9 1 | | — Druckwandler
F2 [ 52/
95 3
A2 A2
K1 K2
A1 1
Hauptschitz  StromstoB-
aupisendiz ScrhuarlntséroB Pneumatikschalter
~ )4
Pumpenmotor
07.03.2007 Speck-Pumpen VG abayer Schaltpl_impswac230_v2_groB.fh11
Abb.15

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Schaltplan BADU Jet impulse/ swing/ action
Version 2 - 400V 50 Hz 3~

BADU®Jet impulse-swing-action 400V 3~ N

L1
L2
L3
N - ] I
PE — _
| e N 30mA

DO TeArace

Allpolig
- — schaltender Not-Aus-
I—\/—\—\—\—\ — Hauptschalter

Bauseitiger Anschluss

Schaltkasten
113 1|5 F1 [
6,3At
2 "
K2 |_— Positionsschalter
SchUtz/ 1 //
Motorschutz | 2 |4 16 "
% 1 |_|— Druckschalter
2 [ s2/ ]
95 3
A2 A2
K1 K2
1 1

Hauptschitz Stromstop-

schalter Pneumatikschalter

™M 1

3~ N

\ Pumpenmotor

07.03.2007 Speck-Pumpen VG abayer Schaltpl_impswac400_v2_groB.fh11

Abb.16

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd 27



22

Bohrungsabsténde bei Einbau an ein Festbecken

BADUJet

Befestigungsmale (in mm)

Bohrungen @ 10mm

Abb.17

Malde ohne Klammern Badu®Jet swing Version 2 &
Badu®Jet action Version 2

Malde in Klammern Badu®Jet standard Version 2 &
Badu®Jet impulse Version 2

*) Diese Bohrungen kénnen wahlweise verwendet werden

19.02.2007 TB-b befestigungsbohrungen.fh11

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Montage des Sicherheitstelekopstutzfuld
Badu®Jet standard, impulse, swing.und action

\
/

N
& \Co)/o
2 &
&5
&2
/ 3
L/
o
Pos. Stck. Benennung T g
1 4 Winkel 6
2 1 Teleskopstitzful® % <
3 4 Sechskantschraube M12x35mm, Ks
4 4 Zahnscheibe @ 12,5mm, A2
5 4 Beilagscheibe @ 13mm, A2 i
6 12 Beilagscheibe @ 8,4mm, A2 10
7 8 Zahnscheibe @ 8,4mm, A2
8 4 Mutter M8, A4
9 4 Sechskantschraube M 8x50mm, A2
10 4 Spreizdibel M8, Ms
19.02.2007 Speck-Pumpen VG abayer Expl_Telefuss_V2.fh11
Abb.18

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd 23



24

Befestigungsvarianten
BADU®Jet active

Montage des Sicherheits-Teleskopstutzfu®
bei Einbau an ein Aufstellbecken

Badu Jet active

Bohrungsabsténde bei Einbau
an ein Festbecken

BLeckenwand

Abb.20

Anz. Pos. Benennung

Adapterplatte

Teleskopstiitzfu

Ks-Sechskantschraube M12 x 35, DIN 933

Zahnscheibe, D=13 mm, DIN 6797A, A2

Beilagscheibe, D=13 mm, DIN 125 A, A2

Beilagscheibe grol3, D=8,4 mm, DIN 9021A, A2

Zahnscheibe, D=8,4 mm, DIN 6797A, A2

Sechskantschraube M8 x 50, DIN 933, A2

Messingspreizdiibel M8

_R |20 |NO|O|RWOWIN|-~

-b-b-boos-b-b-bA—\
=}

Sechskantschraube M8 x 16, DIN 933, A2

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



BADU® Jet e

4 5 5536

©
Y9}
N~
Te)
(32]
0

Z-Nr.: 23.0.081.1

23.04.2009 TB-b

Abb.21

25

v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen



26

Stuckliste BADU Jet active Version 2

Teil | St. Artikel-Nr.
Part | Qty. Benennung Description Article no.
Piece| Qté. Réf.
1.4,5, Gehause, vormontiert, Casing, assembled,
15257 ! bestehend aus: consisting of: 2331.007.030
1* 1 |Gehauseoberteil Upper casing part
4 Klemmscheibe Clamp washer 2319.900.003
Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
7 « 1 Gehéuseunte!'teil, wei‘fL, fur Lower casing .part, whjte, for
BADU Jet active Version 2 BADU Jet active Version 2
27 1 [Positionsschalter, kpl. Position switch, complete
mit StoRel, bis Serien-Nr. 19878 with tappet, up to series no. 19878 5880.800.404
mit Schllissel, ab Serien-Nr. 19879 with key, from series no. 19879 5880.800.410
55 6 |Abdeckkappe fiir Schrauben, weil} Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstiick corresponding counterpart (part 1 or part 7,
i (Teil 1 bzw. 7), der Positionsschalter kpl. sowie  [respectively), the position switch cpl. and the
die notigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
2 1 |Luftregulierung kpl., schwarz Air regulator cpl., black 2337.007.500
Luftregulierung kpl., pink Air regulator cpl., pink 2307.706.500
3 1 [Pneumatiktaster kpl., schwarz Pneumatic push-button cpl., black 2302.001.800
Pneumatiktaster kpl., pink Pneumatic push-button cpl., pink 2302.001.500
6 1,0 mittr'gg/wcefec“'a”"h' 8 x 3 mm, glasklar, mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
] 1 gifngplzlrtll;?:n;:rl mit angeklebtem Suction pipe, cpl., with affixed suction housing | 2331.005.001
9/1 +
;? : 1 |Druckleitung, kpl., bestehend aus: Pressure pipe, cpl., consisting of:
22
9/1 1 [Schlauchtiille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 |Druckschlauch, 360 mm, glasklar Pressure pipe, 360 mm, clear 2315.004.010
b1 1 g([:]rs];rﬁir&irese kpl. mit Anschlusswinkel und Eé)szglsohzitlj;ing cpl. with connecting angle and 2307.504.002
22 2 [Schlauchklemme, SXM 12, 40 - 60 mm, C7-W4 [Tube clamp, SXM 12, 40 - 60 mm, C7-W4 2307.004.009
12 1 |Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 |Zierkappe flr Kreuzschlitzschraube, d = 14,5 mm [Decorative cap for Philips screw, dia = 14,5 mm | 2301.000.010
15 6 [Senkschraube, 5,5 x 25 mm, A2 Countersunk screw, 5,5 x 25 mm, A 2 5879.825.525
16 1 |Gehduseflansch Housing flange 2306.002.009
16/1 1 |Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 [Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 [Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 [Spannschalenring Retainer ring 2302.002.056
20 1 |Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
20/3 3 [Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
S:';Sﬁttj:;z% ?r:t?e{z\éﬁizeeggszgﬂzgen’ \When o_rderin_g spacer rings please tell us the
zum Einbau kommen. exact dimension.
25 Spreizdlbel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006
26 Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
29 Kabelverschraubung, PG 11 Cable gland, PG 11 5882.400.011
a5 1 Jet-Pumpe, Typ 21-40/54H, Jet-pump, type 21-40/54H, 2340.540.038

mit We.-Motor, 0,75 kW, mit Tllle

with single-phase motor, 0,75 kW, with socket

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




36 1 |PVC-Schlauchkombination mit Tulle PVC-tubing combination with socket 2302.080.090
37 4 |Unterlegscheibe, d = 6,4 x 18 mm, A4 \Washer, dia=6,4 x 18 mm, A4 5879.021.060
37/1 4 |Unterlegscheibe, d = 6,4 x 18 mm, Kunststoff \Washer, dia = 6,4 x 18 mm, plastic 5869.021.060
38 4 [Zahnscheibe, d = 6,4 mm, A2 Lock washer, dia = 6,4 mm, A2 5876.797.060
39 4 [Sechskantschraube, M 6 x 20, A 2 Hexagon head cap screw, M 6 x 20, A 2 5879.330.620
49 1 [Sicherheitsteleskopstitzful® Telescoping safety support 2331.500.000
50 1 |Pneumatikschalter Pneumatic switch 5880.800.460
51 4 [Hutmutter, M 6, Kunststoff Cap nut, M 6, plastic 5825.870.600
52 2 [Senkschraube, M 4 x 45, A2 Countersunk screw, M 4 x 45, A 2 5879.630.445
53 2 |Unterlegscheibe, d =4,3 x 12 mm, A2 \Washer, dia =4,3 x 12 mm, A2 5879.021.040
54/1 1 |Kugeldise, d = 28 mm, nicht regulierbar Ball nozzle, dia = 28 mm, non regulable 2306.002.911
56 2 |Sechskantmutter, M 4, A2 Hexagon nut, M 4, A2 5879.340.400
57 2 |Zahnscheibe, d =4,3 mm, A2 Lock washer, dia = 4,3 mm, A2 5876.797.040

Hinweis:
Bitte bei der Bestellung die vier- bzw. funf-

stellige Fertigungsnummer angeben.

Note:
\When ordering spare parts, please tell us the

serial number.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

27



BADU®Jet standard / standard - spot

X

o

AS
X

%
M\«\

Abb.22

rd_v2_spot.ai

explo_standal

Z-Nr.: 23.0.084.1

27.04.2009 Speck-Pumpen VG abayer

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen

28



Stuckliste BADU Jet standard Version 2

Teil St. Artikel-Nr.
Part | Qty. Benennung Description Article no.
Piece | Qté. Réf.
1,4,5,
7,27 + 1 [Gehause, vormontiert Casing, assembled
55
fir BADU Jet standard Version 2 for BADU Jet standard Version 2 2316.000.031
fir BADU Jet standard-spot Version 2 for BADU Jet standard-spot Version 2 2316.000.032
Jeweils bestehend aus: Consisting of:
* 1 |Gehauseoberteil Upper casing part
6 [Klemmscheibe Clamp washer 2319.900.003
6 |Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
* 1 |Gehauseunterteil, weil3 Lower casing part, white
fir BADU Jet standard Version 2 for BADU Jet standard Version 2
fir BADU Jet standard-spot Version 2 for BADU Jet standard-spot Version 2
27 1 |Positionsschalter, kpl. Position switch, complete
mit StoRel, bis Serien-Nr. 19517 with tappet, up to series no. 19517 5880.800.404
mit Schlussel, ab Serien-Nr. 19518 with key, from series no. 19518 5880.800.410
55 6 |Abdeckkappe flur Schrauben, weil} Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstlick corresponding counterpart (part 1 or part 7,
N (Teil 1 bzw. 7), der Positionsschalter kpl. sowie [respectively), the position switch cpl. and the
die nétigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
1 [Luftregulierung kpl. |Air regulator cpl. 2307.007.500
1 |Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
6 1,2 mittr.GP(;/WC(;S:hlauch, 8x 3 mm, glasklar, mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
8 1 ﬁiumg[lgrtll;?é?r;clj(:rl. mit angeklebtem Suction pipe, cpl., with affixed suction housing | 2307.503.001
8/1 1 |Ruckschlagklappe einzeln, Rp 2 Back pressure valve, Rp 2 2307.003.003
8/2 1 [Klappenventilgummi fiir Rickschlagventil Leaf valve for back pressure valve 2307.003.004
2 [Sechskantmutter, M 8, A 4 Hexagon nut, M 8, A4 5879.340.800
9/1 +
10 + 1 [Druckleitung, kpl., bestehend aus: Pressure pipe, cpl., consisting of:
21 + 22
9/1 1 [Schlauchtille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 [Druckschlauch, 410 mm, glasklar Pressure pipe, 410 mm, clear 2316.004.010
1 1 ggsgr:ii?irese kpl. mit Anschlusswinkel und rl:lé)sz;I:?ohzoztl,lesing cpl. with connecting angle and 2307.504.002
22 2 [Schlauchklemme, SXM 12, 40 - 60 mm, C7-W4 [Tube clamp, SXM 12, 40 - 60 mm, C7-W4 2307.004.009
12 1 |Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 i]itranrkappe fur Kreuzschlitzschraube, d = 14,5 Decorative cap for Philips screw, dia = 14,5 mm | 2301.000.010
15 6 [Senkschraube, 5,5x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A4 5879.825.520
16 1 |Gehauseflansch Housing flange 2306.002.009
16/1 1 [Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 [Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 [Schlauchklemme, 13/8 W 4, 1.4301 [Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 [Spannschalenring Retainer ring 2302.002.056
20 1 [Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
2 [Schlauchring, 60 x 73,5 x 1 mm Spacer ring, 60 x 73,5 x 1 mm 2302.002.058

Bei Bestellung bitte jeweils GroRRe angeben,
da Dichtungen in verschiedenen Starken
zum Einbau kommen.

\When ordering spacer rings please tell us the
exact dimension.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

29



30

23/1 1 |Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 |Spreizdibel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006
26 4 [Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
28 1 |Grundplatte, weil3, kpl Base plate, white, cpl. 2316.001.000
Fur BADU Jet standard Version 2: For BADU Jet standard Version 2:
29 1 [Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 1 [Kabelverschraubung, PG 11 Cable gland, PG 11 5882.400.011
Fir BADU Jet standard-spot Version 2: For BADU Jet standard-spot Version 2:
29 2 [Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 2 [Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
30 4 |Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A 2 5879.021.080
31 4 |Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A 2 5876.797.080
32 4 [Sechskantschraube, M 8 x 16, A 2 Hexagon head cap screw, M 8 x 16, A 2 5879.330.816
33 1 [Schaltkasten kpl., We. Switch box cpl., 1~
bis Serien-Nr. 19517 up to series no. 19517 2336.002.508
ab Serien-Nr. 19518 from series no. 19518 2336.002.588
Unter anderem bestehend aus: Each consisting of (amongst other parts):
1 |Leergehause Casing for switch box 5880.000.137
1 [Schitz Contactor 5880.100.212
1 [Pneumatikschalter Pneumatic switch 5880.800.460
1 [Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 [Kabelverschraubung, M 20 x 1,5, schwarz Screwed cable gland, M 20 x 1,5, black 5882.502.515
3 |Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 prehiung fir Pneumatischalter Gasket for pneumatic switch, 20 x 13x 1 mm | 2302.080.022
34 2 [Schlauchklemme, S 9/9 ZY [Tube clamp, S 9/9 ZY 2302.080.082
35 ! rJnelt \?VL;TIF\)/IE:)’tZ?I,pkz(; fv%{smsit Tiille J?tthp;?gﬁézﬁgszg r:(())t/grs 1,0 kW, with socket | 2340-550.038
Pumpen-Ersatzteile siehe Seite 82 bis 85 For pump spare parts see page 82 to 85
36 1 [PVC-Schlauchkombination mit Tulle PV C-tubing combination with socket 2302.080.080
37 4 |Unterlegscheibe, d = 8,4 x 24 mm, A2 Washer, dia = 8,4 x 24 mm, A 2 5879.021.080
38 4 |Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A 2 5876.797.080
39 4 [Sechskantschraube, M 8 x 20, A4 Hexagon head cap screw, M 8 x 20, A 4 5879.330.820
39/1 4 |Schwingmetallpuffer, M 8 x 10 mm Rubber-metal buffer, M 8 x 10 mm 2306.005.010
Fir BADU Jet standard-spot Version 2 For BADU Jet standard-spot Version 2:
40 1 [Blende fiir 50 W Scheinwerfer Mantlet for 50 W luminaire Ssiggep:‘it” 4411
| 1 et S 2 O e, et o et e S0V 12V, 0,602
1 [Ersatzglihbirne, 50 W, 12 V Reparation bulp, 50 W, 12 V 2307.602.001
42 1 |Gegenmutter fir 50 W Scheinwerfer Counternut for 50 W luminaire ssi:r;ep;?til4411
44 1 erteilerdose Distribution box 2317.002.300
48 1 [Entliftungsventil G 1/4 mit grinem Kunstoffgriff [Ventilating valve G 1/4 with green handle 5825.002.198
49 1 [Sicherheitsteleskopstitzful® [Telescoping safety support 2319.851.000
54/1 1 |Kugelduse, d = 28 mm, nicht regulierbar Ball nozzle, dia = 28 mm, non regulable 2306.002.911

Leuchtentransformator, 50 VA, 230/12V,
mit 10 m Kabel

[Transformer, 50 VA, 230/12 V, with 10 m cable

2307.602.003

Hinweis:

Bitte bei der Bestellung die vier- bzw. funf-
stellige Fertigungsnummer angeben.

Note:

When ordering spare parts, please tell us the
serial number.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




BADU®Jet impulse / impulse - spot

11
5 ® 3
@ -

43

Q)

1@
A\
g

231

39/1
29/1
4

Z-Nr.: 23.0.085.1

27.04.2009 Speck-Pumpen VG abayer explo_impulse_v2_spot.ai

wwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwww

Abb.23

31

v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen



32

Stlckliste BADU Jet impulse Version 2

Teil St. | Benennung Description Artikel-Nr.
Part Qty. Article no.
Piece Qté. Réf.
1,4,5,7,]1 Gehause, vormontiert Casing, assembled
27 +55
fur BADU Jet impulse Version 2 for BADU Jet impulse Version 2 2317.000.031
fur BADU Jet impulse-spot Version 2 for BADU Jet impulse-spot Version 2 2317.000.032
Jeweils bestehend aus: Consisting of:
1* 1 Gehauseoberteil Upper casing part
4 6 Klemmscheibe Clamp washer 2319.900.003
5 6 Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
7* 1 Gehauseunterteil, weil} Lower casing part, white
fur BADU Jet impulse Version 2 for BADU Jet impulse Version 2
fur BADU Jet impulse-spot Version 2 for BADU Jet impulse-spot Version 2
27 1 Positionsschalter, kpl. Position switch, complete
mit Stofel, bis Serien-Nr. 19517 with tappet, up to series no. 19517 5880.800.404
mit Schlissel, ab Serien-Nr. 19518 with key, from series no. 19518 5880.800.410
55 6 Abdeckkappe flr Schrauben, weily Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstiick corresponding counterpart (part 1 or part 7,
* (Teil 1 bzw. 7), der Positionsschalter kpl. sowie | respectively), the position switch cpl. and the
die nétigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
2 1 Luftregulierung kpl. Air regulator cpl. 2307.007.500
1 Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
1,2 | mtr. PVC-Schlauch, 8 x 3 mm, glasklar, mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
mit Gewebe
8+45+ |1 Saugleitung, kpl. Suction pipe, cpl. 2307.003.010
46 + 47
45 1 Schlauchklemme, S 73/20 SKZ Tube clamp, S 73/20 SKZ 2307.007.320
46 1 Schlauchklemme, SXM 12, 40 - 60 mm, C7-W4| Tube clamp, SXM 12, 40 - 60 mm, C7-W4 2307.004.009
47 1 Gummiwinkel, 63 x 52 mm Rubber angle, 63 x 52 mm 2307.003.009
8/1 1 Rickschlagklappe einzeln, Rp 2 Back pressure valve, Rp 2 2307.003.003
8/2 1 Klappenventilgummi fiir Riickschlagventil Leaf valve for back pressure valve 2307.003.004
1 Sechskantmutter, M 8, A 4 Hexagon nut, M 8, A4 5879.340.800
9/1 +10 + 1 Druckleitung, kpl., bestehend aus: Pressure pipe, cpl., consisting of:
21+ 22
9/1 1 Schlauchtille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 Druckschlauch, 50 x 5 x 300 mm Hose, 50 x 5 x 300 mm 2307.004.008
21 1 Disengehause mit Anschlusswinkel und Nozzle housing with connecting angle and 2303.005.010
Schlauchtille hose nozzle
22 3 Schlauchklemme, SXM 12, 40 - 60 mm, C7-W4| Tube clamp, SXM 12, 40 - 60 mm, C7-W4 2307.004.009
12 1 Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 Zierkappe f. Kreuzschlitzschraube, d = 14,5 mm| Decorative cap for Philips screw, dia = 14,5 mm [2301.000.010
15 6 Senkschraube, 5,5 x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A4 5879.825.520
16 1 Gehauseflansch Housing flange 2306.002.009
16/1 1 Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 Spannschalenring Retainer ring 2302.002.056
20 2 Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
1 Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
Bei Bestellung bitte jeweils GroRe angeben, When ordering spacer rings please tell us the
da Dichtungen in verschiedenen Starken exact dimension.
zum Einbau kommen.
23/1 1 Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 Spreizdiibel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006
26 4 Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




28 1 Grundplatte, weif3, kpl Base plate, white, cpl. 2317.001.000
Fir BADU Jet impulse Version 2: For BADU Jet impulse Version 2:

29 1 Zugentlastungsklemme Strain relief clamp 5883.300.095

29/1 1 Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
Fur BADU Jet impule-spot Version 2: For BADU Jet impulse-spot Version 2:

29 2 Zugentlastungsklemme Strain relief clamp 5883.300.095

291 2 Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515

30 4 Unterlegscheibe, d = 8,4 x 24 mm, A2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080

31 4 Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A 2 5876.797.080

32 4 Sechskantschraube, M 8 x 16, A 2 Hexagon head cap screw, M 8 x 16, A 2 5879.330.816

33 1 Schaltkasten kpl. Switch box cpl.
fur Dr., bis Serien-Nr. 19517 for 3~, up to series no. 19517 2336.002.514
fur We., bis Serien-Nr. 19517 for 1~, up to series no. 19517 2336.002.512
fur Dr., ab Serien-Nr. 19518 for 3~, from series no. 19518 2336.002.594
fir We., ab Serien-Nr. 19518 for 1~, from series no. 19518 2336.002.592
Jeweils unter anderem bestehend aus: Amongst other parts consisting of:

1 Leergehause Casing for switch box
fur Dr. for 3~ 5880.000.132
fur We. for 1~ 5880.000.131
1 Schutz fur Dr. Contactor for 3~ 5880.100.200
Schutz fur We. Contactor for 1~ 5880.100.212
1 Motorschutzrelais flir Dr. Motor protection for 3~ 5880.200.064
Motorschutzschalter fiir We. Protective motor switch for 1~ 5880.200.611
1 Pneumatikschalter Pneumatic switch 5880.800.460
1 Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 Kabelverschraubung, M 20 x 1,5, schwarz Screwed cable gland, M 20 x 1,5, black 5882.502.015
3 Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 Dichtung f. Pneumatikschalter, 20 x 13 x 1 mm | Gasket for pneumatic switch, 20 x 13 x 1 mm 2302.080.022

34 2 Schlauchklemme, S 9/9 ZY Tube clamp, S 9/9 ZY 2302.080.082
Fir BADU Jet impulse Version 2, Dr.: For BADU Jet impulse Version 2,

three-phase, 3~:

35 1 Jet-Pumpe Typ 21-50/43 196°, Jet-pump type 21-50/43 196°, 2307.005.019
mit Dr.-Motor, 1,6 kW, mit Tille with three-phase motor, 1,6 kW, with socket
Pumpen-Ersatzteile siehe Seite 88 bis 91 For pump spare parts see page 88 to 91
Fir BADU Jet impulse Version 2, We.: For BADU Jet impulse Version 2,

single-phase, 1~:

35 1 Jet-Pumpe Typ 21-50/43 196°, Jet-pump type 21-50/43 196°, 2307.105.019
mit We.-Motor, 1,6 kW, mit Tille in single-phase motor, 1,6 kW, with socket
Pumpen-Ersatzteile siehe Seite 88 bis 91 For pump spare parts see page 88 to 91

36 1 PVC-Schlauchkombination mit Tulle PVC-tubing combination with socket 2302.080.080

37 4 Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080

38 4 Zahnscheibe, d = 8,4 mm, A 2 Lock washer, dia = 8,4 mm, A2 5876.797.080

39 4 Sechskantschraube, M 8 x 20, A 4 Hexagon head cap screw, M 8 x 20, A4 5879.330.820

39/1 4 Schwingmetallpuffer, M 8 x 10 mm Rubber-metal buffer, M 8 x 10 mm 2306.005.010
Fur BADU Jet impulse-spot Version 2: For BADU Jet impulse-spot Version 2:

40 1 Linsensenkschraube, M 4 x 40 Oval head countersunk screw, M 4 x 40 siehe Teil 41

see part 41
a1 1 S(_:_heinwerfer, 300 W, kpl. mit Temperatur- Luminaire, cpl. with mantlet, socket, 2306.002.100
wachter, Blende, Fassung, Glihbirne und Kabell lamp 300 W and cable
1 Ersatzglihbirne, 300 W, 12V Reparation bulp, 300 W, 12 V 2306.002.004
42 +43 |1 Einbaurahmen und Einbaugehause, kpl. Mounting frame and jet-housing, cpl. siehe Teil 41
see part 41

44 1 Verteilerdose Distribution box 2317.002.300

48 1 Entliftungsventil G 1/4 mit griinem Kunstoffgriff | Ventilating valve G 1/4 with green handle 5825.002.198

49 1 Sicherheitsteleskopstitzfull Telescoping safety support 2319.851.000

54/1 1 Kugeldise, d = 40 mm, regulierbar Ball nozzle, dia = 40 mm, regulable 2302.002.854

Leuchtentransformator, 300 VA, 230/12 V,
mit 10 m Kabel

Transformer, 300 VA, 230/12 V,
with 10 m cable

2306.002.006

Hinweis:
Bitte bei der Bestellung die vier- bzw. finf-
stellige Fertigungsnummer angeben.

Note:
When ordering spare parts, please tell us the
serial number.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

33



BADU®Jet swing / swing - spot

explo_swing_v2_spot.ai

Z-Nr.: 23.0.086.1

27.04.2009 Speck-Pumpen VG abayer

Abb.24

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen

34



Stlckliste BADU Jet swing Version 2

Teil St. o Artikel-Nr.
Benennung Description )
Part Qty. Article no.
1,4,5,
7,27+ 1 | Gehause, vormontiert Casing, assembled
55
fir BADU Jet swing Version 2 for BADU Jet swing Version 2 2318.000.031
fur BADU Jet swing-spot Version 2 for BADU Jet swing-spot Version 2 2318.000.032
Jeweils bestehend aus: Consisting of:
* 1 | Gehauseoberteil Upper casing part
6 |Klemmscheibe Clamp washer 2319.900.003
6 | Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
* 1 [ Gehauseunterteil, weifd Lower casing part, white
fur BADU Jet swing Version 2 for BADU Jet swing Version 2
fur BADU Jet swing-spot Version 2 for BADU Jet swing-spot Version 2
27 1 | Positionsschalter, kpl. Position switch, complete
mit Stolel, bis Serien-Nr. 19560 with tappet, up to series no. 19560 5880.800.404
mit Schlissel, ab Serien-Nr. 19561 with key, from series no. 19561 5880.800.410
55 6 | Abdeckkappe fir Schrauben, weil® Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstlick corresponding counterpart (part 1 or part 7,
* (Teil 1 bzw. 7), der Positionsschalter kpl. sowie | respectively), the position switch cpl. and the
die nétigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
1 | Luftregulierung kpl. Air regulator cpl. 2307.007.500
1 | Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
6 1,2 | i, PYC-Sehlauch, 8 x 3 mm, glasidar, mit | e pyC.-tubing, 8 x 3 mm, clear, reinforced | 2301.001.007
igﬁ; 1 | saugleitung, kpl. Suction pipe, cpl. 2306.003.000
8 0,64 | mtr. PVC-Rohr, 75 x 2,2 mm mtr. PVC-pipe, 75 x 2,2 mm 5864.407.522
45 1 | Schlauchklemme, SM BI 87 x 20 W 1-2 Tube clamp, SM BI 87 x 20 W 1-2 2302.003.069
46 1 | Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
47 1 | Gummiwinkel, 81 x 75 mm Rubber angle, 81 x 75 mm 2306.003.001
9/1+10
+21+ 1 | Druckleitung, kpl. Pressure pipe, cpl. 2305.004.010
46+48
9N 1 | Schlauchtille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 | Druckleitung mit Disengehause, verklebt Pressure pipe, assembled 2305.004.011
46 2 | Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
48 1 | Schlauchstiick, 80 x 6,0 x 50 mm, Gummi Rubber hose, 80 x 6,0 x 50 mm 2306.004.003
12 1 | Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 |Zierkappe fir Kreuzschlitzschraube, d=14,5mm | Decorative cap for Philips screw, dia = 14,5 mm |2301.000.010
15 6 |[Senkschraube, 5,5x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A4 5879.825.520
16 1 | Gehauseflansch Housing flange 2306.002.009
16/1 1 |[Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 | Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 [ Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 | Spannschalenring Retainer ring 2302.002.056
20 2 | Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
1 | Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
5;'5;?:32;2?1 ?r:tfejé\gﬁgg:gg%gﬁzgen’ When o_rderin_g spacer rings please tell us the
Zum Einbau kommen. exact dimension.
23/1 1 | Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 | Spreizdibel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006
26 4 | Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
28 1 | Grundplatte, weil}, kpl Base plate, white, cpl. 2319.001.000

27.04.2009 TB-b

BTA_einhaengeanlagen_v2.indd

35



36

Fur BADU Jet swing Version 2:

For BADU Jet swing Version 2:

29 1 | Zugentlastungsklemme Strain relief clamp 5883.300.095
291 1 |Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
Fur BADU Jet swing-spot Version 2: For BADU Jet swing-spot Version 2:
29 2 | Zugentlastungsklemme Strain relief clamp 5883.300.095
291 2 |Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
30 4 | Unterlegscheibe, d = 8,4 x 24 mm, A2 Washer, dia = 8,4 x 24 mm, A 2 5879.021.080
31 4 | Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
32 4 | Sechskantschraube, M 8 x 16, A2 Hexagon head cap screw, M 8 x 16, A 2 5879.330.816
33 1 | Schaltkasten kpl. Switch box cpl.
fur Dr., bis Serien-Nr. 19560 for 3~, up to series no. 19560 2336.002.518
fir We., bis Serien-Nr. 19560 for 1~, up to series no. 19560 2336.002.516
fur Dr., ab Serien-Nr. 19561 for 3~, from series no. 19561 2336.002.598
fir We., ab Serien-Nr. 19561 for 1~, from series no. 19561 2336.002.596
Jeweils unter anderem bestehend aus: Amongst other parts consisting of:
1 |Leergehduse Casing for switch box
far Dr. for 3~ 5880.000.132
fir We. for 1~ 5880.000.142
1 | Schutz fur Dr. Contactor for 3~ 5880.100.200
Schutz fur We. Contactor for 1~ 5880.100.217
1 | Motorschutzrelais fir Dr. Motor protection for 3~ 5880.200.069
Motorschutzschalter fir We. Protective motor switch for 1~ 5880.200.512
1 | Pneumatikschalter Pneumatic switch 5880.800.460
1 | Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 | Kabelverschraubung, M 20 x 1,5, schwarz Screwed cable gland, M 20 x 1,5, black 5882.502.015
3 | Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 | Dichtung f. Pneumatikschalter,20 x 13 x 1 mm | Gasket for pneumatic switch, 20 x 13 x 1 mm 2302.080.022
34 2 | Schlauchklemme, S 9/9 ZY Tube clamp, S 9/9 ZY 2302.080.082
Fir BADU Jet swing Version 2, Dr.: t':r]?regj;‘\)ﬁ:sgfegi\:ming Version 2,
35 1 ﬁ:_gﬂﬂp;bzy% Lv?/oﬁi %ne ﬁéﬁﬂ%ﬁﬁii n?c?tlgrz 28,6 KW, with socket | 2305-005.002
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
Fiir BADU Jet swing Version 2, We.: ;%Lif;}g;;tlsx\:/ing Version 2,
35 1 ﬁ:_RiT&edtlzpz?; ﬁ/?/{snﬁﬁ il i?fﬁpﬁﬂqg‘?é.yé’faﬁéﬁ(gff 2,85 KW, with socket | 230-105.002
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
36 1 [ PVC-Schlauchkombination mit Tulle PVC-tubing combination with socket 2302.080.080
37 4 | Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080
38 4 | Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
39 4 | Sechskantschraube, M 8 x 20, A 4 Hexagon head cap screw, M 8 x 20, A4 5879.330.820
39/1 4 | Schwingmetallpuffer, M 8 x 15 mm Rubber-metal buffer, M 8 x 15 mm 2306.005.040
Fur BADU Jet swing-spot Version 2: For BADU Jet swing-spot Version 2:
40 2 |Linsensenkschraube, M 4 x 40 Oval head countersunk screw, M 4 x 40 zi:et]?)aTret:iLT
41 1 Sgheinwerfer, 300 W, kpl. mit ]’emperatur— Luminaire, cpl. with mantlet, socket, lamp 300 W 2306.002.100
wachter, Blende, Fassung, Gluhbirne und Kabel| and cable
1 | Ersatzglihbirne, 300 W, 12 V Reparation bulp, 300 W, 12 V 2306.002.004
42+ 43| 1 |Einbaurahmen und Einbaugehause, kpl. Mounting frame and jet-housing, cpl. 2::2;?"411
44 1 | Verteilerdose Distribution box 2336.200.300
49 1 | Sicherheitsteleskopstitzful® Telescoping safety support 2319.851.000
54/1 1 |Kugeldise, d =40 mm, regulierbar Ball nozzle, dia = 40 mm, regulable 2302.002.854

Leuchtentransformator, 300 VA, 230/12 V,
mit 10 m Kabel

Transformer, 300 VA, 230/12 V,
with 10 m cable

2306.002.006

Hinweis:
Bitte bei der Bestellung die vier- bzw. finf-
stellige Fertigungsnummer angeben.

Note:
When ordering spare parts, please tell us the
serial number.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




BADU®Jet action / action - spot

ion_v2_spot.ai

explo_act

Z-Nr. 21‘_3.0.087.1

27.04.2009 Speck-Pumpen VG abayer

X
s

SO X
e

@@@a@ ://

Abb.25

37

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen



38

Stuckliste BADU Jet action Version 2

Teil St. [ Benennung Description Artikel-Nr.
Part Qty. Article no.
1,4,5,
;,527+ 1 Gehause, vormontiert Casing, assembled
fir BADU Jet action Version 2 for BADU Jet action Version 2 2319.000.031
fir BADU Jet action-spot Version 2 for BADU Jet action-spot Version 2 2319.000.032
Jeweils bestehend aus: Consisting of:
1* 1 | Gehauseoberteil Upper casing part
4 6 | Klemmscheibe Clamp washer 2319.900.003
5 6 Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
7* 1 Gehauseunterteil, weill Lower casing part, white
fir BADU Jet action Version 2 for BADU Jet action Version 2
fiir BADU Jet action-spot Version 2 for BADU Jet action-spot Version 2
27 1 Positionsschalter, kpl. Position switch, complete
mit StoRel, bis Serien-Nr. 19604 with tappet, up to series no. 19604 5880.800.404
mit Schliissel, ab Serien-Nr. 19605 with key, from series no. 19605 5880.800.410
55 6 | Abdeckkappe fiir Schrauben, weill Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstilick corresponding counterpart (part 1 or part 7,
* (Teil 1 bzw. 7), der Positionsschalter kpl. sowie respectively), the position switch cpl. and the
die nétigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
2 1 Luftregulierung kpl. Air regulator cpl. 2307.007.500
3 1 Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
6 0,7 | mtr. PVC-Schlauch, 8 x 3 mm, glasklar, m. Gewebe | mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
6/1 02,2X5 mggﬂzsgh'a“c“* 8x 3 mm, glasklar, mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
igﬁ; 1 | saugleitung, kpl. Suction pipe, cpl. 2306.003.000
8 0,64 | mtr. PVC-Rohr, 75 x 2,2 mm mtr. PVC-pipe, 75 x 2,2 mm 5864.407.522
45 1 | Schlauchklemme, SM BI 87 x 20 W 1-2 Tube clamp, SM BI 87 x 20 W 1-2 2302.003.069
46 1 [ Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
47 1 [ Gummiwinkel, 81 x 75 mm Rubber angle, 81 x 75 mm 2306.003.001
9 1 Y-Tulle, YS 8, Kunststoff Y-socket, YS 8, plastic 2301.001.006
9/1+10
+21+ 1 Druckleitung, kpl. Pressure pipe, cpl. 2319.004.010
46+48
9/1 2 Schlauchtiille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 Druckleitung mit Disengeh&usen, verklebt Pressure pipe, assembled 2319.004.011
46 2 | Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
48 1 Schlauchsttick, 80 x 6,0 x 50 mm, Gummi Rubber hose, 80 x 6,0 x 50 mm 2306.004.003
12 1 Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 12 | Zierkappe f. Kreuzschlitzschraube, d=14,5 mm Decorative cap for Philips screw, dia = 14,5 mm 2301.000.010
15 12 | Senkschraube, 5,5 x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A 4 5879.825.520
16 2 | Gehauseflansch Housing flange 2306.002.009
16/1 2 Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 [ Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 5 | Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 Spannschalenring Retainer ring 2302.002.056
20 Fir BADU Jet action Version 2, We.: For BADU Jet action Version 2, single-phase, 1~:
2 Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
2 | Schlauchring, 60 x 73,5 x 4 mm Spacer ring, 60 x 73,5 x 4 mm 2302.002.157
Fir BADU Jet action Version 2, Dr.: For BADU Jet action Version 2, three-phase, 3~:
4 Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
2 | Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
g:';sﬁ:ﬁu;g% ?{:%Zi‘éﬁgggg%ﬁ;ﬁggem When o_rderin_g spacer rings please tell us the
zum Einbau kommen. exact dimension.
23/1 1 | Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 Spreizdibel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




26 4 Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
28 1 | Grundplatte, weil3, kpl Base plate, white, cpl. 2319.001.000
Fur BADU Jet action Version 2: For BADU Jet action Version 2:
29 1 | Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 1 Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
Fir BADU Jet action-spot Version 2: For BADU Jet action-spot Version 2:
29 2 | Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 2 Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
30 4 | Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A 2 5879.021.080
31 4 Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
32 4 | Sechskantschraube, M 8 x 16, A 2 Hexagon head cap screw, M 8 x 16, A2 5879.330.816
33 1 Schaltkasten kpl. Switch box cpl.
fir Dr., bis Serien-Nr. 19604 for 3~, up to series no. 19604 2336.002.522
fir We., bis Serien-Nr. 19604 for 1~, up to series no. 19604 2336.002.520
fir Dr., ab Serien-Nr. 19605 for 3~, from series no. 19605 2336.002.602
fir We., ab Serien-Nr. 19605 for 1~, from series no. 19605 2336.002.600
Jeweils unter anderem bestehend aus: Amongst other parts consisting of:
1 | Leergehduse Casing for switch box
fiir Dr. for 3~ 5880.000.132
fir We. for 1~ 5880.000.131
1 | Schiitz fur Dr. Contactor for 3~ 5880.100.200
Schitz fir We. Contactor for 1~ 5880.100.217
1 Motorschutzrelais fir Dr. Motor protection for 3~ 5880.200.069
Motorschutzschalter fiir We. Protective motor switch for 1~ 5880.200.512
1 Pneumatikschalter Pneumatic switch 5880.800.460
1 Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 Kabelverschraubung, M 20 x 1,5, schwarz Screwed cable gland, M 20 x 1,5, black 5882.502.015
3 | Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 Dichtung f. Pneumatikschalter, 20 x 13 x 1 mm Gasket for pneumatic switch, 20 x 13 x 1 mm 2302.080.022
34 2 | Schlauchklemme, S 9/9 ZY Tube clamp, S 9/9 ZY 2302.080.082
Fur BADU Jet action Version 2, Dr.: For BADU Jet action Version 2, three-phase, 3~:
35 L fnﬁfgf.."ﬂnp&f,yg,g Lv?/O/n?;i 'Srfjlle Jw?tthptlrilithZsz‘;n?gt/gf 3?0 KW, with socket 2380.331.037
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
Fur BADU Jet action Version 2, We.: For BADU Jet action Version 2, single-phase, 1~:
35 1 fnelt\l/jviml‘\)ﬂitgpzzg ﬁ/(\)lfsnis'l'sdlle d/?ttﬁp;nmgﬁéyﬁr?ail_zoéizrs 2,Sé KW, with socket 2305.105.002
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
36 1 PVC-Schlauchkombination mit Tille PVC-tubing combination with socket 2302.080.080
37 4 Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080
38 4 Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A 2 5876.797.080
39 4 Sechskantschraube, M 8 x 20, A4 Hexagon head cap screw, M 8 x 20, A4 5879.330.820
39/1 4 | Schwingmetallpuffer, M 8 x 15 mm Rubber-metal buffer, M 8 x 15 mm 2306.005.040
Fur BADU Jet action-spot Version 2 For BADU Jet action-spot Version 2:
40 2 | Linsensenkschraube, M 4 x 40 Oval head countersunk screw, M 4 x 40 :iee:z;fiky
s | 1 |Scnemertr so0 w o i feperatr | Laminare, o win mante, ket lamp 00 505,002,100
1 Ersatzglihbirne, 300 W, 12 V Reparation bulp, 300 W, 12 V 2306.002.004
42+43 1 Einbaurahmen und Einbaugehause, kpl. Mounting frame and jet-housing, cpl. 25;2;—?211
44 1 Verteilerdose Distribution box 2336.200.300
49 1 Sicherheitsteleskopstutzfuld Telescoping safety support 2319.851.000
Fur BADU Jet action Version 2, Dr.: For BADU Jet action Version 2, three-phase, 3~:
54/1 2 | Kugeldlse, d = 40 mm, regulierbar Ball nozzle, dia = 40 mm, regulable 2302.002.854
Fur BADU Jet action Version 2, We.: For BADU Jet action Version 2, single-phase, 1~:
54/1 2 | Kugeldlse, d = 28 mm, nicht regulierbar Ball nozzle, dia = 28 mm, non regulable 2306.002.911

Leuchtentransformator, 300 VA, 230/12 V,
mit 10 m Kabel

Transformer, 300 VA, 230/12 V,
with 10 m cable

2306.002.006

Hinweis:
Bitte bei der Bestellung die vier- bzw. flinf-
stellige Fertigungsnummer angeben.

Note:
When ordering spare parts, please tell us the
serial number.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

39



40

EG-Konformitatserklarung
Déclaration CE de conformité / EC declaration of conformity / Dichiarazione CE di conformita / EG-verklaring van
overeenstemming / EU-yhtépitavyysilmoitus / Declaracion de conformidad

im Sinne der EG-Maschinenrichtlinie 89/392/EWG, Anhang Il A
conformément a la directive CE relative aux machines 89/392/CEE , Annex Il A/ as defined by machinery directive 89/392/EEC
Annexe Il A/ ai sensi della direttiva CE 89/392 relativa a macchinari, Appendice Il A/ inzake richtlijn van de raad betreffende
machines 89/392/EEG, bijlage Il A/ maariteltyna konedirektiivin 89/392/EEC liite Il mukaan / segun se define en la directriz para
maquinas de la CE 89/392/CEE, Anexo Il A

Hiermit erklaren wir, dass das Pumpenaggregat

Par la présente, nous déclarons que le groupe moteur-pompe / Herewith we declare that the pump unit / Si dichiara, che la pompa
/ hiermede verklaren wij, dat het pompaggregaat / Taten ilmoitamme, ettéd pumppulaite / Por la presente declaramos que la unidad
de bomba:

Type:
Type / Type / Tipo / Type / Malli / Tipo

Auftrags- Nr.:
N° d" ordre / Order no. / Numero d ordine / Opdracht-Nr. / Tilausnumero / N° pedido

Baureihe
Série / Series / Serie / Serie / Mallisarja / Serie

0 BADU®Jet active 0 BADU®Jet impulse O BADU®Jet action
0 BADU®Jet standard O BADU®Jet swing

folgenden einschlagigen Bestimmungen entspricht:

correspond aux dispositions pertinentes suivantes: / complies with the following provisions applying to it: / &€ conforme alle
sequenti disposizioni pertinenti: / in de door ons geleverde uitvoering voldoet aan de eisen van de in het vervolg genoemde bepa-
lingen: / cumple las siguientes disposiciones pertinentes: / vastaa seuraavia asiaan kuuluvia maarayksia:

EG-Maschinenrichtlinie 98/37/EG
CE-Directives européennes 98/37/CE: / EC-machinery directive 98/37/EC: / CE-Direttiva Macchine 98/37/CE: / EG-Machinericht-
lijn 98/37/EG: / EU-konedirektiivi 98/37/EU: / directiva europea de maquinaria 98/37 CE:

EMV-Richtlinie 89/336/EWG. i.d.F. 93/68/EEC

Directives CE sur la compatibilité électromagnétique 89/336/CEE modifiées par 93/68/CEE: / EMC-Machinery directive 89/336/
EEC, in succession 93/68/EEC / Direttiva di compatibilita elettromagnetica 89/336/CEE mod.93/68/CEE: / Richtlijn 89/336/EEG,
gewijzigd door 93/68/EEG: / Sdhkdmagneettinen yhteensopivuus (EMC) konedirektiivi 89/336/EEC, jota on muutettu direktiivilla
93/68/EEC: / directiva 89/336/CEE: /

EG-Niederspannungsrichtlinie 2006/95/EG
CE-Directives basse tension 2006/95/CE / EC-Low voltage directive 2006/95/EC / CE-Direttiva di bassa tensione 2006/95/CE /

EG-laagspanningsrichtlijn 2006/95/EG / EU-pienjannitedirektiivi 2006/95/EU / directiva de baja tension 2006/95/CE

EG-Richtlinie 2002/96/EG (WEEE)
Directive 2002/96/CE (DEEE) / Directive 2002/96/EC (WEEE) / Direttiva UE 2002/96/EG (WEEE) / EG-Richtlijn 2002/96/EG

(WEEE) / EU-direktiivi 2002/96/EC (WEEE) / CE-Directiva 2002/96/EG (tratamiento de residuos de componentes de aparatos
eléctricos y electronicos en desuso)

EG-Richtlinie 2002/95/EG (RoHS)
Directive 2002/95/CE (RoHS) / Directive 2002/95/EC (RoHS) / Direttiva UE 2002/95/EG (RoHS) / EG-Richtlijn 2002/95/EG

(RoHS) / EU-direktiivi 2002/95/EC (RoHS) / CE-Directiva 2002/95/EG (limitacion de utilizacion de determinados productos peli-
grosos en aparatos eléctricos y electronicos)

Angewendete harmonisierte Normen, insbesondere

Normes harmonisées utilisées, notamment: / Applied harmonized standard in particular / Norme armonizzate applicate in partico-
lare / Gebruikte geharmoniseerde normen, in het bijzondere / Kaytettyja harmonisoituja normeja, erityisesti / Normas armonizadas
aplicadas, especialmente

EN 60335-1 (2007)
EN 60335-2 — Teil 41 (2004)

T

// " - , -
D-91233 Neunkirchen a. Sand, 27.04.2009 i.V.F. Eisele —
Ort Datum (Technischer Leiter) (Produktmanager)
Fait a le (Directeur Technique) (Chef de produits)
Place date (Technical director) (Product manager)
Localita data (Direttore tecnico) (Responsabile prodotti)
Plaats Datum (Technisch directeur) (Productmanager)
Paikka Paivays (Teknillinen johtaja) (Tuotepaallikkd)
Lugar Fecha (Director tecnico) (Jefe de produccion)

Adresse / Adresse / Address / Indirizzo / Adres / Osoite / Direccion:
HauptstraRe 1-3
D-91233 Neunkirchen a. Sand

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



All units are also
available in:

-spot version

(excluding the
BADU Jet active)

42

Installation, Mounting and Operating Instructions [T0v
Counter Swim Units for
in-ground and above-ground swimming pools

SERVICE

BADU® Jet

| acrive, standard
impulse  swing action

1. - General information

Speck Pumpen Verkaufsgesellschaft Karl Speck GmbH & Co.,

91233 Neunkirchen

Country of origin: Federal Republic of Germany

Application:

These counter swim units are designed for operation on swimming pools.
The instructions contained in the Installation, Mounting and Operating Manual
should be followed closely, since pumps for use on swimming pools are
subject to special requirements.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



2. - Safety

2.1

2.2

This operation manual gives basic instructions which are to be observed
during installation, operation and maintenance of the pump. It is therefore
imperative that this manual be read by the responsible personnel/operator
prior to assembly and commissioning. It is always to be kept available at the
installation site.

It is not only the general safety instructions contained under this main heading
safety that are to be observed but also the specific information provided under
the other main headings.

Identification of safety instructions in the operating manual

Safety instructions given in this manual non-compliance with which would
affect safety are identified by the following symbol:

see DIN 4844-W9
or where electrical safety is involved, with

see DIN 4844-W 8.

For safety warnings which, when ignored, may constitute a hazard for the
machine and its functions, the word

ATTENTION

is added.

It is imperative that signs affixed to the machine, e.g.
- arrow indicating the direction of rotation
- symbols indicating fluid connections

be observed and kept legible.

Qualification and training of operating personnel

The personnel responsible for operation, maintenance, inspection and
assembly must be adequately qualified. Scope of responsibility and

supervision of the personnel must be exactly defined by the plant operator.

If the staff does not have the necessary knowledge, they must be trained and
instructed, which may be performed by the machine manufacturer or supplier
on behalf of the plant operator, moreover, the plant operator is to make sure
that the contents of the operation manual are fully understood by the personnel.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



44

2.3

2.4

2.5

2.6

2.7

Hazards in the event of non-compliance with the safety instructions

Non-compliance with the safety instructions may produce a risk to the
personnel as well as to the environment and the machine and results in a loss
of any right to claim damages.

For example, non-compliance may involve the following hazards:

- Failure of important functions of the machines/plant

- Failure of specified procedures of maintenance and repair

- Exposure of people to electrical, mechanical and chemical hazards

- Endangering the environment owing to hazardous substances being
released.

Compliance with regulations pertaining to safety at work

When operating the pump, the safety instructions contained in this manual, the
relevant national accident prevention regulations and any other service and
safety instructions issued by the plant operator are to be observed.

Safety instructions relevant for operation

- If hot or cold machine components involve hazards, they must be
guarded against accidental contact.

- Guards for moving parts (e. g. coupling) must not be removed from the
machine while in operation.

- Any leakage of hazardous (e. g. explosive, toxic, hot) fluids (e. g. from
the shaft seal) must be drained away so as to prevent any risk to
persons or the environment. Statutory regulations are to be complied
with.

- Hazards resulting from electricity are to be prevented (see for example,
the VDE Specifications and the bye-laws of the local power supply
utilities).

Safety instructions relevant for maintenance, inspection and assembly
work

It shall be the plant operator’s responsibility to ensure that all maintenance, in
section and assembly work is performed by authorized and qualified personnel
who have adequately familiarized themselves with the subject matter by
studying this manual in detail.

Any work on the machine shall only be performed when it is at a standstill, it
being imperative that the procedure for shutting down the machine described
in this manual be followed.

Pumps and pump units which convey hazardous media must be
decontaminated. On completion of work all safety and protective facilities must
be re-installed and made operative again.

Prior to restarting the machine, the instructions listed under ,Initial Start-up”
are to be observed.

Unauthorized alterations and production of spare parts

Any modification may be made to the machine only after consultation with the
manufacturer. Using spare parts and accessories authorised by the
manufacturer is in the interest of safety. Use of other parts may exempt the
manufacturer from any liability.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



2.8

Unauthorized modes of operation

The reliability of the machine delivered will be only guaranteed if it is used in
the manner intended, in accordance with clause 1 - General of this manual.

The limit values specified in the data sheet must under no circumstances be
exceeded.

Cited Standards/Norms and other Documentation
DIN 4844 Part 1 Safety marking; Safety symbol W 8
Supplement 13

DIN 4844 Part 1 Safety marking; Safety symbol W 9
Supplement 14

3. - Transportation and Intermediate Storage

To avoid any damaging of the unit or loss of any loose part the original packaging
should not be opened until arrival on its installation site.

Prolonged intermediate storage in an environment of high humidity and fluctuat-

ing temperatures must be avoided. Moisture condensation may damage windings
and metal parts. Non-compliance will void any warranty.

Description

The BADU Jet countercurrent unit can be used with any type of pool.

A high-output jet pump is connected to the fiberglass housing via a suction and
pressure pipe. The housing is attached on the edge of the pool. Water is sucked
in by the jet pump at low velocity via inlets on the housing and then injected into
the pool under high pressure via the nozzle.

The activation and de-activation of the jet pump is controlled by a pressure
switch, installed on the housing.

The power of the flow can be regulated by means of the adjustable nozzle*. Air
can be added to the water jet through the air-intake.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

On units used for
outdoor pools the
original packaging
can be used for
winterizing.
Therefore do not
dispose of the
packaging. When
winter arrives drain
the unit, put it in

its packaging and
store in a dry place
for the duration of
the winter.

Optional accesso-
ries include: atta-
chable massage
nozzle, massage
hose, massage
hose with pulsator,
and an attachable
pulsator

*) not applicable
for BADU Jet
active and
BADU Jet
standard

45



/\

*) For BADU Jet
active: attach hose
directly to the con-
verter situated in
the terminal box of
the pump motor

A

For the safety of
the swimmers do
not operate the
unit without hou-
sing cover!

**) Tighten the
screws only by
hand. Do not use
force!

46

5. -

Installation

5.1

5.2

5.3

5.4

5.5

5.6

5.7

5.8

5.9

5.10

5.11

5.12

5.13

Select mounting site and prepare in accordance with page 63 fig. 17.

For BADU Jet active see page 65 fig. 20. When the unit is installed on an
aboveground pool, the telescoping safety support must be used. See
page 64 fig. 18. For BADU Jet active see page 65 fig. 19.

Make sure the shipment contains all parts enumerated in the packing list.
Place unit on the pool edge and mark mounting holes.
Remove unit again, drill holes of 10 mm diameter at markings.

Insert brass expanding bolt (25) and fasten bonded metal (rubber metal)
buffer (26), see page 57 fig. 10.

Make sure that the bolts are securely anchored in the base plate so that
the unit will be totally stable.

Place unit onto bonded-metal buffers and fasten by means of hex bolts
(32) with lock washers (31) plus another washer (30), see page 57 fig.10.

By equalizing the distance, the actual distance between the unit housing
and the pool edge is adjusted. This will result in added stability for the
unit.

Plug in woven-fabric flexible tubing (6), 14 mm dia., for air-intake onto
the hose tail of the air regulator and fasten by means of clamp (18), see
page 57 fig. 7. The connection is located inside the housing.

Push plastic tubing (36), page 57 fig. 7, dia. 3 x 1,5 mm from the
pneumatic pushbutton onto the hose tail of the pressure converter at the
control box.*

Before connecting the power supply, please carefully read part 7,
“Electrical Connection”, and part 8, “Electrical Connection at Installation
Site”.

Connect power supply in accordance with Part 7, “Electrical Connection”

ATTENTION! This is important! When you put the cover back in its
place, make sure that it snaps snugly into place over the position switch,
see page 58 fig. 12a.

Fasten the cover securely to the base plate*. The position switch is now
activated, the circuit is closed and the unit is ready to function.

Connect the safety-catch of the housing with the housing unit, see
page 57 fig. 9.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



6. -

Filling the Unit and Start-up

6.1.1

6.2

6.3

6.4

6.5

6.5.1

6.5.2

With BADU Jet impulse, click the massage hose onto the nozzle of the

unit, then push a hose (e.g. garden hose) into the nozzle of the massage

hose. Cover the remaining opening with your hand.

Open air drain valve* on the pump and fill unit with water through the
garden hose. Make sure that the unit is well aerated. As soon as water
seeps out of the air drain valve, close valve and remove garden hose
and massage hose.

With BADU Jet Standard, insert water hose (e.g. garden hose) into the

nozzle of the unit and cover the remaining opening with your hand. Open

air drain valve on the pump and fill unit with water. Be sure that the unit
is sufficiently aerated. As soon as water seeps out of the air drain valve,
shut valve and remove water hose.

With BADU Jet swing and BADU Jet action, unscrew the red filler plug
and fill unit by means of a water hose or a watering can (approx. 20
liters). Once the pump is filled put red plug back in place and tighten
carefully by hand. The pump will now prime.

Press position switch (n° 27 in the spare-parts figure) and briefly switch
unit ON and OFF with push button in order to check the direction of
rotation of the motor. Note the directional arrow on the pump. In case of
incorrect direction of rotation, switch 2 phases.”

Put cover back into position and tighten. When assembling, mind the
position switch!**

After verifying that all pertinent rules and regulations have been
observed, start unit by means of push button.

Filling up of the BADU Jet active Version 2

The air in the pump is removed and replaced with water using the
vacuum hose and the pump of the filter installation.

This is done as follows:

After having secured the BADU Jet onto the edge of the pool.
ATTENTION: For the priming/aeration to be effective the air regulation
knob MUST be closed.

Fill the vacuum cleaner hose with water by pushing it in the water verti-

cally. Then place one end onto the nozzle of the counter current unit and
place the other end, making sure the hose is still filled with water, on the

skimvac in the skimmer.

Turn on the filter pump. The filter pump will now suck in water through

the jet unit hereby drawing out the air that is trapped in it and replacing it

with water. As the air from the jet unit reaches the filter pump there may
be a momentary drop in the flow through the filter pump. Remove the
vacuum hose from the skimvac and keep the end of the hose under
water. Wait a short while until the filter pump has re-primed. Place the

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

/\

Once the unit is
filled it will prime
by itself after a
short time. If this
is not the case,
please repeat the
filling as described
under point 6.

*) Only necessary
for 400 V 50 Hz
3 ~ models

**) Tighten the
screws only by
hand. Do not use
force!

A\

47



>

For circuit diagram
see pages 59-62

See also page 57

fig.11.

> P

> P>

48

hose back on the skimvac again and repeat this process as often as is
necessary to fully aerate the jet unit. It is thereby useful to allow the filter
pump to run for a while, so as to warrant a thorough aeration.

6.5.3 ATTENTION!
If you have an overhang filtration system with a non-self priming filter
pump, fill the pump according to manufacturer’s guidelines using the
overhang skimmer and priming plate. Proceed to activate the filter pump.
After having carefully aerated and filled the vacuum hose, attach one end
to the nozzle of the jet unit and the other to the overhang skimmer of the
running filter unit. Push the skimmer down slightly when reattaching the
cover. Now the jet unit is being filled / aerated by the filter system.
If the water flow is interrupted because air has been taken in, repeat the
above process. It is advised to pump water through the jet for approxi-
mately 1 minute. Then turn the filter pump off and remove the hose.

6.5.4 The BADU Jet unit is now ready for use and can be switched on.

IMPORTANT: Make sure that the air regulation is always closed during
aeration, as this can result in an intake of air and a failure to prime the

pump.

Electrical Connection

Power source: single-phase, 230 V, 50 Hz or 3N-phase, 400/230V 50 Hz.
All electrical connections should be made by a licensed electrician

under strict observation of the rules and regulations of EN 60335-2-41

: 1996; IEC 64/906/FDIS; E DIN IEC 64/906/FDIS und VDE 0100 Part
702/ A1 : 1997, or local standards and regulations. The unit should be
connected to the power supply as indicated in the wiring diagram. The
conduit for the underground cable must be buried at least 60 - 80 cm
below the surface. A plastic armored conduit should be used.

Attention!
The motor housing must be connected to the equipotential earth wire.
For this purpose a terminal has been provided on the motor housing.

Connection at the installation site

These parts are not included in the scope of the delivery and must be
provided for at the installation site.

1. Fi switch, . < 30 mA

2. Fuse 16 A, time lag at 230 V and 400 V

3. All-pole switch with O and 1 markings

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



9. - Suggestion for Installation

B Bereich 2 Bereich 1 Bereich 1
]\ \\ ———
TN
I Mmoo \ )
| — | }
.............................................................................................................................. Z ’ Bereich 0
Bereich 2 (1,5m) Bereich 1 (2m)
I —— " Bereich 0

Leerrohr fiir NetzanschluRkabel

Erdungsband lﬂﬂaﬂaﬂmu

Distanzausgleich

10. - Operation

10.1

10.2

10.3

10.4

10.5

10.6

10.7

Switching the unit ON or OFF is done by pressing the pneumatic push
button built into the housing, page 57 fig. 7 + 8) The pushbutton can be
actuated from inside the pool.

The air regulator enables the intake of air in order to achieve a bubbling
effect. The amount of air that is taken in can be regulated from inside the
pool, page 57 fig. 7 + 8).

The ball-type nozzle swivels. Normally it should be in vertical position,
i.e. pointing slightly upward. This will produce the optimal effect for
counter swimming.

Attention! On models fitted with adjustable nozzle* always make sure the
nozzle is fully open before use (turn anti-clockwise).

Attention! Do not step on the cover!

For winterizing, the unit should be taken out of the pool. | should f:}

be completely drained and stored in a dry place.

Attention! Watch out for maximal water level, see fig. 3 + 6 as well as the  non-optimal water

markings on the unit. level can lead to
malfunctioning.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd 4 Q



Scope of delivery (only for BADU Jet impulse)
- Massage hose for large nozzle, 40 mm
- Pulsator for large nozzle, 40 mm

Accessories (optional)
- Massage hose for large nozzle, 40 mm
- Massage hose for small nozzle, 28 mm
- Massage hose with pulsating massage nozzle for large nozzle, 40 mm
- Massage hose with pulsating massage nozzle for small nozzle, 28 mm
- Pulsator for large nozzle, 40 mm
- Pulsator for small nozzle, 28 mm
- Pinpoint massage nozzle for large nozzle, 40 mm
- Pinpoint massage nozzle for small nozzle, 28 mm
- Cap for large nozzle, 40 mm
- Cap for small nozzle, 28 mm

f - Telescoping safety support for above-ground pools
Using the massage hose

%) Not applicable a) The massage hose, i.e. water massage in general, should only be

for BADU Jet stan- used after consulting a physician. Do not allow children to use the mas-

dard o AL sage hose!

b) The air regulator should be shut off before massage, because

otherwise water may be forced out through it due to the increased
pressure.

11. - Servicing and Maintenance

The unit should be periodically tested for operational safety, especially
the following areas:

A 1. Watertight connection between hydraulic parts and motor
2. Stability of unit. All impurities should be removed.
3. All electrical contacts in general should be checked.
CE 4. Independent earth connection
Please also observe VDE 0100 Part 620
- The pump may only be repaired by the manufacturer or a repair shop
designated by the manufacturer.

- In case of pump leakage, the pump may not be operated and must be
disconnected from the power supply.

We reserve the right to make technical changes.

50 27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



12. - Model SPOT with underwater floodlight *
This model - in contrast to the basic unit - has additional

- Extended housing

- Separately included isolating transformer 12 V, 300 VA/ 12 V A.C. 50 VA

- Built-in underwater floodlight with 300 W, 173 mm dia. / 50 W, 100 mm dia.
- Junction box with isolating transformer terminal

The isolating transformer which has been tested in accordance with VDE 0551
or EN 60742, respectively, comes with a potted 2 m power cord. It has a ther-
mal overload switch as well as short-circuit protection and has a potted cable
of 10 m length on the secondary side. The transformer itself is watertight when
sprinkled with a hose.

The 300 W lights have been tested according to DIN VDE 0711 Part 1 and/or
EN 60598-2-18, respectively. Existing safety regulations demand that a
temperature sensing switch be provided inside the light housing. During

prolonged operation of the 300 W light it may switch off automatically and - after

having cooled off - come on again automatically.

These lights are operated at 12 V and are therefore harmless.
Before replacing a defective light bulb the entire unit must be pulled out of the
pool.

Electrical Connection

1. The isolation transformer must be installed outside the protected zone (at least
3.5 m away from the pool edge). An ON/OFF switch for the light must be
provided at the installation site.

2. The light cable is pre-assembled inside the junction box of the isolation
transformer and is joined with the bipolar cable of the isolation transformer at
the terminals.

3. The underwater light should only be operated under water.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

*) Not available
with BADU Jet
active!

/\

For electrical
circuit diagram for
the floodlight see
page 57 fig. 12

VAN

It is imperative that
the floodlight is
submerged before
switching it on.
Use above water
level will cause
damage.

51



VAV

52

Exchanging the light bulb

For technical reasons the 300 W light bulb must be exchanged together with the
light assembly.

To make sure that the light bulb is defective, i.e. that it was not just switched off
by the thermostat (see part 8 of the Operations Manual), the light should be swit-
ched on again after approx. 30 minutes.

When removing the light unit proceed as follows:

© ©o N O kAN~

—
©

Switch unit OFF at the housing.

Disconnect pump and light from the power supply.

Undo the cover

Remove unit from the pool edge.

Pull unit from the pool and lay it down.

Detach light cable from the junction box and pull it out.

Remove the two screws at the light mantle

Pull light assembly together with connecting cable from the housing.
Return light assembly to your dealer - or directly to the manufacturer - for
replacement.

Reassemble the light assembly in reversed order.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



13. - Technical data at 50 Hz

BADU®Jet standard

Jet pump...o 21-40/55 G
LY (o] 1= To = ST 1~230 Vi,
Flow rate of the pump (m3h)............ ~25
Power input P, (KW) .....cccoviiiiinnnns 1,40 s
Power output P, (KW).......cocooeirnnnns 1,00,
Flow pressure at nozzle (bar)........... 0,80 ..
Flow velocity 2 m from the nozzle

(IM/S) e, 0,80, i
Massage pressure max. (bar) .......... 1,20 i
Number of nozzles / dia. (mm)......... /28
Omnidirectional swivel nozzle

(degrees) .....cccceeeeeiciieee e B0
Type of control........cccccooviiiiiiiiinnen. Pneumatic........ccccoceeennn.
On/Off switch accessible from

iNSide POOl.......c.eeveiiiiiiieiiieeceee YES et
Plug-on massage hose..................... optional........ccceeeeiiiiinieiiin,
Plug-on pulsator.........ccccccocvveneeenn. optional......cccceeiiiiiiicee
Telescoping support .........ccceevveveeenn. optional ........occeeeiiiiiiieeen,
Weight (Kg) ..eveveiiiiieiiiiiie, €a. 37-55% i

Subject to technical modifications!

BADU®Jet swing
Jetpump....oooo 21-80/32 S..oooieieii
LY (] 1= To = SR 3N~400V / 230V /1~ 230 V
Flow rate of the pump (m3h)............ ~ 58 /54 ...
Power input P, (KW) ... 3,30 12,90 ...........
Power output P, (KW).......cccoerinninns 2,60 12,20 ...........
Flow pressure at nozzle (bar)........... 1,10 /1,00 ...........
Flow velocity 2 m from the nozzle
(M/S) e 1,20 1115 .
Massage pressure max. ................... 1,60 /1,60 ...........
Number of nozzles / dia. (mm)......... 1/40 regelbar ........ccoccvveeeenen
Omnidirectional swivel nozzle
(degrees).....coccveeeeiiiiiiee e B0,
Type of control..........ccooiiiieiniinenn, Pneumatic..........occveveviiiinnnn.
On/Off switch accessible from
iNside Pool.......c.ceeevviiiiiiiiiie e JA e
Plug-on massage hose..................... optional.......cccccoiiiiiiiiiiiiennen.
Plug-on pulsator............cccoeevvvivieeens optional........ccceeeeeeiiiiieineeeeee.
Telescoping SUPPOrt .......ceeeeeeeeeennnn. (o] 0] 110] a1
Weight (Kg) ..cccvvvreeeeieeeeeeeecciiee, ca. 52-69% .........oo o

Subject to technical modifications!

.... included
.... optional
.... optional
... ca. 54-71*

BADU®Jet impulse

... 21-50/43 T

... 3N~400V / 230V / 1~ 230 V
...~ 40

w21 / 2,30

...160 / 1,60

... 0,90

...1,10
...1,80 / 1,80
.... 1/ 40 regulated

....60
.... Pneumatic

... yes
.... included
.... included
.... optional
.... ca. 36-59*

BADU®Jet action

... 21-80/33 S

.... 3N~400V / 230V / 1~ 230 V
I £5 /54

... 3,80 12,90

12,20

... 1,00 /1,00

... 1,40 /1,15
... 1,60 /1,60

*) Depending

on the model,

e.g. standard,
standard-tele, or
standard-tele-spot

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd 53



BADU®Jet active

B 1 0 16 3 ] o SR 21-40/54 H
RV o] 1= To [ TSP OPPRRPN 1~230V
Flow rate of the pumpe (M3/h)......ooooiii e ~24
Power input P, (KW) ..o 1,10
Power output P, (KW) .....ocooiiiiic e 0,75

Flow pressure at nozzle (bar).........ccoooeeiiiiiiiie e 0,80

FLow velocity 2 m from the nozzle (M/S)........ccccccimiiiiiiiee e, 0,80
Massage pressure max. (Dar) ........cc.eeeeviieeeeiiiiiieeee e 1,20
Number of nozzles / dia. (MM) .....c..uvmiiiiiiiiee e 1/ 28
Omnidirectional swivel Nozzle (degrees).......cccvvvveeeeeiiiiiccciiiiieeeeeeeenn, 60

TYPE Of CONLIOL....uviiiiiiiiieeee e Pneumatik
On/Off switch accessible from inside pool..........ccccvevviiiiiieiiiiiiee e ja

Plug-0n Massage NOSE........ccoiiiiiiiiiiiieeeeee e optional
PlUg-0N PUISALON ... optional
TeleSCOPING SUPPOIT ....ooeieeieieiiee e e e e e e e e e e optional
WEIGNT (KG) - ca. 33-36*

Subject to technical modifications!

Dimensional drawings BADU Jet Version 2

BADU°Jet o—*%ue

— =

- 450 - 296

y
|

/ == ) L7 )
o
&
£ ®o | @
s — v i | |
7 V7
& o 7
= — - [ @— ]
o
& <45mm STIN — %
- — (nach EN 13451) 9’@20 . EEH | (I g
l % S
~
X N )| ||
194 £

NI
Badu Jet active
Z-Nr.: 23.0.076.1
Fig.2

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



1081

BADU®Jet standard

- 568 382
] / R 7 Y
{77 mmls |7 o\
| - ®
P
3 AR = = I
9 ey Uf\ T [—
v \ \_f/
Ll'o) \—-/ S
N [
®
! {ﬂk «@» ﬂfq* < 45mm X
<45mm (nach EN 13451) £
nach EN 13451 —~
AL (N () AL g
- * —-¥r L *
‘4: u: H N : N ! :\ 4: u‘ u <
\ ngm‘ ‘&5;;}53’2‘; Lhuuuumd\ c
200
N NISNIN

BADU Jet standard Version 2
Z-Nr.: 23.0.072.1

Fig.3

BADU"Jet impulse

568

1081

906

7 )

326

250

150

H

R\ < 45mm
(nach EN 13451)

yH 1 [
rH H u

)

‘&‘: annannn,|

L {{bbitbiL)
212

77

\X /
| L]
r—
N
= Tl —
0 3
<45mm %
[ﬂ (nach EN 13451) E
Wy AL 000 S
by Y i f =
A ) i \‘ £
N T —
g 4 “uuuw u‘H

N NN

BADU Jet impulse Version 2
Z-Nr.: 23.0.073.1

Fig.4

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

55



BADU Jet swing

7

TT

S

<45mm

L

(nach EN 13451)

min. 777 / max. 1390

BADU*Jet action

212

56

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

700
e |||||||||||||||‘ .
gl 8
® - _ I|
38 ' '
g | ==
Yo
&
. ﬂm < 45mm
(nach EN 13451)
AL 000
Vi "
k41
212
700
%éu
- |||||||||||||||‘ o
| g
2 i
=l
w ‘_.
Q
~ o
&
<45mm
(nach EN 13451)
L

7

NRIR

BADU Jet swing Version 2

Z-Nr.: 23.0.074.1

Fig.5

8

<45mm

!
'
'

(nach EN 13451)

i
g
hE

AL ot
-
i

min. 777 / max. 1390

NINNR

BADU Jet action Version 2

Z-Nr.: 23.0,075.1

Fig.6



Drawings BADU Jet Version 2

airflow control

pneumatic pushbutton I-0

C

RE
s

airflow control ffiﬁ

E

BADU Jet active

pneumatic fff
e,

FI-Switch
<
IEp 230 MA

Fuse
16 A time-lag at
400V 50Hz

All-pol
disconnecting
switch

pushbutton
I-0
Fig.7
Fig.8
Cover
Beaded disk
Bold
Base plate
Fig.9
R rivd e 230 V 50Hz single-phase
. L1 N
FI-Switch
F I F I Ig 530 MA
T N
|
Junction box
F1:23Js,1\etime-lag at 62
230V 50Hz
A B
NN N o
0-l Nipol 300W / 50W
g‘l’si(:ggnectlng 1 2V~
300VA / 50VA
Fig.11 Fig.12

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

57



58

Information on the safety switch

Safety switch — |

SN

Conversion to a new safety switch, article no. 5880800410.

When placing the cowl, please make sure to introduce the key into the

safety switch.

The visual control is possible via the venting slots.

09.04.2008 TB-b sicherheitspositionsschalter_engl.ai

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

Fig.12a



Wiring diagram BADU Jet active Version 2
230V 50 Hz single-phase

230 V 50Hz single-phase

L
N-———"—"F—" """ ———+ . — — — — — — — — — — — — — —
PE————— ————— —
FI-Switch
| [}* IFA £30mA
N Fuse
I 16A time-lag at
230V 50Hz
Bl — All-pol
disconnecting switch
Attention!
Verify connections _
L N Luster terminal
Fuse OO 10] 10O
10A I
delay-time’=—+C | | O | O] 1O
examine fuse in case of
malfunction!
Positi 13 I
osition g1 ||
switch . 14 C
Pressure
switch S2 @r\/%
4 U 72
| &
/ u2 Z1

Wiring

S1 Position switch PS05S11
S2 Pressure switch TVA

Fig.13

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



Wiring diagram BADU Jet standard Version 2
230V 50 Hz single-phase

BADU®Jet standard 230V single-phase

N &@&—-— ] -

Fi-Switch

[‘l Fuse
H 16 A time-delay
N All-pol
—~— disconnecting
\T N switch
Terminal Verify
connections!
F L N
10A [l]
delay-time 15 2
WB Pressure transducer
/W\
. . %
Position switch
1
S2 ——
1 |3 3
A AM
ki [T]-——+—4 K1 ]
Latch relais -] AZ 2 4 A2
Pneumatic switch
D
Controlb
|::| g ontrolbox

/ Pump motor

Fig.14

éO 27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



Wiring diagram BADU Jet impulse/ swing/ action
Version 2 230V 50 Hz single-phase

BADU°Jet impulse-swing-action 230V single-phase

L
N ——————— r— - V- - - — — — — — — — —
PE —
Q
z Fi-S\Lvitch
| =30 mA
Ke) | _——  FA
T | —
S
2]
.E [‘I Fuse
® - 16A delay-time
S
©
o N All-pol
S —~— disconnecting
3 \T N switch
Controlbox 11315 F1 H
6,3At
/j_\_\ Position switch
1 /
Contactor
| FEEl] o 5_—]
Motor cutout _2 4 |6 1
switch o Pressure transducer
1 | +—
F2 [ sz
95 3
A2 A2
K1 K2
1 1
Mamféf;t?dion Povsvﬁfitilﬁrge Pneumatic switch
VI
Pump motor

Fig.15

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



Wiring diagram BADU Jet impulse/ swing/ action
Version 2 400V 50 Hz Three-phase

BADU®Jet impulse-swing-action 400V three-phase

L1

L7

L3

N I
| | A

D D D — T I1:(l§IS:’-$delay-time

gx'll—pol i
o A Gt

Controlbox
113 |5 F1 H
6,3At
" K2 2 B |_— Position switch
Contactor 1 /
/FZ [C]C I ] @ . 1V
Motor cutout ] 2 4|6 "
switch
% 1 || Pressure transducer
2 [ 52/
95 3
A2 A2
K1 K2
1 1

Main protection P . .
relay owitan o€ Pneumatic switch

M 1

\ Pump motor

3~

Fig.16

62 27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



Distances between boreholes for base plate for installation
on in-ground pools

BADU Jet

Pao/ wall

Mounting dimensions of the base plate (in mm)

boreholes @ 10mm

Fig.17

Dimensions without brackets BADU Jet swing Version 2 and
BADU Jet action Version 2

Dimensions in brackets BADU Jet standard Version 2 and
BADU Jet impulse Version 2

*) Either of these borings can be used as wished

05.03.2007 TB-b befestigungsbohrungen.fh11

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

63



Installation of the telescoping safety support
Badu Jet standard Version 2, impulse Version 2, swing Version 2
and action Version 2

Description

Wedge

Telescoping safety support
Hex bolt M12 x 35 mm, Ks
Lock washer dia.12,5 mm, A2
Washer dia. 13 mm, A2
Washer dia. 8,4 mm, A2
Lock washer dia. 8,4 mm, A2
Nut M8, A4

Hex bolt M 8x50 mm, A2
Expanding bolt M8, Ms

)
(<)
@
)
o
o

N

2O N[OO|D(WIN (=

o
B E N R e A e BN E S E N EE RN

05.03.2007 Speck-Pumpen VG abayer Expl_Telefuss_V2_engl.fh11

Fig.18

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



Alternative attachment instructions
BADU®Jet active

Installation of the telescoping safety
support for above ground pools

Badu Jet active

Distances for borings on
an in-ground pool

Beckenwand

Pcs. Pos. Description
Adaptor plate

Telescoping safety support

Ks-Hex bolt M12 x 35, DIN 933

Lock washer, D=13 mm, DIN 6797A, A2
Washer, D=13 mm, DIN 125 A, A2
Washer grol3, D=8,4 mm, DIN 9021A, A2
Lock washer, D=8,4 mm, DIN 6797A, A2
Hex bolt M8 x 50, DIN 933, A2
Expanding bolt M8, brass

Hex bolt M8 x 16, DIN 933, A2

OINO|O||W|IN|—~

N
o

R R R S

—
-

19.02.2007 Speck-Pumpen VG abayer befestigungsvarianten_active_V2_engl.fh11

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



BADU° Jet e

4 5 5536

(o]
e}
N~
Yo}
™
Yo}

Z-Nr.: 23.0.081.1

23.04.2009 TB-b

Fig.21

geanlagen_v2_engl.indd

27.04.2009 TB-b BTA einhaen

66



Parts list BADU Jet active Version 2

Teil | St. Artikel-Nr.
Part | Qty. Benennung Description Article no.
Piece| Qté. Réf.
1.4.5, Gehause, vormontiert, Casing, assembled,
7, 27 1 . vt i 2331.007.030
. 55 bestehend aus: consisting of:
* 1 [Gehauseoberteil Upper casing part
Klemmscheibe Clamp washer 2319.900.003
Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
7 * 1 Gehéuseunte!'teil, wei_ﬂa, far Lower casing_part, wh_ite, for
BADU Jet active Version 2 BADU Jet active Version 2
27 1 |Positionsschalter, kpl. Position switch, complete
mit StoRel, bis Serien-Nr. 19878 ith tappet, up to series no. 19878 5880.800.404
mit Schlussel, ab Serien-Nr. 19879 ith key, from series no. 19879 5880.800.410
55 6 |Abdeckkappe fiir Schrauben, weil} Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstiick corresponding counterpart (part 1 or part 7,
i (Teil 1 bzw. 7), der Positionsschalter kpl. sowie  [respectively), the position switch cpl. and the
die notigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
2 1 [Luftregulierung kpl., schwarz IAir regulator cpl., black 2337.007.500
Luftregulierung kpl., pink JAir regulator cpl., pink 2307.706.500
3 1 [Pneumatiktaster kpl., schwarz Pneumatic push-button cpl., black 2302.001.800
Pneumatiktaster kpl., pink Pneumatic push-button cpl., pink 2302.001.500
6 1,0 2?{'5:\,%5:“'3“"“’ 8x3 mm, glasklar, mtr. PVC-tubing, 8 x 3 mm, clear, reinforced | 2301.001.007
8 1 gi“mgggﬁ‘;?fr;:gr'" mit angeklebtem Suction pipe, cpl., with affixed suction housing | 2331.005.001
9/1 +
;(1) : 1 |Druckleitung, kpl., bestehend aus: Pressure pipe, cpl., consisting of:
22
9/1 1 [Schlauchtiille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 [Pruckschlauch, 360 mm, glasklar Pressure pipe, 360 mm, clear 2315.004.010
1 1 g:‘)j:learcjgcii?'lrese kpl. mit Anschlusswinkel und E;)stlsoizllj:ing cpl. with connecting angle and 2307.504.002
22 2 [Schlauchklemme, SXM 12, 40 - 60 mm, C7-W4  [Tube clamp, SXM 12, 40 - 60 mm, C7-W4 2307.004.009
12 1 [Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 [Zierkappe fir Kreuzschlitzschraube, d = 14,5 mm |Decorative cap for Philips screw, dia = 14,5 mm | 2301.000.010
15 6 |Senkschraube, 5,5 x 25 mm, A2 Countersunk screw, 5,5 x 25 mm, A 2 5879.825.525
16 1 |Gehauseflansch Housing flange 2306.002.009
16/1 1 |Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 [Schlauchklemme, SL 13/9 W4, 1.4301 [Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 [Schlauchklemme, 13/8 W 4, 1.4301 [Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 [Spannschalenring Retainer ring 2302.002.056
20 1 [Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
20/3 3 |Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
2:';;?:3!;2% ?Atsae{igﬁizsggg%ggggen' When o_rderin_g spacer rings please tell us the
zum Einbau kommen. exact dimension.
25 Spreizdiibel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006
26 Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
29 Kabelverschraubung, PG 11 Cable gland, PG 11 5882.400.011
35 1 Jet-Pumpe, Typ 21-40/54H, Jet-pump, type 21-40/54H, 2340 540.038

mit We.-Motor, 0,75 kW, mit Tlle

ith single-phase motor, 0,75 kW, with socket

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

67



68

36 1 |PVC-Schlauchkombination mit Tille PV C-tubing combination with socket 2302.080.090
37 4 |Unterlegscheibe, d = 6,4 x 18 mm, A4 \Washer, dia = 6,4 x 18 mm, A4 5879.021.060
37/1 4 |Unterlegscheibe, d = 6,4 x 18 mm, Kunststoff \Washer, dia = 6,4 x 18 mm, plastic 5869.021.060
38 4 [Zahnscheibe, d = 6,4 mm, A2 Lock washer, dia = 6,4 mm, A2 5876.797.060
39 4 [Sechskantschraube, M 6 x 20, A 2 Hexagon head cap screw, M 6 x 20, A 2 5879.330.620
49 1 [Sicherheitsteleskopstltzfuld Telescoping safety support 2331.500.000
50 1 |Pneumatikschalter Pneumatic switch 5880.800.460
51 4 [Hutmutter, M 6, Kunststoff Cap nut, M 6, plastic 5825.870.600
52 2 |Senkschraube, M 4 x 45, A2 Countersunk screw, M 4 x 45, A 2 5879.630.445
53 2 |Unterlegscheibe, d =4,3 x 12 mm, A2 Washer, dia =4,3 x 12 mm, A2 5879.021.040
54/1 1 [Kugeldise, d = 28 mm, nicht regulierbar Ball nozzle, dia = 28 mm, non regulable 2306.002.911
56 2 |Sechskantmutter, M 4, A2 Hexagon nut, M 4, A2 5879.340.400
57 Zahnscheibe, d = 4,3 mm, A2 Lock washer, dia = 4,3 mm, A2 5876.797.040

Hinweis:

stellige Fertigungsnummer angeben.

Bitte bei der Bestellung die vier- bzw. finf-

Note:

serial number.

\When ordering spare parts, please tell us the

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd




BADU®Jet standard / standard - spot

Z-Nr.: 23.0.084.

27.04.2009 Speck-Pumpen VG abayer explo_standard_v2_spot.ai

Fig.22

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

69



/0

Parts list BADU Jet standard Version 2

Teil St. Artikel-Nr.
Part | Qty. Benennung Description Article no.
Piece | Qté. Réf.
1,4,5,
7,27 + 1 |Gehause, vormontiert Casing, assembled
55
fir BADU Jet standard Version 2 for BADU Jet standard Version 2 2316.000.031
fir BADU Jet standard-spot Version 2 for BADU Jet standard-spot Version 2 2316.000.032
Jeweils bestehend aus: Consisting of:
* 1 |Gehauseoberteil Upper casing part
6 [Klemmscheibe Clamp washer 2319.900.003
6 |Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
* 1 [Gehauseunterteil, weil? Lower casing part, white
fir BADU Jet standard Version 2 for BADU Jet standard Version 2
fir BADU Jet standard-spot Version 2 for BADU Jet standard-spot Version 2
27 1 [Positionsschalter, kpl. Position switch, complete
mit StoRRel, bis Serien-Nr. 19517 with tappet, up to series no. 19517 5880.800.404
mit Schlussel, ab Serien-Nr. 19518 with key, from series no. 19518 5880.800.410
55 6 |Abdeckkappe fiir Schrauben, weil} Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstlck corresponding counterpart (part 1 or part 7,
N (Teil 1 bzw. 7), der Positionsschalter kpl. sowie [respectively), the position switch cpl. and the
die nétigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
1 |Luftregulierung kpl. JAir regulator cpl. 2307.007.500
1 [Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
6 1,2 [mtr. PVC-Schlauch, 8 x 3 mm, glasklar, mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
mit Gewebe
3 1 ﬁi“mg;‘jrt]‘;?sr;;:r" mit angeklebtem Suction pipe, cpl., with affixed suction housing | 2307.503.001
8/1 1 |Rickschlagklappe einzeln, Rp 2 Back pressure valve, Rp 2 2307.003.003
8/2 1 [Klappenventilgummi fur Rickschlagventil Leaf valve for back pressure valve 2307.003.004
2 [Sechskantmutter, M 8, A 4 Hexagon nut, M 8, A4 5879.340.800
9/1 +
10 + 1 |Druckleitung, kpl., bestehend aus: Pressure pipe, cpl., consisting of:
21 + 22
9/1 1 [Schlauchtiille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 [Druckschlauch, 410 mm, glasklar Pressure pipe, 410 mm, clear 2316.004.010
b1 1 gé]rs‘;rsjgcirﬁrese kpl. mit Anschlusswinkel und rl:l;)szglre:orztljsing cpl. with connecting angle and 2307.504.002
22 2 [Schlauchklemme, SXM 12, 40 - 60 mm, C7-W4 [Tube clamp, SXM 12, 40 - 60 mm, C7-W4 2307.004.009
12 1 |Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 ﬂ‘;{kappe fur Kreuzschlitzschraube, d =14.5 | . tive cap for Philips screw, dia = 14,5 mm | 2301.000.010
15 6 [Senkschraube, 5,5 x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A4 5879.825.520
16 1 |Gehauseflansch Housing flange 2306.002.009
16/1 1 [Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 [Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 |Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 |Spannschalenring Retainer ring 2302.002.056
20 1 [Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
2 |Schlauchring, 60 x 73,5 x 1 mm Spacer ring, 60 x 73,5 x 1 mm 2302.002.058

Bei Bestellung bitte jeweils Gro3e angeben,
da Dichtungen in verschiedenen Stérken
zum Einbau kommen.

\When ordering spacer rings please tell us the
exact dimension.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd




23/1 1 |Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 [Spreizdibel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006
26 4 |Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
28 1 |Grundplatte, weil3, kpl Base plate, white, cpl. 2316.001.000
Fir BADU Jet standard Version 2: For BADU Jet standard Version 2:
29 1 [Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 1 |Kabelverschraubung, PG 11 Cable gland, PG 11 5882.400.011
Fir BADU Jet standard-spot Version 2: For BADU Jet standard-spot Version 2:
29 2 [Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 2 [Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
30 4 |Unterlegscheibe, d = 8,4 x 24 mm, A2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080
31 4 [Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
32 4 [Sechskantschraube, M 8 x 16, A 2 Hexagon head cap screw, M 8 x 16, A 2 5879.330.816
33 1 [Schaltkasten kpl., We. Switch box cpl., 1~
bis Serien-Nr. 19517 up to series no. 19517 2336.002.508
ab Serien-Nr. 19518 from series no. 19518 2336.002.588
Unter anderem bestehend aus: Each consisting of (amongst other parts):
1 |Leergehduse Casing for switch box 5880.000.137
1 [Schitz Contactor 5880.100.212
1 [Pneumatikschalter Pneumatic switch 5880.800.460
1 [Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 |[Kabelverschraubung, M 20 x 1,5, schwarz Screwed cable gland, M 20 x 1,5, black 5882.502.515
3 |Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 2D(|)c)f(1t$§?( fiquP;eumatikschalter, Gasket for pneumatic switch, 20 x 13 x 1 mm 2302.080.022
34 2 [Schlauchklemme, S 9/9 ZY [Tube clamp, S 9/9 ZY 2302.080.082
35 1 \rJnei:-\IIDVlg.leF\)/I%tzzp1,2()1 ::l(\)llsrﬁlt Talle \\jv(?ttr;psuinmgpl‘ef)p;f]:sze1 ;:fgt/grs ’1 ,0 kW, with socket 2340.550.038
Pumpen-Ersatzteile siehe Seite 82 bis 85 For pump spare parts see page 82 to 85
36 1 [PVC-Schlauchkombination mit Tulle PV C-tubing combination with socket 2302.080.080
37 4 |Unterlegscheibe, d = 8,4 x 24 mm, A2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080
38 4 [Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
39 4 |Sechskantschraube, M 8 x 20, A 4 Hexagon head cap screw, M 8 x 20, A 4 5879.330.820
39/1 4 [Schwingmetallpuffer, M 8 x 10 mm Rubber-metal buffer, M 8 x 10 mm 2306.005.010
Fir BADU Jet standard-spot Version 2 For BADU Jet standard-spot Version 2:
40 1 [Blende fir 50 W Scheinwerfer Mantlet for 50 W luminaire Ssigzepja—ft”4411
| o et s 2 g piende, Lt e et mante, e S0V 12 07 02007
1 [Ersatzgluhbirne, 50 W, 12V Reparation bulp, 50 W, 12 V 2307.602.001
42 1 |Gegenmutter fir 50 W Scheinwerfer Counternut for 50 W luminaire ssizzep:?t“4411
44 1 |Verteilerdose Distribution box 2317.002.300
48 1 [Entliftungsventil G 1/4 mit griinem Kunstoffgriff [Ventilating valve G 1/4 with green handle 5825.002.198
49 1 [Sicherheitsteleskopstutzful® Telescoping safety support 2319.851.000
54/1 1 |Kugelduse, d = 28 mm, nicht regulierbar Ball nozzle, dia = 28 mm, non regulable 2306.002.911

Leuchtentransformator, 50 VA, 230/12 V,
mit 10 m Kabel

Transformer, 50 VA, 230/12 V, with 10 m cable

2307.602.003

Hinweis:
Bitte bei der Bestellung die vier- bzw. finf-

stellige Fertigungsnummer angeben.

Note:
When ordering spare parts, please tell us the

serial number.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

/1



BADU®Jet impulse / impulse - spot

11
s 3 3
«© -

Z-Nr.: 23.0.085.1

27.04.2009 Speck-Pumpen VG abayer explo_impulse_v2_spot.ai

43

o, (F

>
| vﬂ
o

23/1

wwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwww

29/1
4

geanlagen_v2_engl.indd

27.04.2009 TB-b BTA_einhaen

/2



Teil St. Artikel-Nr.
Part Qty. | Benennung Description Article no.
Piece Qté. Réf.
1,4.5,7, 1 Gehause, vormontiert Casing, assembled
27 +55 : o
fur BADU Jet impulse Version 2 for BADU Jet impulse Version 2 2317.000.031
fur BADU Jet impulse-spot Version 2 for BADU Jet impulse-spot Version 2 2317.000.032
Jeweils bestehend aus: Consisting of:
1* 1 Gehauseoberteil Upper casing part
4 6 Klemmscheibe Clamp washer 2319.900.003
5 6 Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
7* 1 Gehauseunterteil, weill Lower casing part, white
fur BADU Jet impulse Version 2 for BADU Jet impulse Version 2
fur BADU Jet impulse-spot Version 2 for BADU Jet impulse-spot Version 2
27 1 Positionsschalter, kpl. Position switch, complete
mit StolRel, bis Serien-Nr. 19517 with tappet, up to series no. 19517 5880.800.404
mit Schlissel, ab Serien-Nr. 19518 with key, from series no. 19518 5880.800.410
55 6 Abdeckkappe fur Schrauben, weil} Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles Once a casing part is ordered, the
werden grundsatzlich das passende Ge- | corresponding counterpart (part 1 or part 7,
. genstuck (Teil 1 bzw. 7), der respectively), the position switch cpl. and the
Positionsschalter kpl. sowie die nétigen necessary screws will be supplied auto-
Schrauben gegen Mehrpreis matically, against extra charge (= Casing,
mitgeliefert (= Geh&use, vormontiert). | assembled)
2 1 Luftregulierung kpl. Air regulator cpl. 2307.007.500
3 1 Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
6 12 | mtr. PVC-Schlauch, 8 x3 mm, glasklar, | . oy tubing, 8 x 3 mm, clear, reinforced | 2301.001.007
mit Gewebe
f:'w“ 5+46| 4 Saugleitung, kpl. Suction pipe, cpl. 2307.003.010
45 1 Schlauchklemme, S 73/20 SKZ Tube clamp, S 73/20 SKZ 2307.007.320
46 1 2‘;*_‘\'/3:°hk'emme' SXM12,40-60mm, | 1 p0 clamp, SXM 12, 40 - 60 mm, C7-W4 | 2307.004.009
47 1 Gummiwinkel, 63 x 52 mm Rubber angle, 63 x 52 mm 2307.003.009
8/1 1 Ruckschlagklappe einzeln, Rp 2 Back pressure valve, Rp 2 2307.003.003
8/2 1 Klappenventilgummi fur Riickschlagventil | Leaf valve for back pressure valve 2307.003.004
1 Sechskantmutter, M 8, A 4 Hexagon nut, M 8, A4 5879.340.800
2/11 :;g * 1 Druckleitung, kpl., bestehend aus: Pressure pipe, cpl., consisting of:
9/1 1 Schlauchtiille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 Druckschlauch, 50 x 5 x 300 mm Hose, 50 x 5 x 300 mm 2307.004.008
21 1 Dusengeh:c\use mit Anschlusswinkel und Nozzle housing with connecting angle and 2303.005.010
Schlauchtlle hose nozzle
22 3 2?{‘\',?/2Chk'emme' SXM12,40-60mm, | 1 po clamp, SXM 12, 40 - 60 mm, C7-W4 | 2307.004.009
12 1 Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 Zierkappe f. Kreuzschlitzschraube, d = Decorative cap for Philips screw, dia = 14,5 2301.000.010
14,5 mm mm
15 6 Senkschraube, 5,5 x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A4 5879.825.520
16 1 Gehauseflansch Housing flange 2306.002.009
16/1 1 Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 Spannschalenring Retainer ring 2302.002.056
20 2 Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
1 Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
Bei Bestellur'lg bitte JeVYeIlS Grof%e an- When ordering spacer rings please tell us the
geben, da Dichtungen in verschiedenen . )
.. ) exact dimension.
Starken zum Einbau kommen.
23/1 1 Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 Spreizdibel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

/3



26 4 Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
28 1 Grundplatte, weil3, kpl Base plate, white, cpl. 2317.001.000
Fir BADU Jet impulse Version 2: For BADU Jet impulse Version 2:

29 1 Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 1 Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
Fur BADU Jet impule-spot Version 2: For BADU Jet impulse-spot Version 2:

29 2 Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 2 Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
30 4 Unterlegscheibe, d = 8,4 x 24 mm,A 2 Washer, dia = 8,4 x 24 mm,A 2 5879.021.080
31 4 Zahnscheibe, d =84 mm,A2 Lock washer, dia = 8,4 mm,A 2 5876.797.080
32 4 Sechskantschraube, M 8 x 16, A2 Hexagon head cap screw, M8 x 16, A2 5879.330.816

33 1 Schaltkasten kpl. Switch box cpl.
fur Dr., bis Serien-Nr. 19517 for 3~, up to series no. 19517 2336.002.514
fur We., bis Serien-Nr. 19517 for 1~, up to series no. 19517 2336.002.512
fiir Dr., ab Serien-Nr. 19518 for 3~, from series no. 19518 2336.002.594
flir We., ab Serien-Nr. 19518 for 1~, from series no. 19518 2336.002.592
Jeweils unter anderem bestehend aus: Amongst other parts consisting of:
1 Leergehause Casing for switch box
fur Dr. for 3~ 5880.000.132
flr We. for 1~ 5880.000.131
1 Schitz fiir Dr. Contactor for 3~ 5880.100.200
Schutz fur We. Contactor for 1~ 5880.100.212
1 Motorschutzrelais fiir Dr. Motor protection for 3~ 5880.200.064
Motorschutzschalter fir We. Protective motor switch for 1~ 5880.200.611
1 Pneumatikschalter Pneumatic switch 5880.800.460
1 Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 Kabelverschraubung, M 20 x 1,5, schwarz| Screwed cable gland, M 20 x 1,5, black 5882.502.015
3 Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 ?';ﬁ“”g f. Pneumatikschalter, 20 X 13X | .y ot for pneumatic switch, 20 x 13 x 1 mm| 2302.080.022
34 2 Schlauchklemme, S 9/9 ZY Tube clamp, S 9/9 ZY 2302.080.082
Fir BADU Jet impulse Version 2, Dr.: For BADU Jet |n.1pulse Version 2,
three-phase, 3~:
Jet-Pumpe Typ 21-50/43 196°, Jet-pump type 21-50/43 196°,
35 1 mit Dr.-Mpotor?/a,G kW, mit Tdlle Withﬁhre‘;-gﬁase motor, 1,6 kW, with socket 2307.005.019
Pumpen-Ersatzteile siehe Seite 88 bis 91 | For pump spare parts see page 88 to 91
Fir BADU Jet impulse Version 2, We.: F.or BADU Jet |m.pulse Version 2,
single-phase, 1~:
Jet-Pumpe Typ 21-50/43 196°, Jet-pump type 21-50/43 196°,
35 ! mit We.-li\)/lotczlrf)1 ,6 KW, mit Tulle in sizgle‘-)pr}\/sse motor, 1,6 kW, with socket 2307.105.019
Pumpen-Ersatzteile siehe Seite 88 bis 91 | For pump spare parts see page 88 to 91
36 1 PVC-Schlauchkombination mit Tille PVC-tubing combination with socket 2302.080.080
37 4 Unterlegscheibe, d = 8,4 x 24 mm, A2 Washer, dia=8,4 x24 mm,A2 5879.021.080
38 4 Zahnscheibe, d =8,4 mm, A2 Lock washer, dia =8,4 mm, A2 5876.797.080
39 4 Sechskantschraube, M 8 x 20, A4 Hexagon head cap screw, M 8 x 20, A4 5879.330.820
39/1 4 Schwingmetallpuffer, M 8 x 10 mm Rubber-metal buffer, M 8 x 10 mm 2306.005.010
Fir BADU Jet impulse-spot Version 2: For BADU Jet impulse-spot Version 2:
40 1 Linsensenkschraube, M 4 x 40 Oval head countersunk screw, M 4 x 40 2::2;?%1
Sgheinwerfer, 300 W, kpl. mit Temperatur- Luminaire, cpl. with mantlet, socket
41 1 wachter, Blende, Fassung, Gluhbirne und ! ’ ’ 2306.002.100
Kabel lamp 300 W and cable
1 Ersatzgliihbirne, 300 W, 12 V Reparation bulp, 300 W, 12 V 2306.002.004
42 +43 1 Einbaurahmen und Einbaugehause, kpl. | Mounting frame and jet-housing, cpl. siehe Teil 41
see part 41
44 1 Verteilerdose Distribution box 2317.002.300
Entliftungsventil G 1/4 mit grinem Kun- - .
48 1 stoffarift Ventilating valve G 1/4 with green handle 5825.002.198
49 1 Sicherheitsteleskopstitzful® Telescoping safety support 2319.851.000
54/1 1 Kugeldise, d = 40 mm, regulierbar Ball nozzle, dia = 40 mm, regulable 2302.002.854
1 Lguchtentransformator, 300 VA, 230/12V, Transformer, 300 VA, 230/12V, 2306.002.006
mit 10 m Kabel with 10 m cable
Hinweis: Note:
Bitte bei der Bestellung die vier- bzw. When ordering spare parts, please tell us the
funfstellige Fertigungsnummer angeben. | serial number.

/4

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd




explo_swing_v2_spot.ai

Z-Nr.: 23.0.086.1

27.04.2009 Speck-Pumpen VG abayer

BADU®Jet swing / swing - spot

\ /0 N
N @ )
Aty e

wwwwwwwwwwwwwwwwwwwwwwwwwwwwwww

Fig.24

/5

geanlagen_v2_engl.indd

27.04.2009 TB-b BTA_einhaen



76

Parts list BADU Jet swing Version 2

Teil St. Artikel-Nr.
Benennung Description
Part Qty. Article no.
1,4,5,
2;527+ 1 | Gehause, vormontiert Casing, assembled
fur BADU Jet swing Version 2 for BADU Jet swing Version 2 2318.000.031
fur BADU Jet swing-spot Version 2 for BADU Jet swing-spot Version 2 2318.000.032
Jeweils bestehend aus: Consisting of:
* 1 | Gehauseoberteil Upper casing part
6 | Klemmscheibe Clamp washer 2319.900.003
6 | Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
* 1 | Gehauseunterteil, weild Lower casing part, white
fir BADU Jet swing Version 2 for BADU Jet swing Version 2
fur BADU Jet swing-spot Version 2 for BADU Jet swing-spot Version 2
27 1 | Positionsschalter, kpl. Position switch, complete
mit Stolel, bis Serien-Nr. 19560 with tappet, up to series no. 19560 5880.800.404
mit Schlussel, ab Serien-Nr. 19561 with key, from series no. 19561 5880.800.410
55 6 |Abdeckkappe flir Schrauben, weif} Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstlick corresponding counterpart (part 1 or part 7,
* (Teil 1 bzw. 7), der Positionsschalter kpl. sowie | respectively), the position switch cpl. and the
die nétigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
1 | Luftregulierung kpl. Air regulator cpl. 2307.007.500
1 | Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
6 1,2 | Qi PYC-Sehlauch, 8 x 3 mm, glasidar, mit | iy pyC-tubing, 8 x 3 mm, clear, reinforced | 2301.001.007
ngi; 1 | saugleitung, kpl. Suction pipe, cpl. 2306.003.000
8 0,64 | mtr. PVC-Rohr, 75 x 2,2 mm mtr. PVC-pipe, 75 x 2,2 mm 5864.407.522
45 1 | Schlauchklemme, SM BI 87 x 20 W 1-2 Tube clamp, SM BI 87 x 20 W 1-2 2302.003.069
46 1 | Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
47 1 | Gummiwinkel, 81 x 75 mm Rubber angle, 81 x 75 mm 2306.003.001
9/1+10
+21+ 1 | Druckleitung, kpl. Pressure pipe, cpl. 2305.004.010
46+48
9N 1 | Schlauchtille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 | Druckleitung mit Dusengehause, verklebt Pressure pipe, assembled 2305.004.011
46 2 | Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
48 1 | Schlauchstiick, 80 x 6,0 x 50 mm, Gummi Rubber hose, 80 x 6,0 x 50 mm 2306.004.003
12 1 | Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 6 |Zierkappe fur Kreuzschlitzschraube, d=14,5mm | Decorative cap for Philips screw, dia = 14,5 mm |2301.000.010
15 6 |Senkschraube, 5,5 x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A4 5879.825.520
16 1 | Gehauseflansch Housing flange 2306.002.009
16/1 1 | Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 | Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 1 | Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 | Spannschalenring Retainer ring 2302.002.056
20 2 | Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
1 | Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
g:';’gﬁ:ﬁ!;g% ?A?&i‘gﬁ'&ggﬁ%gﬁggem When ordering spacer rings please tell us the
Zum Einbau kommen. exact dimension.
23/1 1 | Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 | Spreizdubel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006
26 4 | Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
28 1 | Grundplatte, weil}, kpl Base plate, white, cpl. 2319.001.000

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd




Fir BADU Jet swing Version 2:

For BADU Jet swing Version 2:

29 1 | Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 1 | Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
Fir BADU Jet swing-spot Version 2: For BADU Jet swing-spot Version 2:
29 2 | Zugentlastungsklemme Strain relief clamp 5883.300.095
291 2 | Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
30 4 | Unterlegscheibe, d = 8,4 x 24 mm, A2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080
31 4 | Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
32 4 | Sechskantschraube, M 8 x 16, A2 Hexagon head cap screw, M 8 x 16, A 2 5879.330.816
33 1 | Schaltkasten kpl. Switch box cpl.
fur Dr., bis Serien-Nr. 19560 for 3~, up to series no. 19560 2336.002.518
fir We., bis Serien-Nr. 19560 for 1~, up to series no. 19560 2336.002.516
fur Dr., ab Serien-Nr. 19561 for 3~, from series no. 19561 2336.002.598
fir We., ab Serien-Nr. 19561 for 1~, from series no. 19561 2336.002.596
Jeweils unter anderem bestehend aus: Amongst other parts consisting of:
1 |Leergehause Casing for switch box
fir Dr. for 3~ 5880.000.132
fir We. for 1~ 5880.000.142
1 | Schutz fir Dr. Contactor for 3~ 5880.100.200
Schutz fur We. Contactor for 1~ 5880.100.217
1 | Motorschutzrelais fiir Dr. Motor protection for 3~ 5880.200.069
Motorschutzschalter fiir We. Protective motor switch for 1~ 5880.200.512
1 | Pneumatikschalter Pneumatic switch 5880.800.460
1 | Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 | Kabelverschraubung, M 20 x 1,5, schwarz Screwed cable gland, M 20 x 1,5, black 5882.502.015
3 | Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 | Dichtung f. Pneumatikschalter,20 x 13 x 1 mm | Gasket for pneumatic switch, 20 x 13 x 1 mm 2302.080.022
34 2 | Schlauchklemme, S 9/9 ZY Tube clamp, S 9/9 ZY 2302.080.082
Fir BADU Jet swing Version 2, Dr.: ;?geB_gE;JSg’egi\:Ning version 2,
% 1|t Dr-Motor. o6 ki, mit Tiile ﬁf»}ptﬁ?éi.tgﬁgsf motor, 26 KW, with socket | 2306.005.002
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
Fur BADU Jet swing Version 2, We.: gi?];:ae'i“&gs‘];tlsymg Version 2,
35 1 ﬁﬁ?fﬂ%&%? I(?/(\)/érii't? TSiiue d/?fﬁp;?gﬁetygﬁail_ri(ggzrs 2,Sé KW, with socket | 2305:105.002
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
36 1 | PVC-Schlauchkombination mit Tille PVC-tubing combination with socket 2302.080.080
37 4 | Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A 2 5879.021.080
38 4 | Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A 2 5876.797.080
39 4 | Sechskantschraube, M 8 x 20, A4 Hexagon head cap screw, M 8 x 20, A 4 5879.330.820
39/1 4 | Schwingmetallpuffer, M 8 x 15 mm Rubber-metal buffer, M 8 x 15 mm 2306.005.040
Fir BADU Jet swing-spot Version 2: For BADU Jet swing-spot Version 2:
40 2 | Linsensenkschraube, M 4 x 40 Oval head countersunk screw, M 4 x 40 zi:‘:?);r?iLT
41 1 S(}heinwerfer, 300 W, kpl. mit Temperatur- Luminaire, cpl. with mantlet, socket, lamp 300 W 2306.002.100
wachter, Blende, Fassung, Gliihbirne und Kabel| and cable
1 | Ersatzgluhbirne, 300 W, 12V Reparation bulp, 300 W, 12 V 2306.002.004
42+ 43| 1 |Einbaurahmen und Einbaugehause, kpl. Mounting frame and jet-housing, cpl. ziae:z;r?ilﬁ”
44 1 | Verteilerdose Distribution box 2336.200.300
49 1 | Sicherheitsteleskopstitzfuf’ Telescoping safety support 2319.851.000
54/1 1 [Kugelduse, d =40 mm, regulierbar Ball nozzle, dia = 40 mm, regulable 2302.002.854

Leuchtentransformator, 300 VA, 230/12 V,
mit 10 m Kabel

Transformer, 300 VA, 230/12 V,
with 10 m cable

2306.002.006

Hinweis:
Bitte bei der Bestellung die vier- bzw. funf-
stellige Fertigungsnummer angeben.

Note:
When ordering spare parts, please tell us the
serial number.

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

/7



BADU®Jet action / action - spot

lion_v2_spot.ai

explo_act

Z-Nr.: 23.0.087.1

27.04.2009 Speck-Pumpen VG abayer

-
3

Fig.25

geanlagen_v2_engl.indd

27.04.2009 TB-b BTA_einhaen

/8



Parts list BADU Jet action Version 2

Teil St. | Benennung Description Artikel-Nr.
Part Qty. Article no.
1,4,5,
2,527+ 1 Gehause, vormontiert Casing, assembled
flir BADU Jet action Version 2 for BADU Jet action Version 2 2319.000.031
fir BADU Jet action-spot Version 2 for BADU Jet action-spot Version 2 2319.000.032
Jeweils bestehend aus: Consisting of:
1* 1 Gehauseoberteil Upper casing part
4 6 | Klemmscheibe Clamp washer 2319.900.003
5 6 | Zylinderschraube, M 6 x 35, Kunststoff Pan head screw, M 6 x 35, plastic 2921.691.000
7* 1 Gehauseunterteil, weill Lower casing part, white
flir BADU Jet action Version 2 for BADU Jet action Version 2
fir BADU Jet action-spot Version 2 for BADU Jet action-spot Version 2
27 1 Positionsschalter, kpl. Position switch, complete
mit StoRel, bis Serien-Nr. 19604 with tappet, up to series no. 19604 5880.800.404
mit Schllssel, ab Serien-Nr. 19605 with key, from series no. 19605 5880.800.410
55 6 | Abdeckkappe filir Schrauben, weil® Decorative cap for screws, white 2319.900.001
Bei Bestellung eines Gehauseteiles werden Once a casing part is ordered, the
grundsatzlich das passende Gegenstlick corresponding counterpart (part 1 or part 7,
* (Teil 1 bzw. 7), der Positionsschalter kpl. sowie respectively), the position switch cpl. and the
die nétigen Schrauben gegen Mehrpreis necessary screws will be supplied automatically,
mitgeliefert (= Gehause, vormontiert). against extra charge (= Casing, assembled).
2 1 Luftregulierung kpl. Air regulator cpl. 2307.007.500
3 1 Pneumatiktaster kpl. Pneumatic push-button cpl. 2302.001.600
6 0,7 | mtr. PVC-Schlauch, 8 x 3 mm, glasklar, m. Gewebe | mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
6/1 0%2X5 mitt“ggﬁsgh'a“h' 8 x 3 mm, glasklar, mtr. PVC-tubing, 8 x 3 mm, clear, reinforced 2301.001.007
igi‘i; 1 | Saugleitung, kpl. Suction pipe, cpl. 2306.003.000
8 0,64 | mtr. PVC-Rohr, 75 x 2,2 mm mtr. PVC-pipe, 75 x 2,2 mm 5864.407.522
45 1 | Schlauchklemme, SM BI 87 x 20 W 1-2 Tube clamp, SM BI 87 x 20 W 1-2 2302.003.069
46 1 [ Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
47 1 Gummiwinkel, 81 x 75 mm Rubber angle, 81 x 75 mm 2306.003.001
9 1 Y-Tllle, YS 8, Kunststoff Y-socket, YS 8, plastic 2301.001.006
9/1+10
+21+ 1 Druckleitung, kpl. Pressure pipe, cpl. 2319.004.010
46+48
9/1 2 Schlauchtille, GES 8, R 1/4, Kunststoff Hose nozzle, GES 8, R 1/4, plastic 2301.001.005
10 1 Druckleitung mit Diisengehausen, verklebt Pressure pipe, assembled 2319.004.011
46 2 | Schlauchklemme, S 92/20 SKZ Tube clamp, S 92/20 SKZ 2306.004.009
48 1 Schlauchsttick, 80 x 6,0 x 50 mm, Gummi Rubber hose, 80 x 6,0 x 50 mm 2306.004.003
12 1 Edelstahlhaltegriff Stainless steel handle 2319.900.004
14 12 | Zierkappe f. Kreuzschlitzschraube, d=14,5 mm Decorative cap for Philips screw, dia = 14,5 mm 2301.000.010
15 12 | Senkschraube, 5,5 x 19 mm, A4 Countersunk screw, 5,5 x 19 mm, A4 5879.825.520
16 2 | Gehauseflansch Housing flange 2306.002.009
16/1 2 | Dichtung, 120 x 80 x 1 mm Flat packing, 120 x 80 x 1 mm 2306.002.014
18 1 [ Schlauchklemme, SL 13/9 W4, 1.4301 Tube clamp, SL 13/9 W4, 1.4301 5873.011.409
18/1 5 | Schlauchklemme, 13/8 W 4, 1.4301 Tube clamp, 13/8 W 4, 1.4301 2301.004.001
19 1 Spannschalenring Retainer ring 2302.002.056
20 Fir BADU Jet action Version 2, We.: For BADU Jet action Version 2, single-phase, 1~:
2 Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
2 | Schlauchring, 60 x 73,5 x 4 mm Spacer ring, 60 x 73,5 x 4 mm 2302.002.157
Fir BADU Jet action Version 2, Dr.: For BADU Jet action Version 2, three-phase, 3~:
4 Schlauchring, 60 x 73,5 x 6,2 mm Spacer ring, 60 x 73,5 x 6,2 mm 2302.002.057
2 | Schlauchring, 60 x 73,5 x 1,5 mm Spacer ring, 60 x 73,5 x 1,5 mm 2302.002.158
g’:';sﬁ:ﬁg;g% mﬁ?&i‘gﬁggﬁg%&qgggem When o_rderin_g spacer rings please tell us the
zum Einbau kommen. exact dimension.
23/1 1 | Abstandhalter zum Beckenrand Spacer Extension 2319.900.002
25 4 | Spreizdlbel, M 8, Messing Expanding bolt, M 8, brass 2306.006.006

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd

/9



26 4 | Schwingmetallpuffer, M 8 x 36 mm Rubber-metal buffer, M 8 x 36 mm 2306.006.005
28 1 Grundplatte, weil3, kpl Base plate, white, cpl. 2319.001.000
Fir BADU Jet action Version 2: For BADU Jet action Version 2:
29 1 Zugentlastungsklemme Strain relief clamp 5883.300.095
291 1 Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
Fir BADU Jet action-spot Version 2: For BADU Jet action-spot Version 2:
29 2 | Zugentlastungsklemme Strain relief clamp 5883.300.095
29/1 2 | Kabelverschraubung, M 25 x 1,5, grau Screwed cable gland, M 25 x 1,5, grey 5882.502.515
30 4 Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080
31 4 | Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
32 4 Sechskantschraube, M 8 x 16, A 2 Hexagon head cap screw, M 8 x 16, A2 5879.330.816
33 1 Schaltkasten kpl. Switch box cpl.
fuir Dr., bis Serien-Nr. 19604 for 3~, up to series no. 19604 2336.002.522
flr We., bis Serien-Nr. 19604 for 1~, up to series no. 19604 2336.002.520
fur Dr., ab Serien-Nr. 19605 for 3~, from series no. 19605 2336.002.602
flr We., ab Serien-Nr. 19605 for 1~, from series no. 19605 2336.002.600
Jeweils unter anderem bestehend aus: Amongst other parts consisting of:
1 Leergehause Casing for switch box
fiir Dr. for 3~ 5880.000.132
fur We. for 1~ 5880.000.131
1 Schitz fir Dr. Contactor for 3~ 5880.100.200
Schutz fur We. Contactor for 1~ 5880.100.217
1 Motorschutzrelais fir Dr. Motor protection for 3~ 5880.200.069
Motorschutzschalter fiir We. Protective motor switch for 1~ 5880.200.512
1 Pneumatikschalter Pneumatic switch 5880.800.460
1 Sicherungselement kpl. mit Kappe Fuse cpl. with cap 5885.000.170
4 | Kabelverschraubung, M 20 x 1,5, schwarz Screwed cable gland, M 20 x 1,5, black 5882.502.015
3 Gegenmutter, M 20 x 1,5, grau Counternut, M 20 x 1,5, grey 5882.512.015
1 Dichtung f. Pneumatikschalter, 20 x 13 x 1 mm Gasket for pneumatic switch, 20 x 13 x 1 mm 2302.080.022
34 2 Schlauchklemme, S 9/9 ZY Tube clamp, S 9/9 ZY 2302.080.082
Fur BADU Jet action Version 2, Dr.: For BADU Jet action Version 2, three-phase, 3~:
35 1 ﬁfgﬁf&poﬂ,yapﬁ Lv%oﬁﬁ ?Ejlle ﬁ&"&l‘é%ﬁiiﬁfﬂﬁ 9?,’0 KW, with socket 2380.331.037
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
Fir BADU Jet action Version 2, We.: For BADU Jet action Version 2, single-phase, 1~:
35 1 fnelt\?vl:emﬁnitgpzzg I(?/(\)lfsrii'thS[jlle Jweittl;p:inmgﬁéyp?f?aié_ri(gi)zrs 2% KW, with socket 2305.105.002
Pumpen-Ersatzteile siehe Seite 98 bis 101 For pump spare parts see page 98 to 101
36 1 PVC-Schlauchkombination mit Tdlle PVC-tubing combination with socket 2302.080.080
37 4 Unterlegscheibe, d = 8,4 x 24 mm, A 2 Washer, dia = 8,4 x 24 mm, A2 5879.021.080
38 4 Zahnscheibe, d = 8,4 mm, A2 Lock washer, dia = 8,4 mm, A2 5876.797.080
39 4 Sechskantschraube, M 8 x 20, A4 Hexagon head cap screw, M 8 x 20, A4 5879.330.820
39/1 4 | Schwingmetallpuffer, M 8 x 15 mm Rubber-metal buffer, M 8 x 15 mm 2306.005.040
Fur BADU Jet action-spot Version 2 For BADU Jet action-spot Version 2:
40 2 Linsensenkschraube, M 4 x 40 Oval head countersunk screw, M 4 x 40 2?:‘;;?%1
s | 1 |Scnemertr 200 W kot it feperatr | Lamnare, o win mante, sacket lam 0 505,002,100
1 | Ersatzglihbirne, 300 W, 12 V Reparation bulp, 300 W, 12 V 2306.002.004
42+43 1 Einbaurahmen und Einbaugehause, kpl. Mounting frame and jet-housing, cpl. :S:?);ﬁu?
44 1 | Verteilerdose Distribution box 2336.200.300
49 1 Sicherheitsteleskopstutzfu® Telescoping safety support 2319.851.000
Fir BADU Jet action Version 2, Dr.: For BADU Jet action Version 2, three-phase, 3~:
54/1 2 Kugeldise, d = 40 mm, regulierbar Ball nozzle, dia = 40 mm, regulable 2302.002.854
Fir BADU Jet action Version 2, We.: For BADU Jet action Version 2, single-phase, 1~:
54/1 2 Kugeldise, d = 28 mm, nicht regulierbar Ball nozzle, dia = 28 mm, non regulable 2306.002.911
1 Ir_ne?tug:gtanltzgnglormator, 300 VA, 230/12 V, E}tahn?f(?::]ni;b?go VA, 230/12 'V, 2306.002.006
Hinweis: Note:
Bitte bei der Bestellung die vier- bzw. flinf- When ordering spare parts, please tell us the
stellige Fertigungsnummer angeben. serial number.

80

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd




EG-Konformitatserklarung
Déclaration CE de conformité / EC declaration of conformity / Dichiarazione CE di conformita / EG-verklaring van
overeenstemming / EU-yhtapitavyysilmoitus / Declaracion de conformidad

im Sinne der EG-Maschinenrichtlinie 89/392/EWG, Anhang Il A
conformément a la directive CE relative aux machines 89/392/CEE , Annex Il A/ as defined by machinery directive 89/392/EEC
Annexe Il A/ ai sensi della direttiva CE 89/392 relativa a macchinari, Appendice Il A/ inzake richtlijn van de raad betreffende
machines 89/392/EEG, bijlage Il A/ maariteltyna konedirektiivin 89/392/EEC liite Il mukaan / segun se define en la directriz para
maquinas de la CE 89/392/CEE, Anexo Il A

Hiermit erklaren wir, dass das Pumpenaggregat

Par la présente, nous déclarons que le groupe moteur-pompe / Herewith we declare that the pump unit / Si dichiara, che la pompa
/ hiermede verklaren wij, dat het pompaggregaat / Taten ilmoitamme, ettéd pumppulaite / Por la presente declaramos que la unidad
de bomba:

Type:
Type / Type / Tipo / Type / Malli / Tipo

Auftrags- Nr.:
N° d” ordre / Order no. / Numero d ordine / Opdracht-Nr. / Tilausnumero / N° pedido

Baureihe
Série / Series / Serie / Serie / Mallisarja / Serie

O BADU®Jet active O BADU®Jet impulse U BADU®Jet action
O BADU®Jet standard 1 BADU®Jet swing

folgenden einschlagigen Bestimmungen entspricht:

correspond aux dispositions pertinentes suivantes: / complies with the following provisions applying to it: / € conforme alle
sequenti disposizioni pertinenti: / in de door ons geleverde uitvoering voldoet aan de eisen van de in het vervolg genoemde bepa-
lingen: / cumple las siguientes disposiciones pertinentes: / vastaa seuraavia asiaan kuuluvia maarayksia:

EG-Maschinenrichtlinie 98/37/EG
CE-Directives européennes 98/37/CE: / EC-machinery directive 98/37/EC: / CE-Direttiva Macchine 98/37/CE: / EG-Machinericht-
lijn 98/37/EG: / EU-konedirektiivi 98/37/EU: / directiva europea de maquinaria 98/37 CE:

EMV-Richtlinie 89/336/EWG. i.d.F. 93/68/EEC

Directives CE sur la compatibilité électromagnétique 89/336/CEE modifiées par 93/68/CEE: / EMC-Machinery directive 89/336/
EEC, in succession 93/68/EEC / Direttiva di compatibilita elettromagnetica 89/336/CEE mod.93/68/CEE: / Richtlijn 89/336/EEG,
gewijzigd door 93/68/EEG: / Sahkdmagneettinen yhteensopivuus (EMC) konedirektiivi 89/336/EEC, jota on muutettu direktiivilla
93/68/EEC: / directiva 89/336/CEE: /

EG-Niederspannungsrichtlinie 2006/95/EG
CE-Directives basse tension 2006/95/CE / EC-Low voltage directive 2006/95/EC / CE-Direttiva di bassa tensione 2006/95/CE /

EG-laagspanningsrichtlijn 2006/95/EG / EU-pienjannitedirektiivi 2006/95/EU / directiva de baja tension 2006/95/CE

EG-Richtlinie 2002/96/EG (WEEE)
Directive 2002/96/CE (DEEE) / Directive 2002/96/EC (WEEE) / Direttiva UE 2002/96/EG (WEEE) / EG-Richtlijn 2002/96/EG

(WEEE) / EU-direktiivi 2002/96/EC (WEEE) / CE-Directiva 2002/96/EG (tratamiento de residuos de componentes de aparatos
eléctricos y electrénicos en desuso)

EG-Richtlinie 2002/95/EG (RoHS)

Directive 2002/95/CE (RoHS) / Directive 2002/95/EC (RoHS) / Direttiva UE 2002/95/EG (RoHS) / EG-Richtlijn 2002/95/EG
(RoHS) / EU-direktiivi 2002/95/EC (RoHS) / CE-Directiva 2002/95/EG (limitacion de utilizacion de determinados productos peli-
grosos en aparatos eléctricos y electrénicos)

Angewendete harmonisierte Normen, insbesondere

Normes harmonisées utilisées, notamment: / Applied harmonized standard in particular / Norme armonizzate applicate in partico-
lare / Gebruikte geharmoniseerde normen, in het bijzondere / Kaytettyja harmonisoituja normeja, erityisesti / Normas armonizadas
aplicadas, especialmente

EN 60335-1 (2007)
EN 60335-2 — Teil 41 (2004).

P

o o e
D-91233 Neunkirchen a. Sand, 27.04.2009 i.V.F. Eisele —
Ort Datum (Technischer Leiter) (Produktmanager)
Fait a le (Directeur Technique) (Chef de produits)
Place date (Technical director) (Product manager)
Localita data (Direttore tecnico) (Responsabile prodotti)
Plaats Datum (Technisch directeur) (Productmanager)
Paikka Paivays (Teknillinen johtaja) (Tuotepaallikk®)
Lugar Fecha (Director tecnico) (Jefe de produccion)

Adresse / Adresse / Address / Indirizzo / Adres / Osoite / Direccion:
Hauptstralle 1-3
D-91233 Neunkirchen a. Sand

27.04.2009 TB-b BTA_einhaengeanlagen_v2_engl.indd



L'ensemble des
appareils sont

également disponi-

bles avec :
- Un projecteur

(sauf BADU Jet
active)

82

Notice d’installation, de montage et de
mise en service

Appareils de nage a contre-courant pour
piscines enterrées et hors sol

BADU® Jet

gepriifte
Sicherheit

| acrive, standard
impulse  swing action

1. - Généralités

Speck Pumpen Verkaufsgesellschaft Karl Speck GmbH et Co,
91233 Neunkirchen
Origine : République Fédérale d’Allemagne

Domaine d‘utilisation:

Ces appareils de nage a contre-courant ont été congus pour étre implantés
sur le bord des piscines. Il est recommandé de suivre scrupuleusement les
indications figurant sur la notice d’installation, de montage et de mise en
service, compte tenu des regles spécifiques en matiére d’implantation des
pompes au bord des piscines.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



2. - Sécurité

2.1

Cette notice de mise en service contient des informations de base qui doivent
étre respectées lors de I'installation, de I'utilisation et de I'entretien. Il est donc
indispensable par I'installateur d’en prendre connaissance pour le montage

et la mise en service, ainsi que par les techniciens et opérateurs compétents
et que celle-ci demeure constamment a disposition sur le lieu d’utilisation.

Il est important de respecter d’'une part les instructions générales en matiere
de sécurité énoncées dans le paragraphe « Sécurité » mais d’autre part les
instructions spécifiques de sécurité qui sont rappelées dans les autres sec
tions par exemple lors de I'utilisation dans les piscines privées.

Signalisations caractéristiqgues dans la notice d’utilisation
Les instructions de sécurité rappelées dans la présente notice peuvent, si

elles ne sont pas respectées, mettre en danger la vie des personnes. Elles
sont représentées par le symbole général de danger ci-dessous :

Symbole de sécurité, conf. a la norme DIN 4844-W9

En cas de danger spécifique de tension électrique, signalisation a I'aide du
symbole de sécurité

ATTENTION

Les indications ci-dessous sont directement apposées sur le matériel, comme
par exemple :

- la fleche indiquant le sens de rotation du moteur
- les indications relatives aux branchements des fluides.

Ces indications doivent étre absolument suivies et étre tenues parfaitement
lisibles.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

83



84

2.2

2.3

2.4

2.5

Qualification du personnel et formation

Le personnel chargé de I'exploitation, de I'entretien, de I'inspection et du
montage doit posséder la qualification requise pour exécuter chacun de

ces travaux. Les responsabilités, la compétence et le contréle du personnel
feront I'objet de dispositions précises de la part de I'exploitant. Si le

personnel ne posseéde pas les connaissances suffisantes, il sera nécessaire
d’en assurer la formation. Le cas échéant, cette formation pourra étre
effectuée par le fabricant ou le fournisseur a la demande de I'exploitant du
matériel. L'exploitant veillera en outre que le mode d’emploi sera parfaitement
compris par son personnel.

Danger en cas de non-respect des instructions de sécurité

Le non-respect des instructions de sécurité peut provoquer des dangers tant
pour les personnes que sur I'environnement et sur le matériel. La
non-observation de ces régles peut entrainer le rejet d’éventuelles requétes
en dommages et intéréts.

De fagon spécifique, la non-observation de ces regles peut par exemple
entrainer les risques suivants :

défaillance des fonctions importantes de la pompe ou de l'installation
défaillance d’un certain nombre de méthodes prescrites pour I'entretien et la
maintenance

danger pour les personnes consécutif a des phénomeénes électriques,
meécaniques et chimiques

danger pour I'environnement du fait de fuites de substances dangereuses.

Prise en compte des exigences de sécurité lors de la réalisation des
travaux

Nous vous recommandons de respecter les instructions figurant dans le
présent mode d’emploi, ainsi que les prescriptions nationales en vigueur
sur la prévention des accidents ainsi que le cas échéant, les consignes

internes de I'exploitant en matiére d’utilisation, de service et de sécurité.

Instructions générales de sécurité destinées a I’exploitant, a I'utilisateur

Lorsque certaines parties de la pompe, ayant refroidi ou chauffé lors du
fonctionnement de celle-ci, risquent de constituer un danger quelconque,
I'exploitant ou l'utilisateur seront dans I'obligation de protéger ces pieces
contre tous contacts accidentels.

- Les dispositifs de protection (par exemple de I'accouplement) ne seront en
aucun cas retirés pendant le fonctionnement de I'appareil.

- En cas de fuites par exemple a la garniture mécanique, qui provoquent
I'écoulement de produits dangereux tels que par exemple de produits
explosifs, toxiques, ou avec une température élevée, ces liquides ainsi
répandus seront éliminés de maniére a écarter tous risques de danger pour
les personnes ou pour I'environnement.

Les dispositions légales en la matiere seront respectées.

- Les dangers résultant de I'énergie électrique seront écartés (pour davantage

de détails sur ce point, nous vous recommandons de vous renseigner sur

les prescriptions de la norme VDE et auprés des fournisseurs d’électricité
locaux).

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



2.6

2.7

2.8

Nous vous recommandons de veiller a ce que les appareils soient utilisés par
les baigneurs conformément a I'usage pour lequel ils sont destinés. Ces
appareils ont été congus pour nager contre le courant ou pour le massage. Le
fabricant décline toute responsabilité pour toute autre utilisation,
transformation ou en cas d’utilisation impropre.

La température de I'’eau ne doit pas dépasser 35° C !

Instructions de sécurité pour les travaux d’entretien, d’'inspection et de
montage

L'exploitant doit veiller a la bonne exécution des travaux d’entretien,
d’inspection et de montage par I'intermédiaire de techniciens qualifiés. Une
lecture approfondie du présent manuel sera nécessaire au personnel chargé
de I'exécution de ces travaux.

Il est recommandé de prendre connaissance des prescriptions en matiere
d’accident.

Tous les travaux effectués sur la machine ne seront entrepris qu’en position
d’arrét. Nous recommandons le strict respect des procédures de mise a I'arrét
de I'appareil décrites dans le mode d’emploi.

Les pompes ou les agrégats transportant des produits dangereux pour la
santé seront automatiquement décontaminés.
Immédiatement apres la fin de ces travaux, nous vous recommandons de

réinstaller et de remettre en fonction l'intégralité des dispositifs de protection et

de sécuirité.

Avant la remise en service, respecter également les indications figurant dans
la section relative a la premiére mise en service.

Transformation de la machine et fabrication de pieces détachées sans
I’accord du fabricant

Toute transformation de la machine ou la fabrication de piéces détachées ne
sont autorisées sans I'accord exprés du fabricant. L'utilisation de piéces
détachées d’origine et d’accessoires conseillés par le fabricant favorisent la
sécurité. L'emploi de piéces non autorisées dégagera le fabricant de toute
responsabilité en cas de dommages.

Modes d’exploitation prohibés

La sécurité d’exploitation de I'appareil n’est garantie qu’en cas d’utilisation
conforme aux indications se trouvant dans la section 1 « Généralités » de la
notice. Les valeurs limites indiquées sur la fiche technique ne doivent en
aucun cas étre dépasseées.

Normes et documents
DIN 4844 — partie 1 — signalisation de sécurité : Symbole de sécurité W 8
— document 13

DIN 4844 — partie 1 — signalisation de sécurité : Symbole de sécurité W 9
— document 14

3. - Transport et stockage intermédiaire

Afin d’éviter d’'endommager I'appareil ou d’égarer les piéces accessoires, un
déballage du carton original n’est recommandé qu’au moment de I'installation.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

Pour les piscines
extérieures

il est conseillé de
conserver
'emballage
d’origine de la
NCC et de

s’en servir pour
I'hivernage.

Apres la vidange
de I'appareil,
Emballez celui-ci
dans le carton
d’origine et conser-
vez celui-ci

a l'abri de
I’humidité.

85



En option :

Buse de massage
a clipser, tuyau de
massage, tuyau de
massage a pulsa-
tions,

et pulsateur a
clipser.

*) Sauf

BADU Jet Active
et BADU Jet
Standard

/\

**) sur le

BADU Jet active,
fixer le tuyau sur la
boite a bornes.

86

4. - Description

Les appareils de NCC BADU Jet peuvent étre installés sur tous types de
bassins. Un surpresseur puissant est raccordé aux conduites d’aspiration et
de refoulement. Ces conduites sont intégrées dans le carter de la NCC qui
sera fixé sur le rebord du bassin.

L'eau est aspirée a faible débit par la pompe de NCC a travers un orifice et est
refoulée a forte pression dans le bassin a travers la buse.

La mise en marche et I'arrét du surpresseur s’effectuent par la commande
pneumatique.

La buse réglable permet un réglage individuel du débit de la NCC et permet
par conséquent d’adapter l'installation a vos besoins. La régulation de I'air
permet également le cas échéant d’ajouter de I'air.

5. - Montage

5.1

5.2

5.3

5.4

5.5

5.6

5.7

5.8

5.9

Choisir 'emplacement de la NCC et préparer celui-ci conformément aux
indications de la page 103 (croquis 17) et de la page 105 (croquis 20). Si la
NCC est installée sur une piscine hors-sol, il convient de mettre en place un
pied télescopique de sécurité (cf. page 104, croquis 18 et page 104

croquis 19).

Controler l'intégralité des piéces contenues dans le colis a I'aide de la liste
détaillée des fournitures.

Poser I'appareil sur le bord du bassin et marquer les trous pour la fixation.
Retirer 'appareil et percer des trous diamétre 10 mm aux endroits marqués.

Introduire les chevilles en laiton (25) et visser les coussinets en caoutchouc
(26) (cf. page 97 croquis 10). Il est important de vérifier que les chevilles et
les coussinets sont correctement scellés de maniére a garantir ultérieurement
une bonne assise de l'installation.

Poser I'appareil sur les coussinets en caoutchouc et procéder a la fixation de
I'appareil de NCC a l'aide des vis hexagonales (32) des rondelles dentelées
(31) et des rondelles de calage (30)(cf. page 97 croquis 10).

L'écartement entre le carter de I'appareil de NCC et le mur du bassin est
compensé par une entretoise qui confére également a l'installation une
stabilité supplémentaire.

Fixer le tuyau armé diamétre 14 mm (6) servant au bain a bulles sur 'embout
de la régulation d’air et fixer celui-ci a I'aide d’un collier (7) (cf. page 97
schéma 7 et 8). Le raccordement est situé sous le capot.

Fixer le tuyau en PVC (diamétre 3 x 1,5 mm (36) de la commande

pneumatique sur I'embout du convertisseur dans le boitier électrique
(cf. page 97 schéma 7 et 8).**

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



5.10

5.1

5.12

5.13

Avant tout raccordement électrique, il est recommandé de lire les informations
rappelées au paragraphe 7 « Raccordement électrique » et au paragraphe 8
« Raccordement sur le site ».

Pour des raisons

Le raccordement électrique est effectué conformément aux instructions de sgc_:ucgitéf, il est
i 5 ; terdit
figurant au paragraphe 7 « Raccordement électrique. 'fgrfgm')nn‘;a"e
I'appareil sans le
ATTENTION ! Recommandation importante ! capot.

Lors de la mise en place du couvercle, il est obligatoire de vérifier que celui-ci
s’enclenche sur l'interrupteur. (page 98 schéma 12a) Ensuite, vous pourrez
procéder a la fixation du couvercle sur son socle. De cette maniére le circuit
est isolé et 'appareil prét a fonctionner.

Mise en seécurité du capot
Fixer le capot sur son socle (page 97 schéma 9).

6. - Remplissage et mise en service

6.1.1

6.1.2

6.1.3

6.2

6.3

6.4

BADU Jet impluse Version 2 : fixer le tuyau de massage sur la buse. Ensuite
placer un tuyau d’arrosage sur la buse de massage. Ouvrir le robinet
d’aération de la pompe et remplir I'installation d’eau. Veiller a retirer tout l'air
contenu dans l'installation. Lorsque I'eau s’écoule du robinet d’aération, fermer
le robinet et enlever le tuyau de massage.

BADU Jet standard Version 2 et BADU Jet active Version 2: introduire le tuyau
d’arrosage dans la buse. Obturer I'ouverture avec votre main. Ouvrir le robinet
d’aération de la pompe et remplir I'installation d’eau. Veiller a retirer tout I'air
contenu dans l'installation. Lorsque I'eau s’écoule du robinet d’aération, fermer
le robinet et enlever le tuyau d’arrosage.

BADU Jet swing et BADU Jet action : dévisser le bouchon de remplissage
rouge de la pompe et remplir a 'aide d’'un tuyau d’arrosage ou d’un arrosoir
(environ 20 litres). Ensuite, revisser soigneusement le bouchon. Ensuite, la

pompe aspirera I'eau automatiquement.
Aprées remplissage,
ye . , L. I'aspiration se fera
Appuyer sur l'interrupteur (réf. 27 sur le schéma), allumer et éteindre automatiquement

brievement I'appareil avec la commande pneumatique afin de vérifier le sens ggff’esm“pnscgﬁf‘lgs

de rotation du moteur (celui-ci doit tourner dans le sens de la fleche). En cas  nggative, procéder

de mauvais sens de rotation, intervertir les deux phases. ** a un nouveau rem-
plissage comme

décrit plus haut.
Reposer le capot et fixer celui-ci a I'aide des vis fournies en prenant soin de

ne pas presser l'interrupteur ! (page 98 schéma 12a)
**) uniquement en
N . ey . 400V —50 Hz
Aprés avoir suivi 'ensemble des recommandations contenues dans la

présente notice, vous pouvez mettre I'appareil en service en appuyant sur la
commande pneumatique.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd 87



6.5

6.5.1

6.5.2

A oo

f 6.5.4

88

Remplissage du BADU Jet active Version 2

L’évacuation de I'air de la pompe et le remplissage d’eau sera réalisée a l'aide
du tuyau du nettoyeur manuel en votre possession.

Nous vous recommandons la procédure suivante :

Apres montage du BADU Jet active sur le bord du bassin.

Attention ! Trés important !

Lors des opérations de vidange d’air et de remplissage, fermer obligatoire-
ment la régulation d’air pour éviter toute aspiration d’air par le biais de celle-ci.

Remplir d’eau le tuyau du nettoyer en le repoussant sous 'eau, raccorder
une extrémité sur la buse du BADU jet et introduire I'autre extrémité dans la
conduite d’aspiration du skimmer, et ce aprés avoir totalement éliminé le
contenu dans le tuyau.

Apreés avoir vérifié que le tuyau est totalement rempli d’eau et exempt d’air,
mettre la pompe de filtration en route. La pompe va aspirer a travers la

NCC et remplir celle-ci d’eau. La présence éventuelle d’air dans la pompe
risque d’occasionner un effondrement du débit. Apres un délai d’attente court,
pour permettre a la pompe d’aspirer I'eau, renouveler I'opération jusqu’a ce
que l'installation soit totalement exempte d’air. Pour cette raison, il est
judicieux de faire tourner la pompe quelques minutes.

Attention !

Lorsque votre installation de NCC est équipée d’'une pompe sans auto-
amorgage, le fabricant recommande le remplissage de la pompe par
I'intermédiaire du skimmer flottant et d’'un disque d’amorgage. Ensuite, mettre
en route la pompe de filtration. Aprés avoir rempli d’eau le tuyau du nettoyeur,
et retiré I'air contenu dans celui-ci, raccorder une extrémité sur la buse de la
NCC et la seconde extrémité sur le skimmer flottant de l'installation de
filtration. Lors de la mise en place du couvercle du skimmer flottant, pousser
légérement celui-ci vers le bas. Ainsi, la NCC sera purgée de son air et se
remplira d’eau par l'installation de filtration. En cas de chute de débit,
renouveler toute I'opération. Pour cette raison, il est judicieux de faire tourner
la pompe une minute environ. Ensuite, couper la pompe de filtration et retirer
le tuyau.

A partir de ce moment, l'installation sera préte a fonctionner.

Attention ! Fermer obligatoirement la régulation d’air lors des opérations
d’évacuation d’air et de remplissage d’eau, pour parer a toute aspiration d’air
par la buse.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



7. — Raccordement électrigue

Réseau électrique 1~ 230V, 50 Hz, ou 3~ 400/230 V, 50 Hz

Les travaux de branchement électrique seront effectués par un électricien
qualifié, conformément aux prescriptions des normes
EN60335-2-41 ......... 1997, et conformément au schéma de branchement
joint au colis.

Schémas de rac-
La conduite servant a la mise a la terre sera enfoncée au minimum de ggf‘igg‘e”t pages
60-80 cm dans le sol. Utiliser une conduite en PVC armé.

Attention !
Raccorder le carter du moteur au raccord libre de potentiel (mise a la terre).
Une borne prévue a cet effet se trouve sur le carter du moteur.

8. - Raccordement sur le site

Les accessoires énumerés ci-dessous ne figurent pas dans le colis de la NCC
et leur fourniture devra étre prévue avant l'installation :

<
1)  Disjoncteur différentiel I, 30 mA

FN

2)  Fusible 16 A pour 230 V et 400 V

3) Interrupteur multi pbles avec indicateur 0- et 1

Cf. également par.

L'installation de ce disjoncteur par un électricien qualifié est obligatoire g7 13

pour éviter tout risque d’électrocution.

9. - Positionnement de I'appareil

Volume 2 Volume 1 Volume 1

Toad W5

Cf.également | . . . ... e e e T
par. 17 fig. 1~ [ —————— e e

Volume 2 (1,5m) Volume 1 (2m)

Volume 0

/ = I i Volume 0

Conduite servant au passage des fils électriques

Mise a la terre HHHHHH”H

Entretoise

Schéma 1

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd 89



10. — Utilisation

10.1  Par une simple pression sur la commande pneumatique se trouvant a I'avant
du capot, vous mettez en marche et éteignez la nage a contre-courant
(page 97, figure 7 et 8). Ce bouton peut étre commandé de la piscine.

10.2 Larégulation de I'air permet d’aspirer de I'air par la buse et d’obtenir un effet
de bain a bulles. Le volume d’air est réglable de la piscine
(page 97, fig. 7 et 8).

10.3 La buse est orientable. En position standard, la buse est dirigée a I'’horizontale
ou légérement orientée vers le haut. Vous obtiendrez ainsi I'effet de nage a
contre-courant optimal.

A 104 Attention !

Pour les installations équipées d’'une buse réglable* ne pas omettre d’ouvrir
complétement celle-ci avant la mise en service (tourner dans le sens des
aiguilles d’'une montre).

10.5 Attention!
Il est interdit de marcher sur le couvercle.

A 10.6  Pour la mise en hivernage, retirer 'appareil de la piscine, le vidanger et le
stocker dans un local a I'abri de 'humidité.

Un niveau d’eau .
insuffisant peut 10.7 Attention !

f””a."‘er un Tenir compte du niveau d’eau maximum (cf. schéma 3-6 et marquage sur
onctionnement e .

défectueux de | mstallatlon).

I'appareil

Accessoires contenus dans la livraison :
(uniqguement BADU Jet Impulse)

- tuyau de massage pour buse diamétre 40 mm
- pulsateur pour buse diamétre 40 mm

Accessoires (contre supplément de prix)

- Tuyau de massage pour buse, 40 mm

- Tuyau de massage pour buse, 28 mm

- Tuyau de massage avec pulsateur pour buse, 40 mm
- Tuyau de massage avec pulsateur pour buse, 28 mm
- Pulsateur pour grande buse, 40 mm

- Pulsateur pour petite buse, 28 mm

- Buse de massage ponctuel pour petite buse, 28 mm
- Buse de massage ponctuel pour grande buse, 40 mm
- Obturateur pour petite buse, 28 mm

- Obturateur pour grande buse, 40 mm

- Pied télescopique pour piscine hors-sol.

Utilisation du tuyau de massage

a) Lutilisation du tuyau de massage pour se masser n’est recommandée

qu’apres avoir pris conseil auprés d’'un meédecin traitant. L'usage du

*) non inclus dans : :
le BADU Jot tuyau de massage est interdit aux enfants.
Standard

etBADU Jet Active b)  Avant tout massage, couper la prise d’air pour éviter un refoulement
d’eau en raison de la pression accrue.

QO 27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



11. - Entretien et maintenance

Veérifier régulierement le bon fonctionnement de la nage a contre-courant.
Pour garantir la sécurité des utilisateurs, vérifier plus particuliérement les
points suivants :

1. I'étanchéité des pieces hydrauliques du moteur

2. la stabilité de l'installation, assurer un nettoyage régulier de I'appareil
3. les raccordements électriques

4. le raccordement libre de potentiel.

Prendre également en compte les dispositions de la norme
VDE 0100 section 620

> [>

- La pompe ne peut étre réparée que par le fabricant ou par un réparateur
agree.

- En cas de problémes d’étanchéité sur la pompe, nous déconseillons
I'utilisation de la NCC et de couper celle-ci du réseau.

Sous réserves de modifications techniques

12. — Version « SPOT » avec projecteur immergé*

Par rapport au matériel de base, cette exécution comporte les équipements

supplémentaires suivants :

- un carter plus profond

- un transfo de séparation 12 V 300 VA/12 V 50 VA

- un projecteur intégré avec une ampoule 300 W, diamétre 173 mm, ou
une ampoule 50 W, diameétre 100 mm

- une boite de dérivation avec raccordement au transfo de séparation.

Conformément aux normes DIN VDE 0551, resp. EN 60742, le transfo est

muni d’'un cable de raccordement de 2 m coulé dans la masse. Le transfo est ) saut
équipé d’un disjoncteur thermique et d’une protection contre les court circuits, BADU Jetactve!
ainsi que du cété secondaire d’'un cable d’une longueur de 10 m coulé dans la

masse. |l est isolé contre les jets d’eau sous pression.

Les projecteurs 300 W sont testés et sont conformes aux normes DIN VDE A
0711 par. 1 et par. 218, resp. EN 60598-2-18. Compte tenu des normes de

sécurité en vigueur, ceux-ci sont équipés d’'une sonde thermique (en cas de Schéma de raccor-
fonctionnement prolongé, les projecteurs de 300 W peuvent s’éteindre demgﬂttf;igtfgq‘;?_
automatiquement et se rallumer a nouveau apres refroidissement de la sonde page 97, et 12
thermique).

Leur faible voltage (12 V) ne constitue aucun danger pour 'lhomme.
Avant de remplacer les ampoules défectueuses, il faut obligatoirement retirer
I'installation de la piscine. A A

Ne pas mettre le

Raccordement électrique projecteur en
oA . . L s . <y . he hors d

1. Le transfo doit étre installé en dehors du périmétre de sécurité (soit au Fontr Som Utleat.
minimum a 3,5 m du bassin). Ne pas omettre la pose sur le site d’'un on hors de I'eau

risquerait de

interrupteur M/A pour I'éclairage.

2. Le cable du projecteur est pré fixé dans la boite de dérivation. Celui-ci
sera raccordé aux bornes avec le cable a 2 pbles du transfo.

3. Le projecteur ne peut étre mis en marche que lorsque 'appareil de nage
a contre-courant est installé et que le projecteur est immerge.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd Q/I

'endommager.



VAV

92

Remplacement de 'ampoule du projecteur

Suivre obligatoirement les instructions ci-dessous !

Pour des raisons techniques, nous recommandons de remplacer 'ampoule
300 W avec son insert.

Afin de s’assurer que 'ampoule est défectueuse et que la sonde thermique
n’est pas enclenchée (cf. par.12 de la notice) éteindre le projecteur et ne le
rallumer qu’au bout de 30 minutes.

Pour le démontage, procéder comme suit :

1.

2.

10.

Couper 'appareil au niveau du capot

Couper l'alimentation électrique de la pompe et du projecteur
Dévisser le capot

Déposer la nage a contre-courant

Retirer la nage a contre-courant de la piscine

Débrancher le cable de raccordement du projecteur et I'extraire de la
boite de dérivation

Retirer les deux vis a I'avant du projecteur
Retirer le projecteur complet avec le cable de raccordement

Retourner 'ensemble a votre installateur ou, directement au fabricant,
pour un éventuel échange standard

Pour effectuer le remontage du projecteur, procéder comme suit dans le
sens oppose.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



13. — Données techniques a 50 Hz

BADU®Jet standard

SUMPIESSEUN .....eiiieiiiiiiie e 21-40/55 G...oovvvveeee
Tension

Triphasée/monophasée.........ccc.ccccceeevennnns 1~230 V.,
Débit de la pompe (M3/h).....ccccvvvveevieeeeennn. ~ 25
Puissance absorbée P, (KW)..................... 1,40 e,
Puissance a l'arbre P, (KW)...........c.ccoceee. 1,00,
Pression a la sortie de la buse (bar)........... 0,80. ..,
Vitesse del'eaua2 m (M/S) ...coeevviviennenns 0,80,
Pression (bar) max. .......ccccccevviiieeeiiinnnnn, 1,20 i
Nombre de buses/diamétre (mm)............... 1/ 28 e
Orientation de la buse (degré).................... B0,
Commande.......ccoeveiiiiieiiiee e pneumatique.....................
M/A & la PiSCINE ..cooeiiieieeeee e (o1 | PR
Tuyau de massage a clipser..............c........ en supplément..................
Buse de massage ponctuel ............c.ccueeeeen. en supplément..................
Pied télescopique ........cccooveieeiieenieeieee. en supplément..................
Poids (KG) «.oveeeeeeiiieeee e env. 37-55% ..,

Sous réserves de modifications techniques !

BADU®Jet swing
SUIPrESSEUN ...t 21-80/32 S,
Tension
Triphasée/monophasée.................ccceeuuu. 3N~400V / 230V /1~ 230V
Débit de la pompe (M3/h)....cccocviiveviiinnnn.n. ~ 58 / 54
Puissance absorbée P, (KW)...................... 3,30 /2,90
Puissance a l‘arbre P, (KW)...............c....... 2,60 /2,20
Pression a la sortie de la buse (bar)........... 1,10 /1,00
Vitessedeleaua 2 m (M/S)...ueeeeveerenennnnnn. 1,20 /1,15
Pression (bar) max. .....ccccooovviciiiiiiiieeaeeenn 1,60 /1,60
Nombre de buses/diamétre (mm)............... 1/ 40 réglable....................
Orientation de la buse (degré).................... B0,
Commande .......cceeveeeiiieeee e pneumatique.....................
M/A 2 la PISCINE ..cocvvveieie e Lo | P
Tuyau de massage a clipser.............cceeuee.. en supplément..................
Buse de massage ponctuel ..............cc.ee.... en supplément..................
Pied télescopique ..........ccceveeiiiiieeeeiciinene, en supplément..................
Poids (KG) ....ooeeiriiieeeeeee e env. 52-69% .............ccoeee

Sous réserves de modifications techniques !

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

BADU®Jet impulse

.......... 21-50/43 T

.......... 3N~400V / 230V /1~ 230V
.......... ~40

.......... 21 / 2,30
.......... 1,60 / 1,60
.......... 0,90

.......... 1,10

.......... 1,80 / 1,80
.......... 1/ 40 regelbar
.......... 60

.......... pneumatique
.......... oui

.......... inclus

.......... inclus

.......... en supplément
.......... env. 36-59*

BADU®Jet action

.......... 21-80/33 S

....... 3N~400V / 230V / 1~ 230 V
.......... ~75 / 54
............... 3,80 /2,90
............... 3,00 /2,20
............... 1,00 /1,00
............... 1,40 /1,15
............... 1,60 /1,60
.......... 2/ 40 réglable

.......... 60

.......... pneumatique

.......... oui

.......... en supplément

.......... en supplément

.......... en supplément

.......... env. 54-71*

*) en fonction du
type de I'appareil,
par ex. standard,
standard-spot,

ou avec le pied
télescopique en

o3

option



4

BADU®Jet active

ST U o] (=TT U SR 21-40/54 H
Tension

MORNOPNASEE ... 1~230V
Débit de la pompe (M3/N)...cooeiee e ~24
Puissance absorbée P, (KW)..........ccociiiiiiiiiic 1,10
Puissance a l‘arbre P, (KW)..........ccooiiiiiii 0,75

Pression a la sortie de [a buse (bar)..........ccccuviiiiiiiiiic e 0,80

Vitesse de 'eau @ 2 M (IM/S) .ueiiiiiiiei i 0,80

Pression (Dar) MaX. .....coooiiiiiiiieeee et e e e e e e e e enranes 1,20

Nombre de buses/diametre (MM)..........coociiiiiiiiiiiee e 1/ 28
Orientation de 12 buSE (AEGIé)........ccouiiiiiiieiiie et 60

(070] 0 112 T o = SRR pneumatique
M/A @12 PISCINE ...ttt et e e ee e e enae e enes oui

Tuyau de Massage @ ClIPSEI .....cccueiiuieiiieiee e en supplément
Buse de massage PONCIUEI ..........ooiuiiiiiiiii e en supplément
Pied tElESCOPIQUE ....ceeeietee ettt en supplément
o1 o K (o ) LSRR ca. 33-36*

Sous réserves de modifications techniques !

Schéma de dimensions BADU Jet Version 2

BADU°Jet o—*%ue

- 450 - - 296 -
/ == ) L7 )
ol
&
£ ®o | @
s — v i | |
7 V7
3 o 7
- |
—_— N~ S—
o
& <45mm STIN — %
- — (nach EN 13451) 9’@20 . EEH | (I g
Q\o«/d =
~
X P | || E
194 £

L2,

Badu Jet active
Z-Nr.: 23.0.076.1

Schéma 2

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



BADU Jet

standard

382
oV {77 )
(11 (-] 1l E{‘ |
S = [ —7
il i
\=/ O
© | s
| ) I (g :
{2 4 i
S gt ;
N SN

BADU Jet standard Version 2
Z-Nr.: 23.0.072.1

Schéma 3

BADU*Jet impulse

1081

568
777 Wi s
EllL || ®
e e e e
o ‘ I
©
é § [@am= —
" 2
Y Amﬂ |
<45mm
(nach EN 13451)
AL g
W !
't anannnny !
Ll
200
568
7a 1P
&l | ®
. I I I I ]
o
Yol
[(e} ‘_4_
S —
(@]
&

<45mm

AL

BT
i
il
u

(Mg

| |
\ " mnnnnnn, !
L { bbbt

212

(nach EN 13451)

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

®
[ Tad]

<45mm

(nach EN 13451)

|

BADU Jet impulse Version 2
Z-Nr.: 23.0.073.1

[ (i

min. 777 / max. 1390

i
A

4 ) Il [

4 ] F IR n

N, 4 k] il |

o i |

| Mﬂﬂﬂﬂﬂﬂﬂ‘\“
W bhbbhhh_:/

Schéma 4

1%9)



Q6

BADU Jet swing

700

S

428

7

TT u

S

<45mm

L

(nach EN 13451)

min. 777 / max. 1390

BADUJet action

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

él(
) _|
g3 ! '
@« F'_= <——]
g —
ML
i ﬂm <45mm
(nach EN 13451)
AL 000
AR "
k‘l
212
700
%E\
%// |||||||||||||||‘ ]
I ¥
) - _ L]
8|3 !
m F-_=
S
&
—lﬁ‘ <45mm
(nach EN 13451)

7

NRIR

BADU Jet swing Version 2
Z-Nr.: 23.0.074.1

Schéma 5

&

|
W
g

i

AL 00g

[
™= o -
o
D
[se]
-
%
®©
£
<45mm N
~
(nach EN 13451) N
£
S

SR

BADU Jet action Version 2
Z-Nr.: 23.0.075.1

Schéma 6



Schéma de dimensions BADU Jet Version 2

Régulation d’air ﬁfi

BADU Jet active

Régulation d’air

commande
pneumatique M/A

commande pneumatique M/A \C[émi
36

Schéma 7 .
Schéma 8
Capot
rondelle a bourrelet
Vis
partie inférieure du carter
Schéma 9
Schéma 10
3~N 1~
400V 230V 230 V~ 50Hz
disjoncteur I—1 N

diffézentiel
Igp =30mA

disjoncteur
différ<entiel
Ipp = 30mA

boite a bornes
fusible 16 A fusible 16 A 2
400V 50Hz 230V 50Hz 6

A B
INIRIN N 2
it \\ \ \ 0-l \ \ ik S0wW. ) SOW

300 VA / 50 VA
Schéma 11 Schéma 12

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd 97



Information ! Modification de l'interrupteur
de sécurité

Clé [[11::::::: }
\

Interrupteur — |

N

Conversion vers un nouvel interrupteur de sécurité, réf. 58808004 10.

En replagant le capot, veiller a ce que la clé soit introduite dans
I'interrupteur.

Un controle visuel est possible par les fentes servant d'aération.

09.04.2008 TB-b sicherheitspositionsschalter_frz.ai

Schéma 12a

98 27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Schéma de raccordement
230 V50 Hz 1~

230V /1~/N/PE/50Hz

BADU Jet active Version 2

L
N—-———————————4 - — — — - — — — — — —— —— .
PE—— — —— e — e — . ] e e — .
disjoncteur différentiel
T | ley £30mA
|:|\\\ usible 16 A
a action retardée a 230 V 50 Hz
VY \ | interrupteur multi-pdles
ATTENTION!
Vérifier les phases
L N domino
fusible 10 A I O O O O
a action retardée O O O O

en cas de panne,

controler les fusibles!

interrupteur de g4
positionnement o

interrupteur a S2 @_v_\\

pression

bobinage - ___

S1 interrupteur de positionnement PS05S11
S2 interrupteur a pression TVA

Schéma 13

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd QQ



Schéma de raccordement BADU Jet standard Version 2
230 V50 Hz 1~

BADU°JET standard 230V 1~

disjoncteur différentiel

(0]
= |  — I, £30mA
. | 1 i
‘§
e I:"I fusible
g H 16 A trag
(0]
e
§ interrupteur
& _ _\T AV multi-poles
borne vérifier les
raccordements!

F1 N ['\]/
10A frdg [l]
152

/‘B convertisseur

interrupteur -

1
52 —

1|3 ]

A1 A1

KI[T]-——%—1 K1 [

contacteur | K2 2 4 A2

interrupteur pneumatique
H coffret de commande
/

/ moteur pompe

Schéma 14

700 27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Schéma de raccordement
BADU Jet impulse / swing / action Version 2
230V 50 Hz 1~

BADU®Jet impulse / swing / action 230V 1~

L
N ——————— -— -
PE ——
I — disjoncteur différentiel
‘® IEp 230 mA
o | — Fa
0
[&]
= I fusible
g II 16A trag
[}
e
(@]
3 nterrupt
® interrupteur
V \T A multi-pbles
coffret de commande
11315 F1 H
ERE 6,3At
] K2 |_— interrupteur
L1

—r|
N
=
=
=

13/

14
96

1 1
F2 [ s2/ ]
% 3
A2 A2
K1 K2
T T

contacteur contacteur

\

/

contacteur 1 /
y o

disjoncteur thermique L

|__— convertisseur

interrupteur pneumatique

moteur pompe

Schéma 15

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd /I O /I



Schéma de raccordement
BADU Jet impulse / swing / action Version 2
400V 50 Hz 3~

BADU°®Jet impulse / swing / action 400V 3~

L1
L2
L3
N @ - ] S
PE ——
- — disjoncteur différentiel

2 | | Igx = 30 MA

O

o fusible

/ s

S N+ 16 A rag

8

S

5 interrupteur

g _\\_\_\\_\\ | —— multi-pdles

coffret de commande 11315 o
6,3ATH
2 .
interrupteur
K2 1 // p

/

contacteur
F2 [ c]c] 13

- ] 2 14
disjoncteur thermique 14
96 1 || — convertisseur
F2 [ sz /]
9% 3
A2 A2
K1 K2
1 1
contacteur contacteur interrupteur pneumatique

!

moteur pompe

Schéma 16

702 27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Espaces entre les percages
Installation sur piscines enterrées

BADU"Jet

Dimensions servant a la fixation de la NCC (en mm)
Diamétre des percages @ 10mm

Schéma 17

Dimensions sans parenthéses pour Badu Jet swing Version 2 et Badu Jet action Version 2
Dimensions entre parenthéses pour Badu Jet standard Version 2 et Badu Jet impulse Version 2

*) Ces percages peuvent étre utilisés au choix

22.02.2007 TB-b befestigungsbohrungen_frz.fh11

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd 703



Schéma de montage du pied télescopique

BADU Jet

/A
\

e

°-§
Pos. Quantité Désignation 73
Corniére 6
Pied télescopique Q{; 4
Vis a 6 pans en plastiqgue M12x35mm
Rondelle dentée @ 12,5 mm, A2
Rondelle de calage @ 13 mm, A2 ﬁ\
Rondelle de calage @ 8,4 mm, A2 10
Roue dentée @ 8,4 mm, A2
Ecrou M8, A4
Vis a 6 pans M 8x50 mm, A2
Cheville en laiton M8, Ms

=2 (OO INO|NRD|IWIN|—
ENENEN[e I ENENENENEN

22.02.2007 Speck-Pumpen VG abayer Expl_Telefuss_V2_frz.fh11

Schéma 18

704 27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd



Schéma de montage
BADU®Jet active

Schéma 19 m\

Montage du pied télescopique
sur piscine hors-sol

Badu Jet active

Montage sur piscine enterrée

Quantitié. Pos.

Désignation

1

Plaque intermédiaire

Pied télescopique

Vis a 6 pans en plastique M12 x 35, DIN 933

Rondelle dentée, D=13 mm, DIN 6797A, A2

N Y el

Rondelle de calage, D=13 mm, DIN 125 A, A2

Rondelle de calage grof3, D=8,4 mm,DIN 9021A, A2

Roue dentée, D=8,4 mm, DIN 6797A, A2

Vis a 6 pans M8 x 50, DIN 933, A2

Cheville en laiton M8

—
N
Sl a2l |IN[OOga|DIWO|IN

A~
el K=

Vis a 6 pans M8 x 16, DIN 933, A2

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

105



BADU"® Jet e

4 5 5536

53 57 56

Z-Nr.: 23.0.081.1

23.04.2009 TB-b

Schéma 21

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen

106



Liste de pieces détachées BADU Jet active Version 2

Part | Qty. L L. . Article no.
— — Description Désignation —
Piece | Qté. Réf.
145, Casing, assembled Corps, préassembler,
7,27+ |1 Y ’ T ’ 2331.007.030
55 consisting of: composé de:
1* 1 Upper casing part Partie supérieure du carter
4 6 Clamp washer Plaquette de serrage 2319.900.003
5 6 Pan head screw, M 6 x 35, plastic Vis a téte cylindrique, M 6 x 35, plastique 2921.691.000
7% 1 Lower casing _part, white, for Partie inférieu_re du cqrter, coloris blanc, pour
BADU Jet active Version 2 BADU Jet active Version 2
27 1 Position switch, complete Interrupteur a pression, complet
with tappet, up to series no. 19878 avec poussoir, jusqu’au no. de série 19878 5880.800.404
with key, from series no. 19879 avec clé, a partir du no. de série 19879 5880.800.410
55 6 Decorative cap for screws, white Cache pour vis, coloris blanc 2319.900.001
Once a casing part is ordered, the En cas de commande d’une des piéces du carter,
corresponding counterpart (part 1 or part 7, nous vous adresserons également la piéce
* respectively), the position switch cpl. and the pendante (piece 1 ou resp. piéce 7), interrupteur 3
necessary screws will be supplied automatically, | pression cplt ainsi que les vis nécessaires, contre
against extra charge (= Casing, assembled). facturation (= Corps, préassembler).
2 1 Air regulator cpl., black Régulation de I‘air, cplte, coloris noir 2337.007.500
Air regulator cpl., pink Régulation de I‘air, cplte, coloris rose 2307.706.500
3 1 Pneumatic push-button cpl., black Commande pneumatique cplte, coloris noir 2302.001.800
Pneumatic push-button cpl., pink Commande pneumatique cplte, coloris rose 2302.001.500
6 1,0 [ mtr. PVC-tubing, 8 x 3 mm, clear, reinforced Tuyau‘PVC transparent, 8 x 3 mm, renforce, 2301.001.007
par métre
8 1 | Suction pipe, cpl., with affixed suction housing | SOnduite d'aspiration compléte avec corps 2331.005.001
d‘aspiration de pompe collé
91 +
;(1) : 1 Pressure pipe, cpl., consisting of: Conduite de refoulement compléte composé de:
22
9N 1 Hose nozzle, GES 8, R 1/4, plastic Embout cannelé, GES 8, R 1/4, plastique 2301.001.005
10 1 Pressure pipe, 360 mm, clear Conduite de refoulement, 360 mm, transparent 2315.004.010
21 1 Nozzle housing cpl. with connecting angle and Corps de buse ’cplte avec coude et 2307 504.002
hose nozzle embout cannelé
Pince pour tuyaux souples, SXM 12,
22 |2 |Tube clamp, SXM 12, 40 - 60 mm, C7-W4 20 Ggmm, g?-w . P 2307.004.009
12 1 Stainless steel handle Poignée inox 2319.900.004
14 6 Decorative cap for Philips screw, dia = 14,5 mm [ Cache pour vis a fentes en croix, D = 14,5 mm 2301.000.010
15 6 Countersunk screw, 5,5 x 25 mm, A 2 Vis a téte fraisée, 5,5 x 25 mm, A2 5879.825.525
16 1 Housing flange Bride 2306.002.009
16/1 |1 Flat packing, 120 x 80 x 1 mm Joint, 120 x 80 x 1 mm 2306.002.014
18 1 Tube clamp, SL 13/9 W4, 1.4301 Pince pour tuyaux souples, SL 13/9 W4, 1.4301 |5873.011.409
18/1 |1 Tube clamp, 13/8 W 4, 1.4301 Pince pour tuyaux souples, 13/8 W 4, 1.4301 2301.004.001
19 1 Retainer ring Joint pour logement 2302.002.056
20 1 Spacer ring, 60 x 73,5 x 6,2 mm Joint intérieur, 60 x 73,5 x 6,2 mm 2302.002.057
20/3 |3 Spacer ring, 60 x 73,5 x 1,5 mm Joint intérieur, 60 x 73,5 x 1,5 mm 2302.002.158
When ordering spacer rings please tell us the En cas de commande, nous remercions de préci-
exact dimension. ser les tailles et dimensions des joints.
25 4 Expanding bolt, M 8, brass Cheville, M 8, en laiton 2306.006.006
26 4 Rubber-metal buffer, M 8 x 36 mm Coussinet, M 8 x 36 mm 2306.006.005
29 2 Cable gland, PG 11 Passe-cable a vis, PG 11 5882.400.011
Jet-pump, type 21-40/54H, Pompe jet, type 21-40/54H, monophasée,
35 ! withpsingple-};;’r)wase motor, 0,75 kW, with socket 0,75 FI)(V\; avgg embout cannelé P 2340.540.038
For pump spare parts see page 82 to 85 (Pclf cpe;giztgghsgz)pour Pompes
36 1 PVC-tubing combination with socket Tuyau PVC avec embout cannelé 2302.080.090
37 4 Washer, dia=6,4x 18 mm, A4 Rondelle, D =6,4 x 18 mm, A4 5879.021.060
3711 |4 Washer, dia = 6,4 x 18 mm, plastic Rondelle, D = 6,4 x 18 mm, plastique 5869.021.060
38 4 Lock washer, dia = 6,4 mm, A2 Rondelle dantée, D = 6,4 mm, A 2 5876.797.060
39 4 Hexagon head cap screw, M 6 x 20, A 2 Vis a téte hexagonale, M 6 x 20, A 2 5879.330.620
49 1 Telescoping safety support Pied télescopique 2331.500.000
50 1 Pneumatic switch Commande pneumatique 5880.800.460

27.04.2009 TB-b

BTA_einhaengeanlagen_v2.indd

107



108

51 4 Cap nut, M 6, plastic Ecrou borgne, M 6, plastique 5825.870.600
52 2 Countersunk screw, M 4 x 45, A2 Vis a téte fraisée, M 4 x 45, A2 5879.630.445
53 2 Washer, dia =4,3x 12 mm, A2 Rondelle, D =4,3 x 12 mm, A2 5879.021.040
54/1 |1 Ball nozzle, dia = 28 mm, non regulable Buse, D = 28 mm, non réglable 2306.002.911
56 2 Hexagon nut, M 4, A2 Ecrou hexagonal, M 4, A2 5879.340.400
57 2 Lock washer, dia = 4,3 mm, A2 Rondelle dantée, D = 4,3 mm, A2 5876.797.040

Note:
When ordering spare parts, please tell us the
serial number.

NB:
Veuillez indiquer le n° de série en 4-5 chiffres
en cas de commande.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




BADU®Jet standard / standard - spot

explo_standard_v2_spot.ai

Z-Nr.: 23.0.084.1

27.04.2009 Speck-Pumpen VG abayer

I
, - ee oemage ) s

S /
\
\

Schéma 22

109

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen



110

Liste de pieces détachées BADU Jet standard
Version 2

Part Qty. | Description Désignation Article no.
Piece | Qté. Réf.
1,4,5 |1 Casing, assembled Corps, préassembler
7,27+
55
for BADU Jet standard Version 2 pour BADU Jet standard Version 2 2316.000.031
for BADU Jet standard-spot Version 2 pour BADU Jet standard-spot Version 2 2316.000.032
Consisting of: Composé de:
1* 1 Upper casing part Partie supérieure du carter
6 Clamp washer Plaquette de serrage 2319.900.003
6 Pan head screw, M 6 x 35, plastic Vis a téte cylindrique, M 6 x 35, plastique 2921.691.000
* 1 Lower casing part, white Partie inférieure du carter, coloris blanc
for BADU Jet standard Version 2 pour BADU Jet standard Version 2
for BADU Jet standard-spot Version 2 pour BADU Jet standard-spot Version 2
27 1 Position switch, complete Interrupteur a pression, complet
with tappet, up to series no. 19517 avec poussoir, jusqu’au no. de série 19517 5880.800.404
with key, from series no. 19518 avec clé, a partir du no. de série 19518 5880.800.410
55 6 Decorative cap for screws, white Cache pour vis, coloris blanc 2319.900.001
* Once a casing part is ordered, the En cas de commande d’une des piéces du
corresponding counterpart (part 1 or part 7, carter, nous vous adresserons également la
respectively), the position switch cpl. and the piéce pendante (piéce 1 ou resp. piéce 7),
necessary screws will be supplied automatically, | interrupteur a pression cplt ainsi que les vis
against extra charge (= Casing, assembled). nécessaires, contre facturation (= Corps,
préassembler).
1 Air regulator cpl. Régulation de I‘air cplte 2307.007.500
1 Pneumatic push-button cpl. Commande pneumatique cplte 2302.001.600
1,2 mtr. PVC-tubing, 8 x 3 mm, clear, reinforced Tuyau PVC transparent, 8 x 3 mm, renforcé, | 2301.001.007
par metre
8 1 Suction pipe, cpl., with affixed suction housing Conduite d‘aspiration compléte avec 2307.503.001
corps d‘aspiration de pompe collé
8/1 1 Back pressure valve, Rp 2 Clapet de non-retour, Rp 2 2307.003.003
8/2 1 Leaf valve for back pressure valve Clapet de soupape pour clapet de non- 2307.003.004
retour,
caoutchouc
2 Hexagon nut, M 8, A4 Ecrou hexagonal, M 8, A4 5879.340.800
9/1 + 1 Pressure pipe, cpl., consisting of: Conduite de refoulement compléte composé
10 + de:
21+22
9/1 1 Hose nozzle, GES 8, R 1/4, plastic Embout cannelé, GES 8, R 1/4, plastique 2301.001.005
10 1 Pressure pipe, 410 mm, clear Conduite de refoulement, 410 mm, trans- 2316.004.010
parent
21 1 Nozzle housing cpl. with connecting angle and Corps de buse cplte avec coude et 2307.504.002
hose nozzle embout cannelé
22 2 Tube clamp, SXM 12, 40 - 60 mm, C7-W4 Pince pour tuyaux souples, SXM 12, 2307.004.009
40 - 60 mm, C7-W4
12 1 Stainless steel handle Poignée inox 2319.900.004
14 6 Decorative cap for Philips screw, dia = 14,5 mm | Cache pour vis a fentes en croix, D = 14,5 2301.000.010
mm
15 6 Countersunk screw, 5,5 x 19 mm, A4 Vis a téte fraisée, 5,5 x 19 mm, A4 5879.825.520
16 1 Housing flange Bride 2306.002.009
16/1 1 Flat packing, 120 x 80 x 1 mm Joint, 120 x 80 x 1 mm 2306.002.014
18 1 Tube clamp, SL 13/9 W4, 1.4301 Pince pour tuyaux souples, SL 13/9 W4, 5873.011.409
1.4301
18/1 1 Tube clamp, 13/8 W 4, 1.4301 Pince pour tuyaux souples, 13/8 W 4, 1.4301 | 2301.004.001
19 1 Retainer ring Joint pour logement 2302.002.056
20 1 Spacer ring, 60 x 73,5 x 6,2 mm Joint intérieur, 60 x 73,5 x 6,2 mm 2302.002.057
2 Spacer ring, 60 x 73,5 x 1 mm Joint intérieur, 60 x 73,5 x 1 mm 2302.002.058
When ordering spacer rings please tell us the En cas de commande, nous remercions de
exact dimension. préciser les tailles et dimensions des joints.
23/1 Spacer Extension Entretoise 2319.900.002
25 4 Expanding bolt, M 8, brass Cheville, M 8, en laiton 2306.006.006

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




26 4 Rubber-metal buffer, M 8 x 36 mm Coussinet, M 8 x 36 mm 2306.006.005
28 Base plate, white, cpl. Plaque support, coloris blanc 2316.001.000
For BADU Jet standard Version 2: Pour BADU Jet standard Version 2:
29 1 Strain relief clamp Pince de décharge de traction 5883.300.095
29/1 1 Cable gland, PG 11 Passe-cable a vis, PG 11 5882.400.011
For BADU Jet standard-spot Version 2: Pour BADU Jet standard-spot Version 2:
29 2 Strain relief clamp Pince de décharge de traction 5883.300.095
29/1 2 Screwed cable gland, M 25 x 1,5, grey Passe-cable a vis, M 25 x 1,5, coloris gris 5882.502.515
30 4 Washer, dia = 8,4 x 24 mm, A2 Rondelle, D = 8,4 x 24 mm, A2 5879.021.080
31 4 Lock washer, dia = 8,4 mm, A 2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
32 4 Hexagon head cap screw, M 8 x 16, A2 Vis a téte hexagonale, M 8 x 16, A 2 5879.330.816
33 1 Switch box cpl., 1~ Coffret de commande cplte, monophasé
up to series no. 19517 jusqu‘au no. de série 19517 2336.002.508
from series no. 19518 a partir du no. de série 19518 2336.002.588
Each consisting of (amongst other parts): Contenant entre autres:
1 Casing for switch box Boitier vide 5880.000.137
1 Contactor Contacteur 5880.100.212
1 Pneumatic switch Commande pneumatique 5880.800.460
1 Fuse cpl. with cap Porte fusible cplt avec bouchon 5885.000.170
4 Screwed cable gland, M 20 x 1,5, black Passe-cable a vis, M 20 x 1,5, coloris noir 5882.502.515
3 Counternut, M 20 x 1,5, grey Contre écrou, M 20 x 1,5, coloris gris 5882.512.015
1 Gasket for pneumatic switch, 20 x 13 x 1 mm Joint pour commande pneumatique, 2302.080.022
20x 13 x 1 mm
34 2 Tube clamp, S 9/9 ZY Pince pour tuyaux souples, S 9/9 ZY 2302.080.082
35 Jet-pump, type 21-40/55, Pompe type 21-40/55, monophasée, 2340.550.038
with single-phase motor, 1,0 kW, with socket 1,0 kW, avec embout cannelé
For pump spare parts see page 82 to 85 Pieces détachées pour pompes
(cf. pages 82 a 85)
36 1 PVC-tubing combination with socket Tuyau PVC avec embout cannelé 2302.080.080
37 4 Washer, dia = 8,4 x 24 mm, A2 Rondelle, D = 8,4 x 24 mm, A2 5879.021.080
38 4 Lock washer, dia = 8,4 mm, A 2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
39 4 Hexagon head cap screw, M 8 x 20, A 4 Vis a téte hexagonale, M 8 x 20, A 4 5879.330.820
39/1 4 Rubber-metal buffer, M 8 x 10 mm Coussinet, M 8 x 10 mm 2306.005.010
For BADU Jet standard-spot Version 2: Pour BADU Jet standard-spot Version 2:
40 1 Mantlet for 50 W luminaire Enjoliveur pour projecteur 50 W siehe Teil 41
see part 41
41 1 Luminaire cpl., with mantlet, lamp 50 W, 12V, Projecteur 50 W, 12V, cpl., avec enjoliveur, 2307.602.007
counter nut and cable ampoule, contre écrou et cable
1 Reparation bulp, 50 W, 12V Ampoule de rechange, 50 W, 12 V 2307.602.001
42 Counternut for 50 W luminaire Contre écrou pour projecteur 50 W siehe Teil 41
see part 41
44 1 Distribution box Boite de distribution 2317.002.300
48 1 Ventilating valve G 1/4 with green handle Soupape de dégagement d‘air G 1/4 5825.002.198
49 1 Telescoping safety support Pied télescopique 2319.851.000
54/1 1 Ball nozzle, dia = 28 mm, non regulable Buse, D = 28 mm, non réglable 2306.002.911
1 Transformer, 50 VA, 230/12 V, with 10 m cable Transformateur, 500 VA, 230/12 V, 2307.602.003

avec 10 m de cable

Note:
When ordering spare parts, please tell us the
serial number.

NB:

Veuillez indiquer le n° de série en 4-5
chiffres

en cas de commande.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

111



BADU®Jet impulse / impulse - spot

A
W
&

1
~
o]
—

\
o——S

D
Ay

16/1

54/1

Z-Nr.: 23.0.085.1

27.04.2009 Speck-Pumpen VG abayer explo_impulse_v2_spot.ai

291

43

231

wwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwwww

Schéma 23

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen

112



Liste de pieces déetachées BADU Jet impulse
Version 2

Part Qty. N (. . Article no.
— ” Description Désignation "
Piece Qté. Réf.
1,4,5,
7,27+ |1 Casing, assembled Corps, préassembler
55
for BADU Jet impulse Version 2 pour BADU Jet impulse Version 2 2317.000.031
for BADU Jet impulse-spot Version 2 pour BADU Jet impulse-spot Version 2 2317.000.032
Consisting of: Composé de:
1" 1 Upper casing part Partie supérieure du carter
4 6 Clamp washer Plaquette de serrage 2319.900.003
5 6 Pan head screw, M 6 x 35, plastic Vis a téte cylindrique, M 6 x 35, plastique 2921.691.000
7 1 Lower casing part, white Partie inférieure du carter, coloris blanc
for BADU Jet impulse Version 2 pour BADU Jet impulse Version 2
for BADU Jet impulse-spot Version 2 pour BADU Jet impulse-spot Version 2
27 1 Position switch, complete Interrupteur a pression, complet
with tappet, up to series no. 19517 avec poussoir, jusqu’au no. de série 19517 | 5880.800.404
with key, from series no. 19518 avec clé, a partir du no. de série 19518 5880.800.410
55 6 Decorative cap for screws, white Cache pour vis, coloris blanc 2319.900.001
. . En cas de commande d’une des pieces du
Once a casing part is ordered, the .
corresponding counterpart (part 1 or part 7, cg‘rter, nous vous g‘dresserons egal:ament la
* respectively), the position switch cpl. and the piece pendaflte (ple'ce Tou resp. plece 7)’.
necessary screws will be supplied automatically, |n’terrupt9ur a pression cpit §|n3|_que les vis
against extra charge (= Casing, assembled). ne’cessalres, contre facturation (= Corps,
préassembler).
2 1 Air regulator cpl. Régulation de I‘air cplte 2307.007.500
3 1 Pneumatic push-button cpl. Commande pneumatique cplte 2302.001.600
6 12 | mtr. PVC-tubing, 8 x 3 mm, clear, reinforced | WY@ PVC transparent, 8 x 3 mm, renforce, | 5344 541 o7
par métre
8+45+ . . e
46 + 47 1 Suction pipe, cpl. Conduite d‘aspiration cplte 2307.003.010
45 1 Tube clamp, S 73/20 SKZ Pince pour tuyaux souples, S 73/20 SKZ 2307.007.320
46 1| Tube clamp, SXM 12, 40 - 60 mm, C7-W4 Z&”f’gg?#g“é’?f‘v’\‘/j"“p'es* SXM 12, 2307.004.009
47 1 Rubber angle, 63 x 52 mm Coude en caoutchouc, 63 x 52 mm 2307.003.009
8/1 1 Back pressure valve, Rp 2 Clapet de non-retour, Rp 2 2307.003.003
Clapet de soupape pour clapet de non-
8/2 1 Leaf valve for back pressure valve retour, 2307.003.004
caoutchouc
1 Hexagon nut, M 8, A4 Ecrou hexagonal, M 8, A 4 5879.340.800
%1 ++ 1 Pressure pipe, cpl., consisting of: dCeo.nduite de refoulement compléte composé
21+ 22 )
91 1 Hose nozzle, GES 8, R 1/4, plastic Embout cannelé, GES 8, R 1/4, plastique 2301.001.005
10 1 Hose, 50 x 5 x 300 mm Embou de tuyau, 50 x 5 x 300 mm 2307.004.008
21 1 Egszglﬁor:;lr:mg with connecting angle and gr(:]rgosu(tiiabnuns;gplte avec coude et 2303.005.010
22 3 |Tube clamp, SXM 12, 40 - 60 mm, C7-W4 Pince pour tuyaux souples, SXM 12, 2307.004.009
’ ’ ’ 40 - 60 mm, C7-W4
12 1 Stainless steel handle Poignée inox 2319.900.004
14 6 Decorative cap for Philips screw, dia = 14,5 mm ﬁffhe pour vis a fentes en croix, D =145 | 53,1 540 010
15 6 Countersunk screw, 5,5x 19 mm, A4 Vis a téte fraisée, 5,5 x 19 mm, A4 5879.825.520
16 1 Housing flange Bride 2306.002.009
16/1 1 Flat packing, 120 x 80 x 1 mm Joint, 120 x 80 x 1 mm 2306.002.014
18 1 Tube clamp, SL 13/9 W4, 1.4301 ';'2‘333 1"0‘” tuyaux souples, SL 13/9 W4, 5873.011.409
18/1 1 Tube clamp, 13/8 W 4, 1.4301 Pince pour tuyaux souples, 13/8 W 4, 1.4301| 2301.004.001
19 1 Retainer ring Joint pour logement 2302.002.056
20 2 Spacer ring, 60 x 73,5 x 6,2 mm Joint intérieur, 60 x 73,5 x 6,2 mm 2302.002.057
1 Spacer ring, 60 x 73,5 x 1,5 mm Joint intérieur, 60 x 73,5 x 1,5 mm 2302.002.158
When ordering spacer rings please tell us the En cas de commande, nous remercions de
exact dimension. préciser les tailles et dimensions des joints.
231 1 Spacer Extension Entretoise 2319.900.002
25 4 Expanding bolt, M 8, brass Cheville, M 8, en laiton 2306.006.006
26 4 Rubber-metal buffer, M 8 x 36 mm Coussinet, M 8 x 36 mm 2306.006.005

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

113



114

28 1 Base plate, white, cpl. Plaque support, coloris blanc 2317.001.000
For BADU Jet impulse Version 2: Pour BADU Jet impulse Version 2:
29 1 Strain relief clamp Pince de décharge de traction 5883.300.095
29/1 1 Screwed cable gland, M 25 x 1,5, grey Passe-cable a vis, M 25 x 1,5, coloris gris 5882.502.515
For BADU Jet impulse-spot Version 2: Pour BADU Jet impulse-spot Version 2:
29 2 Strain relief clamp Pince de décharge de traction 5883.300.095
29/1 2 Screwed cable gland, M 25 x 1,5, grey Passe-cable a vis, M 25 x 1,5, coloris gris 5882.502.515
30 4 Washer, dia = 8,4 x 24 mm, A2 Rondelle, D = 8,4 x 24 mm, A2 5879.021.080
31 4 Lock washer, dia = 8,4 mm, A2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
32 4 Hexagon head cap screw, M 8 x 16, A 2 Vis a téte hexagonale, M 8 x 16, A 2 5879.330.816
33 1 Switch box cpl. Coffret de commande cplte
for 3~, up to series no. 19517 pour triphasé, jusqu‘au no. de série 19517 [2336.002.514
for 1~, up to series no. 19517 ?gg; ;nonophase, Jusqu'au no. de série 2336.002.512
for 3~, from series no. 19518 pour triphasé, a partir du no. de série 19518 [2336.002.594
for 1~, from series no. 19518 ?gg;gwonophase, a partir du no. de série 2336.002.592
Amongst other parts consisting of: Contenant a chaque fois entre autres:
1 Casing for switch box Boitier vide
for 3~ pour triphasé 5880.000.132
for 1~ pour monophasé 5880.000.131
1 Contactor for 3~ Contacteur pour triphasé 5880.100.200
Contactor for 1~ Contacteur pour monophasé 5880.100.212
1 Motor protection for 3~ Relais thermique de protection pour triphasé | 5880.200.064
Protective motor switch for 1~ Disjoncteur-protecteur de moteur pour mono | 5880.200.611
1 Pneumatic switch Commande pneumatique 5880.800.460
1 Fuse cpl. with cap Porte fusible cplt avec bouchon 5885.000.170
4 Screwed cable gland, M 20 x 1,5, black Passe-cable a vis, M 20 x 1,5, coloris noir 5882.502.015
3 Counternut, M 20 x 1,5, grey Contre écrou, M 20 x 1,5, coloris gris 5882.512.015
1 Gasket for pneumatic switch, 20 x 13 x 1 mm | 20Int pour commande pneumatique, 2302.080.022
20x 13 x 1 mm
34 2 Tube clamp, S 9/9 ZY Pince pour tuyaux souples, S 9/9 ZY 2302.080.082
For BADU Jet impulse Version 2, Pour BADU Jet impulse Version 2,
three-phase, 3~: triphasée:
Jet-pump type 21-50/43 196°, Pompe jet type 21-50/43 196°,
35 L withﬁhre’;-gﬁase motor, 1,6 kW, with socket triphgséje, 1yg kW, avec embout cannelé 2307.005.019
For pump spare parts see page 88 to 91 ch‘?:giztgghéegﬁ )pour pompes
For BADU Jet impulse Version 2, Pour BADU Jet impulse Version 2,
single-phase, 1~: monophaseée:
35 1 ;Jnetsizl;rr;?ptgg:ezécig{'ﬁ,égl?V\}, with socket Ew%?gsr::;g;i ,261 k?/f;/ 43?/6109 2r;1bout cannelé 2307.105.019
For pump spare parts see page 88 to 91 z:'ﬁc:asggztggh:gﬁ )pour pompes
36 1 PVC-tubing combination with socket Tuyau PVC avec embout cannelé 2302.080.080
37 4 Washer, dia = 8,4 x 24 mm, A 2 Rondelle, D = 8,4 x 24 mm, A 2 5879.021.080
38 4 Lock washer, dia = 8,4 mm, A2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
39 4 Hexagon head cap screw, M 8 x 20, A 4 Vis a téte hexagonale, M 8 x 20, A 4 5879.330.820
391 4 Rubber-metal buffer, M 8 x 10 mm Coussinet, M 8 x 10 mm 2306.005.010
For BADU Jet impulse-spot Version 2: Pour BADU Jet impulse-spot Version 2:
40 1 |Oval head countersunk screw, M 4 x 40 Vis & téte fraisée bombée, M 4 x 40 25::;;;\.2‘111
Luminaire, cpl. with mantlet, socket Proje?teur 300 W 'cpI. avec F:ontréleur de
41 1 ‘ ’ ’ température, enjoliveur, douille, ampoule et |2306.002.100
lamp 300 W and cable cable
1 Reparation bulp, 300 W, 12V Ampoule de rechange, 300 W, 12V 2306.002.004
42 +43 |1 Mounting frame and jet-housing, cpl. Cadre et corps de NCC, cplts 2'::?);?1111
44 1 Distribution box Boite de distribution 2317.002.300
48 1 Ventilating valve G 1/4 with green handle Soupape de dégagement d'air G 1/4 5825.002.198
49 1 Telescoping safety support Pied télescopique 2319.851.000
54/1 1 Ball nozzle, dia = 40 mm, regulable Buse, D =40 mm, réglable 2302.002.854

Transformer, 300 VA, 230/12 V,
with 10 m cable

Transformateur, 300 VA, 230/12 V,
avec 10 m de cable

2306.002.006

Note:
When ordering spare parts, please tell us the
serial number.

NB:

Veuillez indiquer le n° de série en 4-5 chif-
fres

en cas de commande.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




BADUC®Jet swing / swing - spot

explo_swing_v2_spot.ai

Z-Nr.: 23.0.086.1

27.04.2009 Speck-Pumpen VG abayer

1
-
()]
™

291

| i) A\
| @vgé N ot

Vi
ST

wwwwwwwwwwwwwwwwwwwwwwwwwwwwwww

49

Schéma 24

115

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen



Liste de piéces détachées BADU Jet swing Version 2

Part Qty. .. L. . Article no.
N . | Description Désignation ,
Piece | Qté. Réf.
1,4,5,
7,27 +| 1 |Casing, assembled Corps, préassembler
55
for BADU Jet swing Version 2 pour BADU Jet swing Version 2 2318.000.031
for BADU Jet swing-spot Version 2 pour BADU Jet swing-spot Version 2 2318.000.032
Consisting of: Composé de:
1 1 | Upper casing part Partie supérieure du carter
4 6 | Clamp washer Plaquette de serrage 2319.900.003
5 6 | Pan head screw, M 6 x 35, plastic Vis a téte cylindrique, M 6 x 35, plastique 2921.691.000
7 1 |Lower casing part, white Partie inférieure du carter, coloris blanc
for BADU Jet swing Version 2 pour BADU Jet swing Version 2
for BADU Jet swing-spot Version 2 pour BADU Jet swing-spot Version 2
27 1 Position switch, complete Interrupteur a pression, complet
with tappet, up to series no. 19560 avec poussoir, jusqu’au no. de série 19560 5880.800.404
with key, from series no. 19561 avec clé, a partir du no. de série 19561 5880.800.410
55 6 | Decorative cap for screws, white Cache pour vis, coloris blanc 2319.900.001
. . En cas de commande d’une des piéces du
Once a casing part is ordered, the X
corresponding counterpart (part 1 or part 7, cgﬂer, nous vous z_a\dresserons egal_gment la
* respectively), the position switch cpl. and the piece pendapte (ple_ce Tou resp. piece 7)’.
necessary screws will be supplied automatically, |n'terrupt_eur a pression cplt g|n3|_que les vis
against extra charge (= Casing, assembled). nécessaires, contre facturation (= Corps,
préassembler).
2 1 | Air regulator cpl. Régulation de I‘air cplte 2307.007.500
3 1 | Pneumatic push-button cpl. Commande pneumatique cplte 2302.001.600
6 1.2 | mtr. PVC-tubing, 8 x 3 mm, clear, reinforced | |UYau PVC transparent, 8 x 3 mm, renforcé, | 444 544 og7
par métre
8+
jg : 1 | Suction pipe, cpl. Conduite d‘aspiration cplte 2306.003.000
47
8 0,64 [ mtr. PVC-pipe, 75 x 2,2 mm Tuyau PVC, 75 x 2,2 mm 5864.407.522
45 1 | Tube clamp, SM BI 87 x 20 W 1-2 ':_'gce pour tuyaux souples, SM BI 87 x 20 W | 5545 193 059
46 1 | Tube clamp, S 92/20 SKZ Pince pour tuyaux souples, S 92/20 SKZ 2306.004.009
47 1 | Rubber angle, 81 x 75 mm Coude en caoutchouc, 81 x 75 mm 2306.003.001
91 +
10 +
21+ 1 |Pressure pipe, cpl. Conduite de refoulement cplte 2305.004.010
46 +
48
9N 1 |Hose nozzle, GES 8, R 1/4, plastic Embout cannelé, GES 8, R 1/4, plastique 2301.001.005
10 1 Pressure pipe, assembled Conduite de refoulement préassembler 2305.004.011
46 2 | Tube clamp, S 92/20 SKZ Pince pour tuyaux souples, S 92/20 SKZ 2306.004.009
48 1 | Rubber hose, 80 x 6,0 x 50 mm Piéce de tuyau, 80 x 6,0 x 50 mm, caoutchouc | 2306.004.003
12 1 | Stainless steel handle Poignée inox 2319.900.004
14 6 | Decorative cap for Philips screw, dia = 14,5 mm [ Cache pour vis a fentes en croix, D = 14,5 mm | 2301.000.010
15 6 | Countersunk screw, 5,5x 19 mm, A4 Vis a téte fraisée, 5,5 x 19 mm, A4 5879.825.520
16 1 |Housing flange Bride 2306.002.009
16/1 1 |Flat packing, 120 x 80 x 1 mm Joint, 120 x 80 x 1 mm 2306.002.014
18 1 | Tube clamp, SL 13/9 W4, 1.4301 ':_'Zgg 1p°“r tuyaux souples, SL.13/9 W4, 5873.011.409
18/1 1 [ Tube clamp, 13/8 W 4, 1.4301 Pince pour tuyaux souples, 13/8 W 4, 1.4301 [2301.004.001
19 1 |Retainerring Joint pour logement 2302.002.056
20 2 | Spacer ring, 60 x 73,5 x 6,2 mm Joint intérieur, 60 x 73,5 x 6,2 mm 2302.002.057
1 Spacer ring, 60 x 73,5 x 1,5 mm Joint intérieur, 60 x 73,5 x 1,5 mm 2302.002.158
When ordering spacer rings please tell us the En cas de commande, nous remercions de
exact dimension. préciser les tailles et dimensions des joints.
23/1 1 | Spacer Extension Entretoise 2319.900.002
25 4 | Expanding bolt, M 8, brass Cheville, M 8, en laiton 2306.006.006
26 4 | Rubber-metal buffer, M 8 x 36 mm Coussinet, M 8 x 36 mm 2306.006.005
28 1 Base plate, white, cpl. Plaque support, coloris blanc 2319.001.000
For BADU Jet swing Version 2: Pour BADU Jet swing Version 2:
29 1 | Strain relief clamp Pince de décharge de traction 5883.300.095

116

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




29/1

Screwed cable gland, M 25 x 1,5, grey

Passe-cable a vis, M 25 x 1,5, coloris gris

5882.502.515

For BADU Jet swing-spot Version 2:

Pour BADU Jet swing-spot Version 2:

29 2 | Strain relief clamp Pince de décharge de traction 5883.300.095
291 2 | Screwed cable gland, M 25 x 1,5, grey Passe-cable a vis, M 25 x 1,5, coloris gris 5882.502.515
30 4 | Washer, dia =8,4 x 24 mm, A 2 Rondelle, D = 8,4 x 24 mm, A2 5879.021.080
31 4 | Lock washer, dia = 8,4 mm, A2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
32 4 | Hexagon head cap screw, M 8 x 16, A2 Vis a téte hexagonale, M 8 x 16, A2 5879.330.816
33 1 | Switch box cpl. Coffret de commande cplte
for 3~, up to series no. 19560 pour triphasé, jusqu‘au no. de série 19560 2336.002.518
for 1~, up to series no. 19560 pour monophasé, jusqu‘au no. de série 19560 |[2336.002.516
for 3~, from series no. 19561 pour triphasé, a partir du no. de série 19561 2336.002.598
for 1~, from series no. 19561 ﬁ’ggg?‘o”o"hase* & partir du no. de série 2336.002.596
Amongst other parts consisting of: Contenant a chaque fois entre autres:
1 | Casing for switch box Boitier vide
for 3~ pour triphasé 5880.000.132
for 1~ pour monophasé 5880.000.142
1 | Contactor for 3~ Contacteur pour triphasé 5880.100.200
Contactor for 1~ Contacteur pour monophasé 5880.100.217
1 Motor protection for 3~ Relais thermique de protection pour triphasé 5880.200.069
Protective motor switch for 1~ Disjoncteur-protecteur de moteur pour mono 5880.200.512
1 Pneumatic switch Commande pneumatique 5880.800.460
1 | Fuse cpl. with cap Porte fusible cplt avec bouchon 5885.000.170
4 | Screwed cable gland, M 20 x 1,5, black Passe-cable a vis, M 20 x 1,5, coloris noir 5882.502.015
3 | Counternut, M 20 x 1,5, grey Contre écrou, M 20 x 1,5, coloris gris 5882.512.015
1 | Gasket for pneumatic switch, 20 x 13 x 1 mm | J0int pour commande pneumatique, 2302.080.022
20x 13 x 1 mm
34 2 | Tube clamp, S 9/9 ZY Pince pour tuyaux souples, S 9/9 ZY 2302.080.082
For BADU Jet swing Version 2, Pour BADU Jet swing Version 2,
three-phase, 3~: triphasée:
Jet-pump type 21-80/32 S, Pompe jet type 21-80/32 S,
35 1 withpthre?e-gﬁase motor, 2,6 kW, with socket triphgséje, 2yg kW, avec embout cannelé 2305.005.002
For pump spare parts see page 98 to 101 zﬁzeasgiztgghéeﬁffur pompes
For BADU Jet swing Version 2, Pour BADU Jet swing Version 2,
single-phase, 1~: monophasée:
35 1 Je_t—pu_mp type 21-80/32R S, _ Pompe jet t'ype 21-80/32R S, ] 2305.105.002
with single-phase motor, 2,2 kW, with socket monophasée, 2,2 kW, avec embout cannelé
For pump spare parts see page 98 to 101 Zﬁc;asggztgghée?(s)%our pompes
36 1 | PVC-tubing combination with socket Tuyau PVC avec embout cannelé 2302.080.080
37 4 | Washer, dia = 8,4 x 24 mm, A2 Rondelle, D = 8,4 x 24 mm, A 2 5879.021.080
38 4 | Lock washer, dia = 8,4 mm, A2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
39 4 | Hexagon head cap screw, M 8 x 20, A4 Vis a téte hexagonale, M 8 x 20, A 4 5879.330.820
39/1 4 | Rubber-metal buffer, M 8 x 15 mm Coussinet, M 8 x 15 mm 2306.005.040
For BADU Jet swing-spot Version 2: Pour BADU Jet swing-spot Version 2:
40 2 | Oval head countersunk screw, M 4 x 40 Vis a téte fraisée bombée, M 4 x 40 siehe Teil 41
see part 41
Y1 |andomie O |  atore, njolveur douills, ampoie et odble | 2306.002:100
1 | Reparation bulp, 300 W, 12V Ampoule de rechange, 300 W, 12V 2306.002.004
ﬁ * 1 [ Mounting frame and jet-housing, cpl. Cadre et corps de NCC, cplts 25:(;;?;‘1”
44 1 Distribution box Boite de distribution 2336.200.300
49 1 | Telescoping safety support Pied télescopique 2319.851.000
54/1 1 | Ball nozzle, dia = 40 mm, regulable Buse, D = 40 mm, réglable 2302.002.854

Transformer, 300 VA, 230/12V,
with 10 m cable

Transformateur, 300 VA, 230/12V,
avec 10 m de cable

2306.002.006

Note:
When ordering spare parts, please tell us the
serial number.

NB:
Veuillez indiquer le n° de série en 4-5 chiffres
en cas de commande.

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd

117



BADU®Jet action / action - spot

™ <t o

ion_v2_spot.ai

xplo_ac!

Z-Nr. 2?.0.087.1

27.04.2009 Speck-Pumpen VG abayer e;

34

i () 3m¢1
AN

Vi
SRR

A\ 4
S )/

33
34
35
39
38

Schéma 25

_v2.indd

geanlagen

27.04.2009 TB-b BTA_einhaen

118



Liste de piéces détachées

BADU Jet action Version 2

Part Qty. . .. . Article no.
— — Description Désignation -
Piece |Qté. Réf.
1,4,5,
7,27+ |1 Casing, assembled Corps, préassembler
55
for BADU Jet action Version 2 pour BADU Jet action Version 2 2319.000.031
for BADU Jet action-spot Version 2 pour BADU Jet action-spot Version 2 2319.000.032
Consisting of: Composé de:
1* 1 Upper casing part Partie supérieure du carter
4 6 Clamp washer Plaquette de serrage 2319.900.003
5 6 Pan head screw, M 6 x 35, plastic Vis a téte cylindrique, M 6 x 35, plastique 2921.691.000
7 1 Lower casing part, white Partie inférieure du carter, coloris blanc
for BADU Jet action Version 2 pour BADU Jet action Version 2
for BADU Jet action-spot Version 2 pour BADU Jet action-spot Version 2
27 1 Position switch, complete Interrupteur a pression, complet
with tappet, up to series no. 19604 avec poussoir, jusqu’au no. de série 19604 5880.800.404
with key, from series no. 19605 avec clé, a partir du no. de série 19605 5880.800.410
55 6 Decorative cap for screws, white Cache pour vis, coloris blanc 2319.900.001
. . En cas de commande d’'une des piéces du
Once a casing part is ordered, the X
. carter, nous vous adresserons également la
corresponding counterpart (part 1 or part 7, o I’ -
. . L . piéce pendante (piece 1 ou resp. piece 7),
respectively), the position switch cpl. and the : R : o :
. . . interrupteur a pression cplt ainsi que les vis
necessary screws will be supplied automatically, | . ) - _
) _ ; nécessaires, contre facturation (= Corps,
against extra charge (= Casing, assembled). .
préassembler).
2 1 Air regulator cpl. Régulation de I‘air cplte 2307.007.500
3 1 Pneumatic push-button cpl. Commande pneumatique cplte 2302.001.600
6 0,7 | mtr. PVC-tubing, 8 x 3 mm, clear, reinforced Tuyau‘ PVC transparent, 8 x 3 mm, renforce, 2301.001.007
par métre
6/1 |2 %_|mtr. PVC-tubing, 8 x 3 mm, clear, reinforced | |WYau PVC transparent, 8 x 3 mm, renforcé, | 5344 544 gg7
0,25 par meétre
8+45+ . . e
46+47 1 Suction pipe, cpl. Conduite d‘aspiration cplte 2306.003.000
8 0,64 | mtr. PVC-pipe, 75 x 2,2 mm Tuyau PVC, 75 x 2,2 mm 5864.407.522
45 1 | Tube clamp, SM BI 87 x 20 W 1-2 ':_';C‘e pour tuyaux souples, SM BI 87 x 20 W | 535 543 969
46 1 Tube clamp, S 92/20 SKZ Pince pour tuyaux souples, S 92/20 SKZ 2306.004.009
47 1 Rubber angle, 81 x 75 mm Coude en caoutchouc, 81 x 75 mm 2306.003.001
9 1 Y-socket, YS 8, plastic Y douille, YS 8, plastique 2301.001.006
9/1+10
+21+ . .
46 + 1 Pressure pipe, cpl. Conduite de refoulement cplte 2319.004.010
48
91 2 Hose nozzle, GES 8, R 1/4, plastic Embout cannelé, GES 8, R 1/4, plastique 2301.001.005
10 1 Pressure pipe, assembled Conduite de refoulement préassembler 2319.004.011
46 2 Tube clamp, S 92/20 SKZ Pince pour tuyaux souples, S 92/20 SKZ 2306.004.009
48 1 Rubber hose, 80 x 6,0 x 50 mm Piece de tuyau, 80 x 6,0 x 50 mm, caoutchouc |[2306.004.003
12 1 Stainless steel handle Poignée inox 2319.900.004
14 12 | Decorative cap for Philips screw, dia = 14,5 mm | Cache pour vis a fentes en croix, D = 14,5 mm |2301.000.010
15 12 | Countersunk screw, 5,5x 19 mm, A4 Vis a téte fraisée, 5,5 x 19 mm, A4 5879.825.520
16 2 Housing flange Bride 2306.002.009
16/1 2 Flat packing, 120 x 80 x 1 mm Joint, 120 x 80 x 1 mm 2306.002.014
18 1 | Tube clamp, SL 13/9 W4, 1.4301 f'ﬂgg 1"0‘" tuyaux souples, SL 13/9 W4, 5873.011.409
18/1 5 Tube clamp, 13/8 W 4, 1.4301 Pince pour tuyaux souples, 13/8 W 4, 1.4301 2301.004.001
19 1 Retainer ring Joint pour logement 2302.002.056
20 1FSr BADU Jet action Version 2, single-phase, Pour BADU Jet action Version 2, monophasée:
2 Spacer ring, 60 x 73,5 x 6,2 mm Joint intérieur, 60 x 73,5 x 6,2 mm 2302.002.057
2 Spacer ring, 60 x 73,5 x 4 mm Joint intérieur, 60 x 73,5 x 4 mm 2302.002.157
For BADU Jet action Version 2, three-phase, 3~: | Pour BADU Jet action Version 2, triphasée:
4 Spacer ring, 60 x 73,5 x 6,2 mm Joint intérieur, 60 x 73,5 x 6,2 mm 2302.002.057
2 Spacer ring, 60 x 73,5 x 1,5 mm Joint intérieur, 60 x 73,5 x 1,5 mm 2302.002.158
When ordering spacer rings please tell us the En cas de commande, nous remercions de
exact dimension. préciser les tailles et dimensions des joints.
231 1 Spacer Extension Entretoise 2319.900.002

27.04.2009 TB-b

BTA_einhaengeanlagen_v2.indd

119



25 4 Expanding bolt, M 8, brass Cheville, M 8, en laiton 2306.006.006
26 4 Rubber-metal buffer, M 8 x 36 mm Coussinet, M 8 x 36 mm 2306.006.005
28 1 Base plate, white, cpl. Plaque support, coloris blanc 2319.001.000
For BADU Jet action Version 2: Pour BADU Jet action Version 2:
29 1 Strain relief clamp Pince de décharge de traction 5883.300.095
29/1 1 Screwed cable gland, M 25 x 1,5, grey Passe-cable a vis, M 25 x 1,5, coloris gris 5882.502.515
For BADU Jet action-spot Version 2: Pour BADU Jet action-spot Version 2:
29 2 Strain relief clamp Pince de décharge de traction 5883.300.095
29/1 2 Screwed cable gland, M 25 x 1,5, grey Passe-cable a vis, M 25 x 1,5, coloris gris 5882.502.515
30 4 Washer, dia = 8,4 x 24 mm, A2 Rondelle, D = 8,4 x 24 mm, A2 5879.021.080
31 4 Lock washer, dia = 8,4 mm, A2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
32 4 Hexagon head cap screw, M 8 x 16, A 2 Vis a téte hexagonale, M 8 x 16, A 2 5879.330.816
33 1 Switch box cpl. Coffret de commande cplte
for 3~, up to series no. 19604 pour triphasé, jusqu‘au no. de série 19604 2336.002.522
for 1~, up to series no. 19604 pour monophasé, jusqu‘au no. de série 19604 |2336.002.520
for 3~, from series no. 19605 pour triphasé, a partir du no. de série 19605 2336.002.602
for 1~, from series no. 19605 ﬁ’gggg‘o”o"hase' a partir du no. de série 2336.002.600
Amongst other parts consisting of: Contenant a chaque fois entre autres:
1 Casing for switch box Boitier vide
for 3~ pour triphasé 5880.000.132
for 1~ pour monophasé 5880.000.131
1 Contactor for 3~ Contacteur pour triphasé 5880.100.200
Contactor for 1~ Contacteur pour monophasé 5880.100.217
1 Motor protection for 3~ Relais thermique de protection pour triphasé 5880.200.069
Protective motor switch for 1~ Disjoncteur-protecteur de moteur pour mono 5880.200.512
1 Pneumatic switch Commande pneumatique 5880.800.460
1 Fuse cpl. with cap Porte fusible cplt avec bouchon 5885.000.170
4 Screwed cable gland, M 20 x 1,5, black Passe-cable a vis, M 20 x 1,5, coloris noir 5882.502.015
3 Counternut, M 20 x 1,5, grey Contre écrou, M 20 x 1,5, coloris gris 5882.512.015
1 | Gasket for pneumatic switch, 20 x 13 x 1 mm ;"'”t pour commande pneumatique, 2302.080.022
0x13x1mm
34 2 Tube clamp, S 9/9 ZY Pince pour tuyaux souples, S 9/9 ZY 2302.080.082
For BADU Jet action Version 2, three-phase, 3~: | Pour BADU Jet action Version 2, triphasée:
Jet-pump type 21-80/33 S, Pompe jet type 21-80/33 S,
35 ! withpthrez-gﬁase motor, 3,0 kW, with socket triphe?séje, 3y8 kW, avec embout cannelé 2380.331.037
l1:(3r BADU Jet action Version 2, single-phase, Pour BADU Jet action Version 2, monophasée:
35 1 Jgt-pqmp type 21-80/32R S, . Pompe jet t’ype 21-80/32R S, ) 2305.105.002
with single-phase motor, 2,2 kW, with socket monophasée, 2,2 kW, avec embout cannelé
36 1 PVC-tubing combination with socket Tuyau PVC avec embout cannelé 2302.080.080
37 4 Washer, dia = 8,4 x 24 mm, A2 Rondelle, D = 8,4 x 24 mm, A2 5879.021.080
38 4 Lock washer, dia = 8,4 mm, A2 Rondelle dantée, D = 8,4 mm, A2 5876.797.080
39 4 Hexagon head cap screw, M 8 x 20, A4 Vis a téte hexagonale, M 8 x 20, A 4 5879.330.820
39/1 4 Rubber-metal buffer, M 8 x 15 mm Coussinet, M 8 x 15 mm 2306.005.040
For BADU Jet action-spot Version 2: Pour BADU Jet action-spot Version 2:
40 2 Oval head countersunk screw, M 4 x 40 Vis a téte fraisée bombée, M 4 x 40 zf:?);r?ll?”
Luminaire, cpl. with mantlet, socket, lamp 300 W | Projecteur 300 W, cpl. avec contréleur de tem-
41 ! and cable pérature, enjoliveur, douille, ampoule et cable 2306.002.100
1 Reparation bulp, 300 W, 12 V Ampoule de rechange, 300 W, 12V 2306.002.004
jg * 1 Mounting frame and jet-housing, cpl. Cadre et corps de NCC, cplts zlee:za-rﬂy
44 1 Distribution box Boite de distribution 2336.200.300
49 1 Telescoping safety support Pied télescopique 2319.851.000
For BADU Jet action Version 2, Pour BADU Jet action Version 2,
three-phase, 3~: triphasée:
54/1 2 Ball nozzle, dia = 40 mm, regulable Buse, D =40 mm, réglable 2302.002.854
F_or BADU Jet ac.tlon Version 2, Pour BADU Jet action Version 2, monophasée:
single-phase, 1~:
54/1 2 Ball nozzle, dia = 28 mm, non regulable Buse, D = 28 mm, non réglable 2306.002.911
1 Transformer, 300 VA, 230/12 V, Transformateur,»300 VA, 230/12 V, 2306.002.006
with 10 m cable avec 10 m de cable
Note: NB:
When ordering spare parts, please tell us the Veuillez indiquer le n° de série en 4-5 chiffres
serial number. en cas de commande.

120

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd




EG-Konformitatserklarung
Déclaration CE de conformité / EC declaration of conformity / Dichiarazione CE di conformita / EG-verklaring van
overeenstemming / EU-yhtapitavyysilmoitus / Declaracion de conformidad

im Sinne der EG-Maschinenrichtlinie 89/392/EWG, Anhang Il A
conformément a la directive CE relative aux machines 89/392/CEE , Annex Il A/ as defined by machinery directive 89/392/EEC
Annexe Il A/ ai sensi della direttiva CE 89/392 relativa a macchinari, Appendice Il A/ inzake richtlijn van de raad betreffende
machines 89/392/EEG, bijlage Il A/ maariteltyna konedirektiivin 89/392/EEC liite Il mukaan / segun se define en la directriz para
maquinas de la CE 89/392/CEE, Anexo Il A

Hiermit erklaren wir, dass das Pumpenaggregat

Par la présente, nous déclarons que le groupe moteur-pompe / Herewith we declare that the pump unit / Si dichiara, che la pompa
/ hiermede verklaren wij, dat het pompaggregaat / Taten ilmoitamme, ettéd pumppulaite / Por la presente declaramos que la unidad
de bomba:

Type:
Type / Type / Tipo / Type / Malli / Tipo

Auftrags- Nr.:
N° d” ordre / Order no. / Numero d ordine / Opdracht-Nr. / Tilausnumero / N° pedido

Baureihe
Série / Series / Serie / Serie / Mallisarja / Serie

O BADU®Jet active O BADU®Jet impulse U BADU®Jet action
O BADU®Jet standard 1 BADU®Jet swing

folgenden einschlagigen Bestimmungen entspricht:

correspond aux dispositions pertinentes suivantes: / complies with the following provisions applying to it: / € conforme alle
sequenti disposizioni pertinenti: / in de door ons geleverde uitvoering voldoet aan de eisen van de in het vervolg genoemde bepa-
lingen: / cumple las siguientes disposiciones pertinentes: / vastaa seuraavia asiaan kuuluvia maarayksia:

EG-Maschinenrichtlinie 98/37/EG
CE-Directives européennes 98/37/CE: / EC-machinery directive 98/37/EC: / CE-Direttiva Macchine 98/37/CE: / EG-Machinericht-
lijn 98/37/EG: / EU-konedirektiivi 98/37/EU: / directiva europea de maquinaria 98/37 CE:

EMV-Richtlinie 89/336/EWG. i.d.F. 93/68/EEC

Directives CE sur la compatibilité électromagnétique 89/336/CEE modifiées par 93/68/CEE: / EMC-Machinery directive 89/336/
EEC, in succession 93/68/EEC / Direttiva di compatibilita elettromagnetica 89/336/CEE mod.93/68/CEE: / Richtlijn 89/336/EEG,
gewijzigd door 93/68/EEG: / Sahkdmagneettinen yhteensopivuus (EMC) konedirektiivi 89/336/EEC, jota on muutettu direktiivilla
93/68/EEC: / directiva 89/336/CEE: /

EG-Niederspannungsrichtlinie 2006/95/EG
CE-Directives basse tension 2006/95/CE / EC-Low voltage directive 2006/95/EC / CE-Direttiva di bassa tensione 2006/95/CE /

EG-laagspanningsrichtlijn 2006/95/EG / EU-pienjannitedirektiivi 2006/95/EU / directiva de baja tension 2006/95/CE

EG-Richtlinie 2002/96/EG (WEEE)
Directive 2002/96/CE (DEEE) / Directive 2002/96/EC (WEEE) / Direttiva UE 2002/96/EG (WEEE) / EG-Richtlijn 2002/96/EG

(WEEE) / EU-direktiivi 2002/96/EC (WEEE) / CE-Directiva 2002/96/EG (tratamiento de residuos de componentes de aparatos
eléctricos y electrénicos en desuso)

EG-Richtlinie 2002/95/EG (RoHS)

Directive 2002/95/CE (RoHS) / Directive 2002/95/EC (RoHS) / Direttiva UE 2002/95/EG (RoHS) / EG-Richtlijn 2002/95/EG
(RoHS) / EU-direktiivi 2002/95/EC (RoHS) / CE-Directiva 2002/95/EG (limitacion de utilizacion de determinados productos peli-
grosos en aparatos eléctricos y electrénicos)

Angewendete harmonisierte Normen, insbesondere

Normes harmonisées utilisées, notamment: / Applied harmonized standard in particular / Norme armonizzate applicate in partico-
lare / Gebruikte geharmoniseerde normen, in het bijzondere / Kaytettyja harmonisoituja normeja, erityisesti / Normas armonizadas
aplicadas, especialmente

EN 60335-1 (2007)
EN 60335-2 — Teil 41 (2004).

P

o o e
D-91233 Neunkirchen a. Sand, 27.04.2009 i.V.F. Eisele —
Ort Datum (Technischer Leiter) (Produktmanager)
Fait a le (Directeur Technique) (Chef de produits)
Place date (Technical director) (Product manager)
Localita data (Direttore tecnico) (Responsabile prodotti)
Plaats Datum (Technisch directeur) (Productmanager)
Paikka Paivays (Teknillinen johtaja) (Tuotepaallikk®)
Lugar Fecha (Director tecnico) (Jefe de produccion)

Adresse / Adresse / Address / Indirizzo / Adres / Osoite / Direccion:
Hauptstralle 1-3
D-91233 Neunkirchen a. Sand

27.04.2009 TB-b BTA_einhaengeanlagen_v2.indd 727



